Section 8:
Parts Data
WCAD Vended
Large Chassis




A-Series Accessories

*WCAD45KC-125Z 208-240 volts  60hz.  Single Phase or Three Phase
(Parts differences for the regular door T650 will be found on pages 104-105)

WCADS5S0KC_-12USSZ 208-240 volts 60hz.  Single Phase or Three Phase
WCADG60KC_-12USSX 208-240 volts 60hz  Single Phase or Three Phase
WCAD60KC_-12USSZ 208-240 volts 60hz  Single Phase or Three Phase
WCADSOKC_-12USSX 208-240-volts 60hz  Single Phase or Three Phase
WCAD9OKC_-12USSZ 208-240 volts 60 hz  Single Phase or Three Phase

Description

Hose, Water Supply 3/8” I.D.
x 48"

Hose, Water Supply 5/8” I.D.
x 48"

9990-027-013

9990-027-013

9990-027-013

Hose, Water Supply 5/8” 1.D.
x 48"

9990-027-013

9990-027-013

Washer, Inlet Hose (furnished)

8641-242-000

8641-242-000

8641-242-000

8641-242-000

8641-242-000

Strainer, Inlet Hose (furnished)

9565-003-001

9565-003-001

9565-003-001

9565-003-001

9565-003-001

Bevel Washer for 5/8” bolt used
in installations using angle iron
bases

8641-586-002

8641-586-002

Bevel Washer for 3/4” bolt used
in installations using angle iron
bases

8641-586-003

8641-586-003

8641-586-003

8641-586-003

8641-586-003

Sealing compound

8538-151-001

8538-151-001

8538-151-001

8538-151-001

8538-151-001

TORX#20

8545-051-002

8545-051-002

8545-051-002

8545-051-002

8545-051-003

Special Tool For Removing Coin
Acceptor Mounting Screws. (T-
10 Torx)

8545-051-003

8545-051-003

8545-051-003

8545-051-003

8545-051-003

Flow Restrictors (in dispenser )

9475-002-002

9475-002-002

9475-002-002

9475-002-003

9475-002-002

Battery (used on Control PCB)

8612-001-001

8612-001-001

8612-001-001

8612-001-001

8612-001-001

Special Tool for adjusting spac-
ing between outer tub front and
cylinder front

8545-056-001

8545-056-001

8545-056-001

8545-056-001

8545-056-001

VFD Filter options (1 phase)
120v

VFD Filter options (3 phase)

9732-255-001

9732-255-001

9732-255-001

9732-256-001

9732-255-001

VFD Filter options (1 phase)

9732-230-001

9732-230-001

9732-230-001

9732-251-001

9732-230-001

Puller for pushing cylinder out
of bearings must be purchased
from local sources.

Clamps to hold tub front to
outer tub when installing tub
front

Vise Grip #11R

Vise Grip #11R

Vise Grip
#11R

Vise Grip #11R

Vise Grip
#11R

Coin Bearing & Seal Kit

9732-219-007

9732-219-007

9732-219-007

9732-219-007

Coin Op CD with OS2 Platform
for A Series Washers Only

9504-015-001

9504-015-001

Key Service Lock (6324)

6292-006-007

6292-006-007

6292-006-007

6292-006-007

6292-006-007

Mode Light Support

9635-022-001

9635-022-001

9635-022-001

9635-022-001

9635-022-001

@ Part # 8533-073-001 7/19




Wiring Harness Part # by Model

Description

Wiring Harness (Add Bleach Lite
assy included)

9794-001-001

9794-001-001

9794-001-001

9794-001-001

T1450
9794-001-001

Wiring Harness, Door Lock

9627-791-005

9627-791-004

9627-791-004

9627-791-005

9627-791-005

Wiring Harness,CoinDrop Mech

9627-792-001

9627-792-001

9627-895-001

9627-792-001

9627-792-001

Wiring Harness,
Drain,Thermo,DoorSol

9627-796-002

9627-796-002

9627-796-002

9627-796-002

9627-796-002

Data Cable

9806-015-001

9806-015-001

9806-015-001

9806-015-003

9806-015-003

Wiring Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

9627-793-001

Wiring Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

9627-794-001

9627-794-001

Wiring Harness WaterValve/P19

9627-795-004

9627-795-004

9627-795-004

9627-795-004

9627-795-004

Wiring Harness LED PCB

9627-797-001

9627-797-001

9627-797-001

9627-797-001

9627-797-001

Wiring Harness P5/pressure

9627-803-001

9627-803-001

9627-803-001

9627-803-001

9627-899-001

Wiring Assembly Yel. 32"

8220-064-023

8220-064-023

Wiring Assembly Yel. 64"

8220-064-040

8220-064-040

Wiring Assembly Red 23" #8

8220-063-028

Wiring Assembly Red 41”

8220-062-032

8220-062-032

Wiring Assembly Vio. 24"

8220-118-001

8220-118-001

Wiring Assembly Wht/Brn 8”

8220-108-007

8220-108-007

Wiring Assembly Jumper Yel

8220-123-001

8220-123-001

8220-123-001

8220-128-001

8220-128-001

Wire Red Yellow 8"

8220-108-008

8220-108-008

Wire Yellow Jumper (water valve)

8220-119-002

8220-119-002

80Ib Washer Dispenser Label

8502-687-001

8502-687-001

Wiring Assembly Red 28" #24

8220-062-025

8220-062-025

8220-062-025

Wiring Assembly Blk. 17”

8220-062-028

8220-062-028

8220-062-028

8220-062-028

Wiring Assembly Red 17"

8220-062-027

8220-062-027

8220-062-027

8220-062-027

Wiring Assembly Jumper BLK.

8220-117-002

8220-117-002

8220-117-002

8220-117-003

8220-117-003

Wiring Assembly Red 7" #36

9631-381-018

9631-381-018

9631-381-018

9631-381-018

9631-381-018

Wiring Assembly Blu/Wht

8220-090-009

8220-090-009

8220-090-009

8220-090-009

8220-090-009

Wiring Assembly BIk/Blu

8220-001-231

8220-001-231

8220-001-231

8220-001-231

8220-001-231

Wire Assembly Green 7”

o Bt el Rl SR R B B B DS E DS B S E ESE T T I e e

Wire Assembly BLK. 23"  #8

8220-063-029

Harness Power Terminal Block

9627-747-003

9627-747-002

9627-747-002

9627-747-002

9627-747-002

Wire Red Yellow 8”

8220-108-008

8220-108-008

Wire Yellow Jumper (water valve)

8220-119-002

8220-119-002

Part # 8533-073-001 7/19 @




Cabinet and Front Panel Group Part # by Model
Large Door Before Serial # 535659

Key Description

T-750

T-900

T950

T-1200

T1450

1 Panel, Side (Left or Right) - 9454-812-001 2
stainless
1 | Panel, Side (Left or Right) - 9454-813-001 9454-814-001 4
stainless
* | Strap Assembly (side panel) 9966-013-001 | 9966-012-001 9966-012-002 4
* | Shim (side panel) 9552-041-001 | 9552-039-001 9552-042-001 2
* | Screw, (Side Panel to Base) 9545-018-013 6
* | Screw, (Side Panel to Base) 9545-018-013 9545-018-013 8
* | Nut, Hex 1/4-20 UNC (for strap | 8640-414-006 6
assembly to base)
* | Nut, Hex 1/4-20 UNC (for strap 8640-414-006 8640-414-006 8
to base)
2 | Bracket, Side Panel under front | 9046-085-001 | 9046-085-001 9046-085-001 1
panel
* | Screw #10Bx1/2 side panel brkt | 9545-008-026 1
* | Nut 1/4-20 UNC side panel brkt | 8640-414-006 1
* | Nut, Hex 8640-413-002 8640-413-002 2
* | Screw 9545-008-024 9545-008-024 2
Panel Assy, Front 9454-810-001 | 9454-810-001 9454-811-001 1
Stop Button Mounting Plate 9452-725-001 9452-725-001 9452-725-001 1
* | Band, Edge Protector 9578-072-002 1
4 | Bumper Loading Door 9051-055-001 | 9051-055-001 9051-055-001 1
Nut, 1/4 x 20 for bumper 8640-414-006 | 8643-414-006 8643-414-006 1
* | Screw, Hex- To Control Panel 9545-008-024 | 9545-008-024 9545-008-024 2
* | Nut, Spring- To Control Panel 8640-399-005 | 8640-399-005 8640-399-005 2
10/32
5 | Screw, Flat Head- Front to Sides | 9545-008-014 | 9545-008-014 9545-008-014 2
5 | Screw, Flat Head- Front to Sides 4
6 | Washer, Finish 8641-585-001 | 8641-585-001 8641-585-001 2
6 | Washer, Finish 4
* | Nut, Spring-To Front Panel 8640-399-008 | 8640-399-008 8640-399-008 2
7 | Label, Door Opening (Blue) 8502-723-001 | 8502-723-001 8502-723-001 1
7 | Label, Door Opening (Black) 8502-742-001 8502-742-001 8502-742-001 1
8 | Panel, Control (Mounts Name- 9989-500-001 | 9989-500-001 9989-500-001 1
plate)
* | Screw, Control Panel to Sides 9545-008-026 | 9545-008-026 9545-008-026 4
Nameplate Decal, Control Blue 9412-140-001 9412-141-001 9412-142-001
Nameplate Decal, Control Black 9412-165-001
10 | Panel Top 9454-743-001 9454-736-001 1
11A | Panel Top Front 9454-761-001 1
11B | Panel Top Rear 9454-762-001 1
12 | Lock, Top (w/Key) 8650-012-003 | 8650-012-003 8650-012-003 2
13 | Door, Lower Service 9960-286-004 | 9960-286-004 9960-286-004 1
14 | Handle (bumper guard) 9244-086-003 | 9244-086-003 9244-086-003 1
* | Rivet Blind 3/16” Alum 9491-009-003 9491-009-003 4
* | Screw 9545-045-010 9545-045-010 4
15 | Screw Mtg., Flat Head 10Bx1 3/4 | 9545-008-014 | 9545-008-014 9545-008-014 2
16 | Washer, Finish 8641-585-001 | 8641-585-001 8641-585-001 2
* | Nut, Spring 8640-399-008 | 8640-399-008 8640-399-008 2

@ Part # 8533-073-001 7/19




Description

(15,16

9

12

10

BEXTER

_ie

-—1/

15,16

T-1200

T1450

17

Coin Box assy, Large Blue

9807-099-002

9807-099-002

9807-099-002

17

Coin Box assy, Large Blue

9807-099-004

Key, Top- # 6324

6292-006-007

6292-006-007

6292-006-007

Cam, Lock-Top

9095-038-001

9095-038-001

9095-038-001

Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

8640-426-001

Washer Flat 5/16

8641-581-008

8641-581-008

8641-581-008

Coin Vault, S.S.

9942-037-001

9942-037-001

9942-037-001

Coin Vault, Black

9942-037-005

9942-037-005

9942-037-005

Screw, 10B x 1/2

9545-008-026

9545-008-026

9545-008-026

Chute, Coin

9119-031-001

9119-031-001

9119-028-001

Screw, Coin Schute

9545-008-001

9545-008-001

9545-008-001

[NSIN BT N R S IV S T

Part # 8533-073-001 7/19 @



Cabinet and Front Panel Group Part # by Model
Large Door After Serial # 535659

Description
1 Panel, Side (Left or Right) - 9454-812-001 2
stainless
1 | Panel, Side (Left or Right) - 9454-839-001 | 9454-839-001 9454-814-001 9454-836-001 | 4
stainless
* | Strap Assembly (side panel) 9966-013-001 | 9966-012-001 | 9966-012-001 9966-012-002 9966-012-002 |2
* | Shim (side panel) 9552-041-001 | 9552-039-001 | 9552-039-001 9552-042-001 9552-044-001
2 | Screw, (Side Panel to Base)
2 | Screw, (Side Panel to Base) 9545-018-013 | 9545-018-013 9545-018-013 9545-018-013
2 | Nut, Hex 1/4-20 UNC (for strap | 8640-414-006
assembly
2 | Nut, Hex 1/4-20 UNC 8640-414-006 | 8640-414-006 8640-414-006 | 8640-414-006 |8
Bracket, Side Panel under front | 9046-085-001 | 9046-085-001 | 9046-085-001 9046-085-001 | 9046-086-001 |1
panel
* Screw #10Bx1/2 side panel brkt | 9545-008-026 1
* Nut 1/4-20 UNC side panel brkt | 8640-414-006 1
e | Nut, Hex 8640-413-002 | 8640-413-002 8640-413-002 | 8640-414-006 |2
* | Screw 9545-008-024 | 9545-008-024 9545-008-024 | 9545-008-026 |2
4 | Panel Assy, Front 9454-810-001 | 9454-840-001 | 9454-840-001 9454-811-001 9454-852-001 |1
* | Stop Button Mounting Plate 9452-725-001 | 9452-725-001 | 9452-725-001 9452-725-001 9452-725-001 |1
5 | Band, Edge Protector 9578-072-002 | 9578-092-002 | 9578-092-002 9578-092-002 9578-092-002 |1
* | Bumper Loading Door 9051-055-001 | 9051-055-001 | 9051-055-001 9051-055-001 9051-055-001 |1
* | Nut, 1/4x 20 for bumper 8640-414-006 | 8640-414-006 | 8640-414-006 8640-414-006 | 8640-414-006 |1
* | Screw, Hex- To Control Panel 9545-008-024 | 9545-008-024 | 9545-008-024 9545-008-024 9545-008-024 | 2
* | Nut, Spring- To Control Panel 8640-399-005 | 8640-399-005 | 8640-399-005 8640-399-005 8640-399-005 |2
10/32
6 | Screw, Flat Head- Front to Sides | 9545-008-014 | 9545-008-014 | 9545-008-014 9545-008-014 9545-008-014 | 2
6 | Screw, Flat Head- Front to Sides 4
6 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 8641-585-001 8641-585-001 |2
6 | Washer, Finish 4
* | Nut, Spring-To Front Panel 8640-399-008 | 8640-399-008 | 8640-399-008 8640-399-008 | 8640-399-008 |2
7 | Label, Door Opening (Blue) 8502-723-001 | 8502-723-001 | 8502-723-001 8502-723-001 8502-723-001 |1
7 | Label, Door Opening (Black) 8502-742-001 8502-742-001 | 8502-742-001 8502-742-001 8502-742-001 |1
8 | Panel, Control (Mounts Name- 9989-525-001 | 9989-525-001 | 9989-525-001 9989-525-001 9989-529-001 |1
plate)
* | Screw, Control Panel to Sides 9545-008-026 | 9545-008-026 | 9545-008-026 9545-008-026 | 9545-008-026 |4
9 | Nameplate Decal, Control Blue 9412-162-001 9412-198-001 | 9412-191-001 9412-142-001 9412-193-001
Nameplate Decal, Control Black 9412-199-001 | 9412-192-001 9412-173-001 9412-194-001
10 | Panel Top 9454-743-001 | 9454-736-002 | 9454-736-002 1
11A | Panel Top Front 9454-761-001 9454-850-001 |1
11B | Panel Top Rear 9454-762-001 9454-851-001 |1
12 | Lock, Top (w/Key) 8650-012-003 | 8650-012-003 | 8650-012-003 8650-012-003 8650-012-003 |2
13 | Door, Lower Service, Includes 9108-118-001 | 9960-286-004 | 9960-286-004 9960-286-004 | 9960-286-005 |1
Handle
14 | Handle (bumper guard) 9244-086-003 | 9244-086-003 | 9244-086-003 9244-086-003 | 9244-086-004 |1
* | Rivet Blind 3/16” Alum 9491-009-003 | 9491-009-003 | 9491-009-003 9491-009-003 9491-009-003 | 4
* | Screw 9545-045-010 | 9545-045-010 | 9545-045-010 9545-045-010 9545-045-010 | 4
15 | Screw Mtg., Flat Head 10Bx1 3/4 | 9545-008-014 | 9545-008-014 | 9545-008-014 9545-008-014 9545-008-014 | 2
16 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 8641-585-001 8641-585-001 |2
* | Nut, Spring 8640-399-008 | 8640-399-008 | 8640-399-008 8640-399-008 | 8640-399-008 |2

@ Part # 8533-073-001 7/19




17

Description

Coin Box assy, Large Blue

9807-099-002

9807-099-002

9807-099-002

9807-099-002

9807-099-002

17

Coin Box assy, Large Black

9807-099-004

9807-099-004

9807-099-004

9807-099-004

9807-099-004

Key, Top- # 6324

6292-006-007

6292-006-007

6292-006-007

6292-006-007

6292-006-007

Lock

8650-012-003

8650-012-003

8650-012-003

8650-012-003

8650-012-003

Cam, Lock-Top

9095-038-001

9095-038-001

9095-038-001

9095-038-001

9095-038-001

Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

8640-426-001

8640-426-001

8640-426-001

Washer Flat 5/16

8641-581-008

8641-581-008

8641-581-008

8641-581-008

8641-581-008

18

Coin Vault, S.S.

9942-037-001

9942-037-001

9942-037-001

9942-037-001

9942-037-001

18

Coin Vault, Black

9942-037-005

9942-037-005

9942-037-005

9942-037-005

9942-037-005

Screw, 10B x 1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Chute, Coin

9119-031-001

9119-031-001

9119-028-001

9119-028-001

9119-028-001

Screw, Coin Schute

9545-008-001

9545-008-001

9545-008-001

9545-008-001

9545-008-001

(NSRS I I IS e e e

Part # 8533-073-001 7/19 @




Cabinet and Front Panel Group Part # by Model
Front Soap Dish

384 2 1

19 16 10 & (11
20 15 17 15 14 13 under)

Tub Front Here
22

18

@ Part # 8533-073-001 7/19



Top Mount Detergent Dispenser

Key Description

Dispenser Soap

9122-005-004

9122-005-004

T-1200

T-1450

Nut, Spring ss

8640-399-007

8640-399-007

Flow restictors

9475-002-002

9475-002-002

Flow restictors Optional (Smaller)

9475-002-003

9475-002-003

Door, Dispenser

9108-095-005

9108-095-005

Pin, Plain

9451-191-001

9451-191-001

Post, Door Mounting

9467-025-001

9467-025-001

Screw, SS Dispenser

9545-045-002

9545-045-002

*xloljlh|lwW]N

Washer Flat 5/16

8641-581-008

8641-581-008

8641-581-008

8641-581-008

8641-581-008

Screw, Locator

9545-008-023

9545-008-023

9545-008-023

9545-008-023

9545-008-023

O |

Plastic Sleeve, Locator

9355-001-001

9355-001-001

9355-001-001

9355-001-001

9355-001-001

Locator Post

9467-024-001

9467-024-001

9467-024-001

9467-024-001

9467-024-001

Nut, Locator Post

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Catch, Top Panel

9086-017-001

9086-017-001

9086-017-001

9086-017-001

9086-017-001

NININIRr]RlRr]RININ] -

Lock, Top (wW/Key)

8650-012-003

8650-012-003

8650-012-003

e

Lock, Top (w/Key)

8650-012-003

8650-012-003

Gasket Despinsor

9206-416-001

9206-416-001

Hose, Despinsor to tub

9242-450-001

9242-450-001

Clamp

8654-117-008

8654-117-008

Front Mount Detergent Dispenser

Description

T-1200

T-1450

13

Bolt,#10-32 x 1 1/4”SS

9545-012-026

9545-012-026

9545-012-026

9545-012-026

14

Special Washer, Rubber

8641-222-000

8641-222-000

8641-222-000

8641-222-000

Tub Front

9974-011-002

15

Washer-Flat, 1/4

8641-581-018

8641-581-018

8641-581-018

8641-581-018

12

16

Nut, #10-32UNF

8640-413-002

8640-413-002

8640-413-002

8640-413-002

17

Spacer Plastic #10x1/2

9538-157-019

9538-157-019

9538-157-019

9538-157-019

18

Soap Dispenser (no lid)

9807-087-001

9807-087-001

9807-087-001

9807-087-001

Det. Dispenser Mtg Gasket to
Tub frnt

9206-425-001

9206-425-001

9206-425-001

9206-425-001

19

Bracket Soap box mounting

9029-122-002

9029-122-002

9029-122-002

9029-122-002

20

Nut Hex Elasticstop #10-32 SS
mtg dispenser

8640-413-006

8640-413-006

8640-413-006

8640-413-006

21

Lid Assembly dispenser

9987-104-001

9987-104-001

9987-104-001

9987-104-001

22

Lid screws #10-32x1/2 SS

9545-012-017

9545-012-017

9545-012-017

9545-012-017

23

Softner siphon tube (plastic)

9574-252-002

9574-252-002

9574-252-002

9574-252-002

Flow restictors

9475-002-003

9475-002-003

9475-002-003

9475-002-003

24

Washer Dispenser Label Blue

8502-687-001

8502-687-001

8502-687-001

8502-687-001

24

Washer Dispenser Label Black

8502-745-001

8502-745-001

8502-745-001

8502-745-001

Part # 8533-073-001 7/19 @




cc)

Rear View Access Part # by Model

Description

T-1450

1 | Drive Motor, 3 Phase 9376-298-001 | 9376-308-001 [ 9376-298-001 | 9376-298-001 | 9376-326-001 1
1 | Drive Motor After serial #553489 | 9376-329-001 9376-329-001 | 9376-329-001 1
2 | Rod, Motor Mtg 9497-222-004 | 9497-222-004 | 9497-222-004 | 9497-222-004 | 9497-222-004 1
3 | Collar, Shaft (w/set screws) (old) | 9076-052-002 | 9076-052-002 9076-052-002 | 9076-052-002 | 2
* | Motor Bushing (plastic) 9053-074-001 | 9053-074-001 | 9053-074-001 | 9053-074-001 | 9053-074-001 1
4 | New motor bushing support 9053-082-001 | 9053-082-001 | 9053-082-001 | 9053-082-001 | 9053-082-001 | 2
5 Clamp for motor bushing 8654-117-019 | 8654-117-019 | 8654-117-019 | 8654-117-019 | 8654-117-019 2
6 | Pulley, Motor 9453-179-001 | 9453-175-002 | 9453-175-002 | 9453-175-002 | 9453-175-002 1
* Split TaperBushing (motor pulley) | 9053-077-001 | 9053-077-001 | 9053-077-001 2
* | Screw taper bushing 1/4-20x1 9545-018-024 | 9545-018-024 | 9545-018-024 3
7 | Bolt, Eye (1/4"-20x1/2") 9545-055-001 | 9545-055-001 | 9545-055-001 | 9545-055-001 | 9545-055-001 1
* | Nut, 1/4 Elastic Stop 8640-414-003 | 8640-414-003 | 8640-414-003 | 8640-414-003 | 8640-414-003 | 1
* | Link (open end) 9341-046-001 | 9341-046-001 | 9341-046-001 | 9341-046-001 | 9341-046-001 1
Chain (Spring Tension) 9099-012-003 | 9099-012-003 | 9099-012-003 | 9099-012-004 | 9099-012-004 | 1
Spring, Belt Tension 9534-151-000 | 9534-151-000 | 9534-151-000 | 9534-151-000 | 9534-151-000 1
10 | Pulley, Driven 9453-173-002 | 9453-176-005 | 9453-176-005 | 9453-176-005 | 9453-176-005 1
* Tollerence Ring 9487-234-004 1
* | Screw, 5/8"11 x 2" 9545-060-004 1
* | Washer-Flat, 5/8" 8641-582-032 1
* | Washer-Flat, 5/8" 8641-582-018 1
11 | Bolt, 3/8"-16 x 2" 9545-029-011 | 9545-029-011 | 9545-029-011 | 9545-029-011 3
12 | Washer, 3/8” 8641-582-003 | 8641-582-003 | 8641-582-003 | 8641-582-003 3
* | Bushing Taperlock (Pulley) 9053-078-002 | 9053-078-002 | 9053-078-002 | 9053-078-002 | 1
13 | Washer-Flat .675x2-1/2x1/4 8641-581-043 | 8641-581-043 | 8641-581-043 | 8641-581-043 1
14 | Lockwasher-Exttooth, 5/8 8641-582-018 | 8641-582-018 | 8641-582-018 | 8641-582-018 1
15 | Bolt, 5/8-11x1 1/2 9545-060-001 | 9545-060-001 | 9545-060-001 | 9545-060-001 1
13 | Washer-Flat, .781x2-1/2x1/4 8641-581-044 1
14 | Lockwasher-Exttooth, 3/4 8641-582-020 1
15 | Bolt, 3/4-10-1 1/2 9545-057-004 | 1
16 | Drive Belt 9040-079-002 | 9040-079-002 | 9040-079-003 | 9040-079-006 | 1
16 | Drive Belt 9040-076-008 2
17 | Hose, Overflow to drain 9242-449-003 | 9242-449-003 | 9242-449-003 | 9242-449-003 | 9242-449-005 | 1
18 | Clamp, Hose overflow to drain 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 2
19 | Hose, Overflow Vent Top 9242-463-004 | 9242-463-004 | 9242-463-004 | 9242-463-004 | 9242-463-004
* | Clamp, Hose Vent 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 1
* | Vaccum Breaker ALL 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 1
* | Clamp, Hose to Vacuum Breaker | 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 1
20 | Hose, Vacuum Breaker to tub 9242-458-003 | 9242-458-003 | 9242-458-003 | 9242-458-003 | 9242-458-003 1
* | Vaccum Breaker Bracket 9029-069-001 | 9029-069-001 | 9029-069-001 | 9029-069-001 | 9029-069-001 | 1
21 | Cap, Fill 0935-135-002 | 0935-135-002 2
22 | Hose, Pressure Switch 9242-175-007 | 9242-175-007 | 9242-175-007 | 9242-175-004 | 9242-175-004 1
* | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 | 8654-117-015 | 8654-117-015 | 8654-117-015 1
23 | VFD Delta "S" drive 208-240 volt | 9375-014-009 | 9375-014-006 9375-014-008 1
23 | “S” Drive After serial #553489 9375-014-023 9375-014-025
23 | VFD Delta “E" drive 208-240 volt 9375-028-002 9375-029-002
23 | “E” Drive After serial #553489 9375-028-006
24 | Braking resistors (160 ohm) 9483-004-003 | 9483-004-003 9483-004-003 2
* | Bracket assembly (drive mount) | 9029-157-001 | 9029-157-001 | 9029-212-001 | 9029-150-001 | 9029-216-001 1
25 | Channel, Rear, Before Serial # 9081-148-001 | 9081-148-001 9081-140-001 1
25 | Channel, Rear, After Serial # 9081-152-001 | 9081-152-002 9081-153-001 1

Part # 8533-073-001 7/19




22

Screw #10Bx1/2

9545-008-026

1,12

13,14, 15

17

9545-008-026

9545-008-026

9545-008-026

T-1450
9545-008-026

Nut, Spring

8640-399-008

8640-399-008

8640-399-008

8640-399-008

8640-399-008

Cover, Terminal Block

9074-267-001

9074-267-001

9074-267-001

9074-267-001

Screw #10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Cover, VFD, Before Serial #935659

9074-278-001

9074-278-001

9074-278-001

9074-278-001

9074-278-001

Cover, VFD, After Serial #935659

9074-342-001

9074-342-001

9074-299-001

9074-299-001

Screw #10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Terminal Block, Channel Mount

9897-033-002

9897-033-002

9897-033-002

9897-033-002

Panel Assy., Back Before Serial
#935659

9989-455-001

9989-455-001

9989-491-001

[Ergy SO SN R ST S N N Y

Panel Assy., Back After Serial
#935659

9989-526-001

9989-526-001

Panel Assy., Back, Upper

9454-873-001

Panel Assy., Back, Lower

9454-872-001

Screw Panel Mtg.#10Bx1/2"

9545-008-026

9545-008-026

9545-008-026

10

Screw Panel Mtg.#10Bx1/2"

9545-008-026

9545-008-026

9

Screw Panel Mtg.#10Bx1/2"

13

Nut, Spring

8640-399-008

8640-399-008

8640-399-008

8640-399-008

8640-399-008

AR

28

Screw, To Base-1/4" x 3/4”

9545-030-002

9545-030-002

9545-030-002

9545-030-002

9545-030-002

3

Part # 8533-073-001 7/19




Key

*

Cylinder, Seals & Bearings Part # by Model

Description
Housing, Bearing- Assembly (items #2-#6)

9803-187-001

9803-187-001

9803-187-001

9803-187-001

T-1450
9803-209-001

Housing, Bearing

9241-181-004

9241-181-004

9241-181-004

9241-181-004

9241-195-003

Bearing, Front (LARGE)

9036-159-006

9036-159-006

9036-159-006

9036-159-006

9036-162-002

Bearing, Rear (SMALL)

9036-159-005

9036-159-005

9036-159-005

9036-159-005

9036-162-001

Spacer, Bearing

9538-170-001

9538-170-001

9538-170-001

9538-170-001

9538-185-001

Ring, Bearing Retainer

9487-238-004

9487-238-004

9487-238-004

9487-238-004

9487-238-004

Seal, Primary V85A

9532-140-007

9532-140-007

9532-140-007

9532-140-007

=l ]l=mr]l=]=]|~

Seal, Primary V95A

9532-140-012

|| |jajun]|ph|lwW]N

Seal, Secondary V140A

9532-140-011

9532-140-011

9532-140-011

9532-140-011

9532-140-011

Ring, Seal Mounting

9950-052-001

9950-052-001

9950-052-001

9950-052-001

9950-062-001

Tub Back Mating Ring

9950-052-001

9950-054-004

9950-054-004

9950-054-004

9487-276-001

Mating Ring Guard Shield

9487-266-001

9487-266-001

9487-261-005

Bolt, Tub End of Bearing Housing (7/16-
14x1), Bolt from inside Tub

9545-059-004

9545-059-004

9545-059-004

9545-059-004

9545-059-004

alr|~]l~]|~

13

Washer, Flat

8641-581-034

8641-581-034

8641-581-034

8641-581-034

8641-581-034

(o)}

14

Screw-Hex Cap, 3/4"-10 x 3" (Bearing
Housing to Frame)

9545-057-002

9545-057-002

9545-057-002

9545-057-002

14

Screw-Hex Cap, 7/8"-10 x 3" (Bearing
Housing to Frame)

9545-066-001

15

Washers Spherical 3/4 (Male half) (Bearing
Housing to Frame)

8641-588-001

8641-588-001

8641-588-001

15

Washers Spherical 7/8 (Male half) (Bearing
Housing to Frame)

8641-588-003

16

Washers Spherical 3/4 (Female half) (Bear-
ing Housing to Frame)

8641-588-002

8641-588-002

8641-588-002

16

Washers Spherical 7/8 (Female half) (Bear-
ing Housing to Frame)

8641-588-004

15

Washer, Flat

8641-581-033

16

Lock Washer-Extrernal Tooth, 3/4” (Bear-
ing Housing to Frame)

8641-582-020

(o)}

17

Nut 3/4"-10 (Bearing Housing to Frame)

8640-418-003

8640-418-003

8640-418-003

8640-418-003

17

Nut 7/8"-9 (Bearing Housing to Frame

8640-437-001

18

Pulley, Driven

9453-173-002

9453-176-005

9453-176-005

9453-176-005

9453-176-005

Tollerence Ring

9487-234-004

Screw, 5/8"-11 x 2"

9545-060-004

Washer-Flat, 5/8"

8641-582-032

Washer-Flat, 5/8”

8641-582-018

19

Bolt, 3/8"-16 x 2"

9545-029-011

9545-029-011

9545-029-011

9545-029-011

20

Washer, 3/8"

8641-582-003

8641-582-003

8641-582-003

8641-582-003

21

Bushing Taperlock (Driven & Large

9053-078-002

9053-078-002

9053-078-002

9053-078-002

22

Washer-Flat .675x2-1/2x1/4

8641-581-043

8641-581-043

8641-581-043

8641-581-043

23

Lockwasher-Exttooth, 5/8

8641-582-018

8641-582-018

8641-582-018

8641-582-018

24

Bolt, 5/8-11x1 1/2

9545-060-001

9545-060-001

9545-060-001

9545-060-001

22

Washer-Flat, .781x2-1/2x1/4

8641-581-044

23

Lockwasher-Exttooth, 3/4

8641-582-020

24

Bolt, 3/4-10-1 1/2

9545-057-004

25

Tub & Cylinder Assy Before Serial #535659

9869-025-002

9869-023-002

9869-022-002

25

Tub & Cylinder Assy After Serial #535659

9869-027-002

9869-027-002

9869-026-001

*

Cylinder Assy

9848-136-002

9848-136-001

9848-136-001

9848-137-001

9848-141-001

I el i e B B B G SR K I T e e Ko )

Part # 8533-073-001 7/19




Description
Tub Front Before Serial #535659

9974-011-002

9178-148-001

T-1200

9974-011-002

22,23,24

Tub Front After Serial #535659

9974-011-002

9974-011-002

9178-056-001

Gasket, Tub Front

9206-421-002

9206-421-002

9206-421-002

9206-421-003

Ring Assy, Tub Mtg-Front Clamp

9950-055-001

9950-055-001

9950-055-001

9950-055-001

9950-061-001

Bolt, Top Front Ring 3/8"-16 x 3"

9545-029-009

9545-029-009

9545-029-009

9545-029-009

9545-029-009

Nut WCAD 3/8"-16

8640-415-001

8640-415-001

8640-415-001

8640-415-001

8640-415-001

= lmr]lRr]l=]l~=]|~=

Part # 8533-073-001 7/19 @



Door Lock Assembly (All Models)

17

16

17

LRy
|

©

-

1(

12 A
1 ‘ 1
Key Description All Models QTY Key Description All Models QTY
33 | Lock Assy, Complete (#1-22) | 9885-024-001 1 14 | Ring, Retaining 9487-200-005 1
(includes #1 thru #22) 15 | Washer 8641581-031 | 1
1| bl ey e Lod SRR RS || 2 16 | Switch, Latching Sensing | 9539-461-008 | 1
2 | Washer, Flat (SS or Brass) | 8641-581-030 1 17 | Shield. Switch 9550-169-003 3
3 | Actuator, Latching Switch 9008-005-001 1 18 | Screw 4-40 x 5/8” 9545-020-001 P
4 | Pawl, Locking 9450-002-004 1 18 | Nut. Twin 8640-401-001 P
5 | Washer, Spring 8641569-003 | 1 19 | switch, Locking Sensing 9539-461-007 | 2
6 | Ring, Retaining 9487-200-004 | 1 20 [ Actuator, Switch Locking | 9008-006-003 | 1
7 | Bracket Switch 9029-163-001 | 1 31 | Screw 440 X L 18" 9545-020-003 | 2
8 [ Nut, Hex 10-32 UNF 8640-413-002 | 2 21 | Spacer Sensor ss381200 | 1
9 | Spring, Actuating 9534-364-002 | 1 22 | Pin, Dowel (for door cam) | 9451-181-004 | 1
10 ] Screw, Hx. 10-32x 1 9545-012-020 | 1 * [ shim, Door Lock, Thin 9552-037-001 | AR
11 | Nut, Elastic Stop 10-32 8640-413-004 | 2 « | Screw, Lock mig 1/4"20x | 9545.018.014 | 3
12 | Spring, Return 9534-364-001 2 3/4"
13 | Pin, Guide 9451-193-001 1 * | Lockwasher 1/4” Ext tooth 8641-582-007 3

@ Part # 8533-073-001 7/19




Gear Motor Door Lock Assembly

Key Description

Actuator Assembly (Includes 1-10,
Rod NOT included)

9892-014-001

9892-014-001

9892-014-001

T-1200
9892-014-001

T-1450
9892-014-001 1

11

Screw Pnhdcr, 10-32 UNFxO0 .75

9545-012-027

9545-012-027

9545-012-027

9545-012-027

9545-012-027

10

Cross Recessed PAn Hd Tapping
screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-031-011

Screw -Hxwshrhdslsems, 6-32 x
3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

9545-044- 6
003

Motor & Gear Assembly 120v

9914-137-011

9914-137-011

9914-137-011

9914-137-011

9914-137-011 1

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

9534-350-001 | 1

Thermoactuator - Door Lock
Relay 120v

9586-001-001

9586-001-001

9586-001-001

9586-001-001

9586-001-001

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

9001-063-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

9985-190-001

=NV WIRA O

Rod, Door Lock Before Serial
#535659

9497-225-013

9497-225-013

Il e Bl B N

Rod, Door Lock After Serial
#535659

9497-225-015

9497-225-015

9497-225-015

9497-225-016 1

Spacer, Gear Motor

9538-187-001

9538-187-001

9538-187-001

9538-187-001

9538-187-001 1

Part # 8533-073-001 7/19 @



Original Door Lock Solenoid Assembly

T-1200

Key Description
1 | Solenoid Ass'y, Door Locking
(includes 23 thru 32)

9922-011-001

9922-011-001

9922-011-001

T-1450  QTY

2 | Bracket, (Door Locking Sole-
noid)

9029-073-001

9029-073-001

9029-073-001

3 | Bracket Ass'y, Solenoid Slide

9985-169-001

9985-169-001

9985-169-001

[y

Solenoid 120V 60 hz

9536-074-001

9536-074-001

9536-074-001

Screw, Solenoid Mtg

9545-008-001

9545-008-001

9545-008-001

9540-033-002

9540-036-001

9540-033-002

4
5
6 | Stop, Door Lock Solenoid
7 | Screw, Shoulder

x

9545-061-001

Nut, Keps #6

8640-411-002

8640-411-002

8640-411-002

9 | Thermoactuator 120V

9586-001-001

9586-001-001

9586-001-001

10 | Screw #6 x 5/16”

9545-031-011

9545-031-011

9545-031-011

11 | Spacer, Plastic

9538-157-004

9538-157-004

9538-157-004

12 | Spacer, Metal

9538-166-004

9538-166-004

9538-166-004

13 | Screw, Cross Recessed

9545-010-001

9545-010-001

9545-010-001

Ll Bt B S SN N I B AN

14 | Nut, Keps #8

8640-412-005

8640-412-005

8640-412-005

—

* | Nut, Sol. Brkt. to Control Panel

8640-412-005

8640-412-005

8640-412-005

* | Rod, Pull

9497-225-007

9497-225-007

9497-225-009

@ Part # 8533-073-001 7/19



Original Door Lock Solenoid Assembly

"
¥

¢
Sl Rt

1,12, 13

Part # 8533-073-001 7/19 @



Key Description

Door Hinge Assembly (mounts
to tub front)

Large Door & Hinge Group
(After #514975)

9955-031-001

9955-031-001

9955-031-001

T-1200
9955-031-001

T-1450
9955-031-001

Door Assembly Complete

9960-274-005

9960-274-005

9960-274-005

9960-274-005

9960-274-005

Door Ring 180 degree large
hnge

9487-275-001

9487-275-001

9487-275-001

9487-275-001

9487-275-001

Door Gasket

9206-431-001

9206-431-001

9206-431-001

9206-431-001

9206-431-001

Door Glass Window

9635-020-001

9635-020-001

9635-020-001

9635-020-001

9635-020-001

Red Wire (Door Close Switch)

8220-063-028

8220-063-028

8220-063-028

8220-063-028

8220-063-028

Black Wire (Door Close Switch)

8220-063-029

8220-063-029

8220-063-029

8220-063-029

8220-063-029

Switch, Door Hinge Close
(Plunger)

9539-492-001

9539-492-001

9539-492-001

9539-492-001

9539-492-001

= l=l=]=]|~=

Top Door Hinge Leaf (No pin)

9845-006-001

9845-006-001

9845-006-001

9845-006-001

9845-006-001

Bottom Door Hinge Leaf

9845-007-001

9845-007-001

9845-007-001

9845-007-001

9845-007-001

Thrd Form Screw, Door Mtg
5/16" x 5/8"

9545-056-002

9545-056-002

9545-056-002

9545-056-002

9545-056-002

Screw, Loading Door Hinge Mtg
(5/16" x9/16" ss)

9545-014-013

9545-014-013

9545-014-013

9545-014-013

9545-014-013

10

Bracket Retainer support side
panel

9046-085-001

9046-085-001

9046-085-001

9046-085-001

9046-085-001

Shim Large door

9552-043-001

9552-043-001

9552-043-001

9552-043-001

9552-043-001

@ Part # 8533-073-001 7/19

10



11

Description
Shaft, Door Locking

9537-195-002

9537-195-002

9537-195-002

T-1200
9537-195-002

9537-195-002

12

Cam, Locking

9095-040-002

9095-040-002

9095-040-002

9095-040-002

9095-040-002

13

Pin, Groove (1 1/4)

9451-181-005

9451-181-005

9451-181-005

9451-181-005

9451-181-005

14

Pin, Groove (3/4)

9451-181-004

9451-181-004

9451-181-004

9451-181-004

9451-181-004

15

Spring, Lock Cam

9534-360-002

9534-360-002

9534-360-002

9534-360-002

9534-360-002

16

Handle, Door

9244-080-003

9244-080-003

9244-080-003

9244-080-003

9244-080-003

17

Pin, Door Handle (groove)

9451-181-006

9451-181-006

9451-181-006

9451-181-006

9451-181-006

= lmrlRrlRr]l=]=]|~

Part # 8533-073-001 7/19 @




Clamp

@ Part # 8533-073-001 7/19



Key Description

Water Inlet Part # by Model

T-1450

1 | Valve, Water Inlet (dual outlet) 9379-183-003 | 9379-183-003 | 9379-183-003 | 9379-183-003 | 9379-183-003 2
(see Water Inlet Valve Break-
down for individual parts)
2 | Valve Water Inlet (single outlet) 9379-194-001 | 9379-194-001 | 9379-194-001 2
* | Screw, Valve Mtg 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Screw, Valve M4x0.7x8mm 9495-064-001 | 9545-064-001 | 9545-064-001 | 8
3 | Guard Water Valve Terminal 9208-049-001 | 9208-049-001 | 9208-049-001 | 9208-049-001 | 1
4 | Vacuum Breaker 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 1
* | Bracket, Vacuum Breaker 9029-069-001 | 9029-069-001 | 9029-069-001 | 9029-069-001 | 9029-069-002 | 1
* | Screw 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Shield over Water Valves Plastic | 9550-186-001 | 9550-186-001 | 9550-186-001 | 9550-186-001 | 9550-186-001 1
Screw 10-32x3/4" for shield 9545-012-006 | 9545-012-006 | 9545-012-006 | 9545-012-006 | 9545-012-006 | 2
* | Nut #10-32 8640-413-004 | 8640-413-004 | 8640-413-004 | 8640-413-004 | 8640-413-004 | 2
5 | Hose, Vacuum Breaker to Tub 9242-458-003 | 9242-458-003 | 9242-458-003 | 9242-458-003 | 9242-458-003 1
* | Clamp, Tub End;Vac Brkr 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 1
6 | Hose, Vac. Brkr. to Disp. 9242-453-009 | 9242-453-018 | 9242-453-018 1
7 | Hose, Vac. Brkr. to Disp. 9242-453-006 | 9242-453-019 | 9242-453-019 1
9 | Hose, Hot Valve to Tub 9242-453-020 | 9242-453-020 | 9242-466-002 | 9242-466-002 | 1
11 | Hose, Cold Valve to Tub 9242-453-020 | 9242-453-020 | 9242-466-002 | 9242-466-002 | 1
12 | Hose, Vac. Brkr. dispenser 9242-453-022 | 9242-453-023 3
13 | Hose, (valve to vac. Brkr) 9242-453-020 9242-453-009 | 9242-453-009 | 4
* | Clamp, Hose-Spring (overflow 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 2
from drain to tub back)
Hose, (valve to Tub Inlet) 9242-466-002 | 9242-466-002 | 9242-466-002 | 2
* | Clamp, Hose-Worm 8654-117-015 | 8654-117-015 | 8654-117-015 | 8654-117-015 1
* | Flow restrictor 9475-002-002 | 9475-002-002 | 9475-002-002 | 9475-002-002 | 9475-002-002 | 2
* | Flow restrictor 9475-002-002 | 9475-002-002 | 9475-002-003 | 9475-002-003 | 3
* | Circuit Breaker (optional) 5198-211-004 | 5198-211-004 | 5198-211-004 1
14 | Fuseholder 9200-001-002 | 9200-001-002 | 9200-001-002 | 9200-001-002 | 9200-001-002 | 1
15 | Fuse 1.5 amp 8636-018-001 | 8636-018-001 | 8636-018-001 1
15 | Fuse 2.5 amp 8636-018-004 | 8636-018-004 | 1
17 | Clamp, Vacuum Breaker End 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 | 8654-117-014 1
Cap, Fill 0935-135-001 2
Hose Assembly Inlet 9990-027-013 | 9990-027-013 2
9990-027-013 | 9990-027-013 | 9990-027-013 | 4

DANGER—HIGH VOLTAGE

DISCOMNECT FROM POWER BEFORE
SERVICING OR CHANGING FUSES.

| L'ALIMENTATION AVANT
O EY LE DEPANMAGE.

Part # 8533-073-001 7/19 @




Key

Water Inlet Valve Breakdown Part # by Model

Description

Valve, Water Inlet (includes 1
thru 6) - Invensys

9379-183-003

9379-183-003

9379-183-003

9379-183-003
Optional

9379-183-003
Optional

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

9089-017-001

9089-017-001

9089-017-001

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

9118-049-001

9118-049-001

9118-049-001

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

9015-008-001

9015-008-001

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

9534-298-001

9534-298-001

x|loju| plWIN]|—

Optional Diaphran (Viaton)

9118-049-002

9118-049-002

9118-049-002

9118-049-002

9118-049-002

*

Wiring Harness

9794-001-001

9794-001-001

HINININ]ININININ

Key

Description

Optional Water Valve

T-1450

* | Dual Coil Water Valve Mueller 9379-192-001 | 9379-192-001 | 9379-192-001 | 9379-192-001 | 9379-192-001 1

7 | Valve Water Body Complete(no coil) | 9379-192-002 | 9379-192-002 | 9379-192-002 | 9379-192-002 | 9379-192-002 1

8 | Diaphragm Mueller 9118-054-001 | 9118-054-001 | 9118-054-001 | 9118-054-001 | 9118-054-001 2

9 | Filter Mueller 9183-046-001 | 9183-046-001 | 9183-046-001 | 9183-046-001 | 9183-046-001 2

10 | Coil Mueller 9089-051-001 | 9089-051-001 | 9089-051-001 | 9089-051-001 | 9089-051-001 2

11 IDialpr:jragm Assembly Mueller 9785-001-001 | 9785-001-001 | 9785-001-001 | 9785-001-001 | 9785-001-001 2
ncluaes

@ Part # 8533-073-001 7/19




Description

Single Coil Water Valve Mueller

9379-194-001

T-1450
9379-194-001

1 | Valve Water Body Complete 9379-194-002 | 9379-194-002 1
(no coil)

2 | Diaphragm Mueller 9118-055-001 | 9118-055-001 1

3 | Filter Mueller 9183-046-001 | 9183-046-001 1

4 | Coil Mueller 9089-051-001 | 9089-051-001 1

5 1

Diaphragm Assembly Mueller

9785-001-001

9785-001-001

Part # 8533-073-001 7/19 @




Drain Valve Group Part # by Model

Key Description

1 Valv)e, Drain (includes #2 thru 9379-187-004 | 9379-187-004 | 9379-187-004 | 9379-187-004 | 9379-187-004 1
#11

2 | Body, Valve (w/ball) 9064-070-001 | 9064-070-001 | 9064-070-001 | 9064-070-001 | 9064-070-001 1

3 | Motor & Gear Train (complete) 9914-137-011 | 9914-137-011 9914-137-011 9914-137-011 9914-137-011 1

4 | Plate, Motor Mtg 9452-538-001 | 9452-538-001 | 9452-538-001 | 9452-538-001 | 9452-538-001 1

5 | Screw 8639-994-001 | 8639-994-001 | 8639-994-001 | 8639-994-001 | 8639-994-001 3

6 | Spring, Drive 9534-339-001 | 9534-339-001 | 9534-339-001 | 9534-339-001 | 9534-339-001 1

7 | Screw 9545-054-001 | 9545-054-001 | 9545-054-001 | 9545-054-001 | 9545-054-001 2

8 | Screw 9545-054-002 | 9545-054-002 | 9545-054-002 | 9545-054-002 | 9545-054-002 1

9 | Seal, V Packer 9532-134-001 | 9532-134-001 9532-134-001 | 9532-134-001 | 9532-134-001 2

10 | Washer 8641-584-001 | 8641-584-001 | 8641-584-001 | 8641-584-001 | 8641-584-001 1

11 | Pin, Main Drive 9451-196-001 | 9451-196-001 9451-196-001 | 9451-196-001 | 9451-196-001 1

* | Plate (spacers needed for re- 9538-149-001 | 9451-196-001 9451-196-001 | 9538-149-001 | 9451-196-001 4
placement motor mtg. plate)

13 | Stator and Coil Assembly 9089-036-004 | 9089-036-004 | 9089-036-004 | 9089-036-004 | 9089-036-004 1

* | Valve Drain before Serial # 9379-187-001 | 9379-187-001 9379-187-001 | 9379-187-001 | 9379-187-001
482181

14 | Hose Tub to Drain Valve 9242-459-001 | 9242-459-001 | 9242-459-001 | 9242-459-001 | 9242-459-001 1

1

Part # 8533-073-001 7/19




Notes

Part # 8533-073-001 7/19 @



Key

Chassis and Drain Part # by Model

Description
Base Assy,Frame

9945-112-002

9945-128-002

9945-128-002

T-1200
9945-125-002

T1450
9945-133-002

Outer Tub Assy Before Serial
#535659

9930-148-001

9930-147-001

9930-149-001

Outer Tub Assy After Serial
#535659

9930-156-001

9930-156-001

9930-155-001

Tub & Cylinder Assy Before
Serial #535659

9869-025-002

9869-023-001

9869-022-002

Tub & Cylinder Assy After
Serial #535659

9869-027-001

9869-027-001

9869-026-001

Tub Front Before Serial #535659

9974-011-001

9178-148-001

9178-148-001

w

Tub Front After Serial #535659

9974-011-002

9974-011-002

9974-011-002

9178-056-001

*

Gasket, Tub Front

9206-421-002

9206-421-002

9206-421-002

9206-421-002

9206-421-003

[y

Ring Assy, Tub Mtg-Front Clamp

9950-055-001

9950-055-001

9950-055-001

9950-055-001

9950-061-001

Bolt, Top Front Ring 3/8"-16 x 3"

9545-029-009

9545-029-009

9545-029-009

9545-029-009

9545-029-009

Nut WCAD 3/8"-16

8640-415-001

8640-415-001

8640-415-001

8640-415-001

8640-415-001

N|joju | >

Ring Assy.Clamp Tub Mtg. to
Frame

9950-053-002

9950-053-002

9950-053-002

9950-053-002

===~

o]

Bolt, 1/2" -13 x 2” Ring

9545-017-013

9545-017-013

9545-017-013

9545-017-013

Bolt, 1/2" -13 x 2" Ring

8640-417-005

8640-417-005

8640-417-005

8640-417-005

10

Bolt, 1/2" -13 x 2" Rings to Base

9545-017-013

9545-017-013

9545-017-013

9545-017-013

9545-017-013

11

Nut, Wizloc 1/2" x 13

8640-417-005

8640-417-005

8640-417-005

8640-417-005

8640-417-005

12

Washer, Flat 1/2"

8641-581-026

8641-581-026

8641-581-026

8641-581-026

8641-581-026

13

Hose, Tub to Drain Valve

9242-456-001

9242-456-001

9242-456-001

9242-456-001

9242-459-001

14

Clamp, Hose (Tub to Drain Valve)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-008

15

Valve, Drain

9379-187-004

9379-187-004

9379-187-004

9379-187-004

9379-187-004

Screw, Valve to Base 1/4ABx3/4

9545-030-002

9545-030-002

9545-030-002

9545-030-002

9545-030-002

Washer, Flat 1/4

8641-581-017

8641-581-017

8641-581-017

8641-581-017

8641-581-017

16

Hose, Drain Valve to Tube

9242-457-001

9242-457-001

9242-457-001

9242-457-001

9242-457-001

Clamp, Hose (Drain Valve to
Tube

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

Nl ININIERIN|=2INININD=2 -

17

Tube Assy, Drain

9915-124-002

9915-124-002

9915-124-002

9915-128-002

9915-129-002

—

18

Clamp, Hose (Tube to Frame
Bracket)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

Bracket, Drain Tube

9029-067-002

Screw Tube (Bracket to Base
1/4Bx3/4)

9545-030-002

9545-030-002

9545-030-002

9545-030-002

Hose, Overflow Tub To Drain
Tube

9942-449-003

9942-449-003

9942-449-003

9942-449-003

9942-449-005

Clamp, Hose

8654-117-018

8654-117-018

8654-117-018

8654-117-018

8654-117-018

Tube, Suds overflow

9242-463-004

9242-463-004

9242-463-004

9242-463-004

9242-463-006

Clamp, Hose

8654-117-008

8654-117-008

8654-117-008

8654-117-008

8654-117-008

20

Hose, Pressure switch

9242-175-007

9242-175-007

9242-175-007

9242-175-004

9242-175-004

RN~ ]|~

Clamp, Hose

8654-117-015

8654-117-015

8654-117-015

8654-117-015

8654-117-015

@ Part # 8533-073-001 7/19




10,1112

Part # 8533-073-001 7/19 @



©

Electrical Components - Top Compartment

Key Description

Part # 8533-073-001 7/19

1 | Trough Assy,Controls 208-240 9857-159-002 | 9857-154-001 9857-160-001 | 9857-191-001 1
volt (all parts below #2-#43 &
trough)
* | Trough only 9839-015-001 | 9839-015-001 9839-015-001 | 9839-017-001 1
* | Screw, Trough Sides 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Lockwasher Exttooth #10 8641-582-006 | 8641-582-006 | 8641-582-006 | 8641-582-006 | 8641-582-006 | 4
2 | Angle Support Trough 9003-278-001 | 9003-271-001 1
3 | Screw, Trough Bracket 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 3
4 | Transformer, Control (Secondary | 8711-004-001 | 8711-004-001 | 8711-004-001 | 8711-004-001 | 8711-004-001 1
Voltage to 115 volts)
* | Screw, Mtg #8Bx1/4” 9545-045-001 | 9545-045-001 | 9545-045-001 | 9545-045-001 | 9545-045-001 | 4
* | Lockwasher 8641-582-006 | 8641-582-006 | 8641-582-006 | 8641-582-006 | 8641-582-006 | 4
* | Screw GRN. #10-32x 1/2” 8639-621-007 | 8639-621-007 | 8639-621-007 | 8639-621-007 | 8639-621-007 | 1
* | Lockwasher #10 8641-582-006 | 8641-582-006 | 8641-582-006 | 8641-582-006 | 8641-582-006 1
* | Lug, Grounding 8652-130-037 | 8652-130-037 | 8652-130-037 | 8652-130-037 | 8652-130-037 1
5 | PCB assembly Relay Main 9473-006-001 | 9473-006-001 | 9473-006-001 | 9473-006-001 | 9473-006-001 | 1
* | Spacer Plastic #8x3/8" 9538-157-011 | 9538-157-011 | 9538-157-011 | 9538-157-011 | 9538-157-011 6
* | Nuts Hexkeps #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 6
6 | Harness, P17 Drain/Therm/Sol 9627-796-002 | 9627-796-002 | 9627-796-002 | 9627-796-002 | 9627-796-002 1
7 | Harness P19/Water Valve 9627-795-004 | 9627-795-002 | 9627-795-004 | 9627-795-004 | 9627-795-004 1
8 | Harness P8/P16 9627-794-001 | 9627-794-001 | 9627-794-004 | 9627-794-004 | 9627-794-001 1
9 | Harness P20/P21 9627-793-001 | 9627-793-001 | 9627-793-001 | 9627-793-001 | 9627-793-001 1
* | Bushing , Wire 7/8 9053-067-002 | 9053-067-002 | 9053-067-002 | 9053-067-002 | 9053-067-002 | 2
* | Standoff Twistlock 9527-002-002 | 9527-002-002 | 9527-002-002 | 9527-002-002 | 9527-002-002 | 3
10 | Dynamic Braking Resistor 9483-004-003 | 9483-004-003 9483-004-003 | 9483-004-003 | 2
11 | Screws #10-32x1/2" (pnhdcr) 9545-012-008 | 9545-012-008 | 9545-012-008 | 9545-012-008 | 9545-012-008 | 4
12 | Nuts, #10-32 UNF 2B 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 4
* | Screw #6-32x5/16" 9545-044-006 | 9545-044-006 | 9545-044-006 | 9545-044-006 | 9545-044-006 | 4
* | Nuts Hex #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 4
11 | Terminal Block Assy, POWER 9897-034-001 | 9897-034-001 | 9897-034-001 | 9897-034-001 | 9897-034-001 1
* | Screw, Mtg 8Bx3/8" 9545-045-007 | 9545-045-007 | 9545-045-007 | 9545-045-007 | 9545-045-007 | 2
12 | Strip, Terminal Marker 9558-027-001 | 9558-027-001 | 9558-027-001 | 9558-027-001 | 9558-027-001 1
13 | Switch, Pressure Before Serial 9539-457-002 | 9539-457-002 | 9539-457-002 | 9539-457-002 1
#538202
13 | Switch, Pressure After Serial 9539-457-004 | 9539-457-004 | 9539-457-004 | 9539-457-004 | 9539-457-002 | 1
#538202
* | Screw, Mtg #8Bx1/4” 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 2
14 | Harness P5/Pressure 9627-803-001 | 9627-803-001 | 9627-803-001 | 9627-899-001 1
15 | Transformer, (Step Down) 8711-009-001 | 8711-009-001 | 8711-009-001 | 8711-009-001 | 8711-009-001 1
120/2.3 VAC&24 VAC 50/60hz
* | Screw, Transformer Mtg 9545-045-001 | 9545-045-001 | 9545-045-001 | 9545-045-001 | 9545-045-001 | 4
#10Bx1/2"
* | Lockwasher #10 exttooth 8641-582-005 | 8641-582-005 | 8641-582-005 | 8641-582-005 | 8641-582-005 | 4
16 | Fuseholder 9200-001-002 | 9200-001-002 | 9200-001-002 | 9200-001-002 | 9200-001-002 | 1
16 | Fuse 1.5 amp 8636-018-001 | 8636-018-001 | 8636-018-001 1
16 | Fuse 2.5 amp 8636-018-004 | 8636-018-004 | 1
17 | Label Fuse 1.5 amp Rear 8502-716-001 | 8502-716-001 | 8502-716-001 1
17 | Label Fuse 2.5 amp Rear 8502-716-002 | 8502-716-002 1
* | Bracket Terminal Mounting, 9029-076-001 | 9029-076-001 1
Screw 8B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4




Electrical Components - Top Compartment

Description

Terminal Lug, Solderless

10,1112

8652-134-001

8652-134-001

8652-134-001

8652-134-001

T-1450
8652-134-001

Terminal Block, Power

9897-033-001

9897-035-001

9897-035-001

9897-033-002

9897-035-001

Strip, Terminal Marker Power

9558-025-001

9558-025-001

9558-025-001

9558-025-001

9558-025-001

Wiring Harness Power Terminal

9627-747-003

9627-747-002

9627-747-002

9627-747-002

18

Cover Electrical

9074-267-001

9074-267-001

9074-267-001

9074-267-007

9074-267-001

19

Label, Warning

8502-614-001

8502-614-001

8502-614-001

8502-614-001

8502-614-001

20

Label, Warning

8502-639-001

8502-639-001

8502-639-001

8502-639-001

8502-639-001

Screw 8B x 1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

N~~~ ]|~

14

Part # 8533-073-001 7/19 @



Key Description

Panel Control Assembly(panel
only) Before Serial #530673

9989-500-001

9989-500-001

Control Panel Part # by Model

9989-500-001

Panel Control Assembly(panel
only) After Serial #530673

9989-525-001

9989-525-001

9989-525-001

9989-525-001

9989-529-001

la

Retainer, Coin Accecptor

9486-149-001

9486-149-001

9486-149-001

9486-149-001

9486-149-001

1b

Screw, Torx #4 x 5/8

9545-053-002

9545-053-002

9545-053-002

9545-053-002

9545-053-002

Screw, Hxwshrhdundct #10Bx
1/2"

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

N

Post Locator Top

9467-024-001

9467-024-001

9467-024-001

9467-024-001

9467-024-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-412-005

Locator Panel

9355-001-001

9355-001-001

9355-001-001

9355-001-001

9355-001-001

* | W

Screw Fil[HDCR 10Bx1/2” Guide

9545-008-025

9545-008-025

9545-008-025

9545-008-025

9545-008-023

*

Spacer Pushbutton (Micro)

9538-178-001

9538-178-001

9538-178-001

9538-178-001

9538-178-001

Retainer Pushbutton (Micro)

9486-150-001

9486-150-001

9486-150-001

9486-150-001

9486-150-001

Nut Hexelasticstop #4-40

8640-424-002

8640-424-002

8640-424-002

8640-424-002

8640-424-002

Pushbutton Control (coin), Blue

9035-060-003

9035-060-003

9035-060-003

9035-060-003

9035-060-003

RHIN|Rr]RINININN

Pushbutton Control (coin), Black

9035-060-005

9035-060-005

9035-060-005

9035-060-005

9035-060-005

[y

PCB assembly Control /Display
STOP

9473-009-003

9473-009-003

9473-009-004

9473-009-003

9473-009-004

e

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

Nut Elasticstop #6-32

8640-411-002

8640-411-002

8640-411-002

8640-411-002

8640-411-002

Harness LEDPCB

9627-797-001

9627-797-001

9627-797-001

9627-797-001

9627-797-001

Harness Doorlock, Switches

9627-791-004

9627-791-005

9627-791-005

9627-791-005

9627-791-006

PCB assembly Mode lights

9473-005-001

9473-005-001

9473-005-001

9473-005-001

9473-005-001

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Light, LED,ADD BLEACH As-
sembly

9794-001-001

9794-001-001

9794-001-001

9794-001-001

9794-001-001

=ININ|IPR],lO]lO

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

Nut Hexeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Nameplate,Control Panel
(one piece) Blue Before Serial
#535659

9412-140-001

9412-141-001

9412-142-001

Nameplate,Control Panel (one
piece) Black Before Serial
#535659

9412-165-001

9412-173-001

Nameplate,Control Panel (one
piece) Blue After Serial #535659

9412-162-001

9412-198-001

9412-191-001

9412-193-001

Nameplate,Control Panel (one
piece) Black After Serial #535659

9412-172-001

9412-199-001

9412-192-001

9412-194-001

22

Switch Assembly Emergency
Stop (includes wire harness)

9732-223-001

9732-223-001

9732-223-001

9732-223-001

9732-223-001

Spacer Plastic #8x5/16 E-Stop

9538-157-020

9538-157-020

9538-157-020

9538-157-020

9538-157-020

Nut HexKep #8-32 E-Stop

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

26

Battery

8612-001-001

8612-001-001

8612-001-001

8612-001-001

8612-001-001

Plastic Shield over main PCB

9550-184-001

9550-184-001

9550-184-001

9550-184-001

9550-184-001

27

Plate to mount e-stop button

9452-725-001

9452-725-001

9452-725-001

9452-725-001

9452-725-001

Bracket Retainer, Front Panel

9029-191-001

9029-191-001

9029-191-001

9021-191-001

Bracket Retainer, Front Panel

9029-191-001

Screw-#10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Screw-#10Bx1/2

9545-008-026

ajwiNn]ir ]~k INN

@ Part # 8533-073-001 7/19




WASH TEMPERATURE

STARY WARM COLD

Heavy Normal Delicate

e

(LR KRR )

} Push ang oy
for3 Seconds |

Part # 8533-073-001 7/19 @



Loading Door and Panel Differences For
T650 Express - 45|b Express Machine

Key Description T-650 QTY
* | Loading Door, Complete #1-10 9960-274-002 1
1 | Loading Door, Ring 9487-265-001 1
2 | Gasket, Loading Door 9206-419-001 1
3 | Window, Loading Door 9635-016-001 1
* | Shaft Assy, Locking (includes 4 9913-134-003 1

thru 7)
4 | Shaft, Door Locking 9537-195-002 1
5 | Cam, Locking 9095-040-002 1
6 | Pin, Groove (1 1/4) 9451-181-005 1
7 | Pin, Groove (3/4) 9451-181-004 1
Retaining Ring (c-clip) 8649-031-000 1
8 | Spring, Lock Cam 9534-360-002 1
Handle, Door 9244-080-003 | 1
20 | Pin, Door Handle (groove) 9451-181-006 1
* | Screw, Hinge Mtg 5/16"” x 3/4" 9545-014-009 3
* | Lockwasher 5/16" Ext tooth 8641-582-009 3
* | Shim, Loading Door Hinge, Thin | 9552-036-001 | AR
10 | Door Hinge Assembly Mounts to | 9955-029-002
Tub Front

13 | Screw, Loading Door Mtg (5/16” | 9545-056-001 | 3
TF)

* | Rubber Edge (mounts to Front 9059-063-002 | 1
Panel)

* | Nut, Keps 8640-413-002 | 4

* | Wiring Harness doorlock safety 9627-791-004 1
switch assembly

18 | Black Wire Door Close Switch 8220-063-026 1

Red Wire Door Close Switch 1

18 | Wires Black 8220-062-028 | 1

12 | Loading Door Hinge Clamp w/ 9938-040-002 | 1

pin

Loading Door Hinge Clamp (No
Hinge Switch Pin) (NEW Style)

9079-122-003

@ Part # 8533-073-001 7/19




Notes

Part # 8533-073-001 7/19 @



Labels and Diagrams All WCAD Models

Description

Booklet Owners

8514-157-001

8514-099-001

8514-183-001

8514-159-001

T1450

Wiring Diagram, Coin

9506-358-001

9506-127-001

9506-129-001

9506-488-001

Wiring Diagram Easy Card (120
V)

Wiring Diagram (Easy Card)

9506-113-001

9506-486-001

9506-115-001

Transient Voltage Surge Sup-
pressor Infomational

8507-330-001

8507-330-001

8507-330-001

Instructions Spin Direction

8507-275-001

8507-275-001

8507-275-001

Wiring Schematic, Coin (120 V)

Wiring Schematic, Easy Card (120 1
V)

Wiring Schematic, Coin 9506-357-001 | 9506-126-001 | 9506-486-001 | 9506-128-001 | 9506-488-001 | 1
Wiring Schematic, Easy Card 9506-112-001 9506-114-001 1
Label High Voltage Warning 8502-614-004 | 8502-614-004 | 8502-614-004 | 8502-614-004 | 8502-614-004 1
Label Fusing & Installation 8502-619-003 | 8502-619-003 | 8502-619-003 | 8502-619-003 | 8502-619-008 1
Label Quality 8511-001-002 | 8511-001-002 | 8511-001-002 | 8511-001-002 | 8511-001-002 1
Label Warning Risk of Injury 8502-722-002 | 8502-722-002 | 8502-722-002 | 8502-722-002 | 8502-722-002 1
(Blue)

Label Warning Risk of Injury 8502-741-001 | 8502-741-001 | 8502-741-001 | 8502-741-001 | 8502-741-001
(Black)

Label Warning Door Opening 8502-723-001 | 8502-723-001 | 8502-723-001 | 8502-723-001 | 8502-723-001 1
(Blue)

Label Warning Door Opening 8502-742-001 | 8502-742-001 | 8502-742-001 | 8502-742-001 | 8502-742-001
(Black)

Label Dispenser (Blue) 8502-687-001 | 8502-687-001 | 8502-687-001 | 8502-687-001 1

Label Dispenser (Black)

8502-745-001

8502-745-001

8502-745-001

8502-745-001

WARNING
& RiSK OF SERIOUS INJURY

NEVER ALLOW CHILDREN TO:
-OPERATE THE MACHINE
-PLAY IN OR ARQUND MACHINE

®

GHILDREN
~ PLATING

Risk of Injury Label
DO NOT TRY TO OPEN DOOR WHEN:

| -THE DRUM IS STILL TURNING

-YQU SEE WATER IN THE WINDOW

-ANY CYCLE LIGHT IS STILL ON

Top Dispenser Label T-1200

LATGHED ' )

IF POWER IS INTERRUPTED,
THERE WILL BE A 2-3 MINUTE
DELAY BEFORE THE DOOR
CAN BE OPENED.

Door Label

@ Part # 8533-073-001 7/19



Section 9:

Coin Handling

Parts:

Wiring Diagrams

& Schematics &
maintenance Procedures

Part # 8533-073-001 7/19 @



Coin Handling Group Part # Micro Switch

Key Description

Vault, Assy Grey

9942-037-001

9942-037-001

9942-037-001

9942-037-001

Vault, Assy. Black

9942-037-005

9942-037-005

9942-037-005

9942-037-005

Screw, 10Bx 1/2” Vault Mtg

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Screw, 10AB x 1/2" Vault Mtg

9545-008-031

9545-008-031

9545-008-031

9545-008-031

Coin Chute Assy.

9119-031-001

9119-031-001

9119-031-001

9119-028-001

9119-028-001

Screw, Coin Vault Chute Mtg

9545-008-001

9545-008-001

9545-008-001

9545-008-001

9545-008-001

Coin Acceptor chute without
penny rejector for mechcanical
drop (standard)

9119-025-002

9119-025-002

9119-025-002

9119-025-002

RlRrlRrININ]= ]|~

Screw, Acceptor Mtg

9545-020-004

9545-020-004

9545-020-004

9545-020-004

9545-020-004

Nut

8640-424-002

8640-424-002

8640-424-002

8640-424-002

8640-424-002

Switch, Coin (fits single coin
mechanical drop)

9732-126-001

9732-126-001

9732-126-001

9732-126-001

Coin Acceptor chute with penny
rejector for mechcanical drop
(optional)

9119-025-001

9119-025-001

9119-025-001

9119-025-001

Button Coin Return Retainer

9486-133-001

9486-133-001

9486-133-001

9486-133-001

Coin Acceptor Mechcanical
Complete

9021-001-010

9021-001-010

9021-001-010

9021-001-010

Solinoid, Coin Blocking (V-Series)

Screw, Highth Bar/Chute 3mm

9545-039-002

9545-039-002

9545-039-002

9545-039-002

Vertical Chute Mounting Screw

9545-025-020

9545-025-020

9545-025-020

9545-025-020

Harness, Coin Switch V& A Series

9627-792-001

9627-792-001

9627-792-001

9627-792-001

NOTE: COIN BOX AND HARDWARE KIT AND COIN BOX LOCK NOT INCLUDED WITH MACHINE.

@ Part # 8533-073-001 7/19




Mechanical Acceptor

Standard Coin Drop Acceptor
The drop style coin acceptor contains a coin switch
that is actuated by each good coin that is accepted.

Removal

The coin acceptor is removed by loosening the two
Torx T-10 machine screws on the right side and by
removing completely the two Torx T-10 machine
screws on the left side (#T-10 Torx driver, Dexter

Pt. No. 8545-051-003). There are locking nuts on
the back side that will have to be held. Needle-nose
pliers work well for this. Sliding the acceptor to the
left will remove it from the slots in the front panel.
This gives access to the coin switch and acceptor for

adjustments.

Coin Thickness Adjustment (see
diagram)

On the right side of the acceptor there is a coin
thickness adjusting screw “A” with a locking nut. To
allow for different thickness coins the screw can be
turned in to accept thicker coins and turned out to
reject thicker coins. Start with a quarter of a turn on
this screw and be sure to retighten the lock nut after
adjustment.

Coin Height Adjustment (see diagram)
On the left side of the acceptor is a coin height
adjusting bar “B". This bar is adjusted by loosening the
two mounting screws and moving both ends of the bar
up or down equal amounts. The bar should be raised
as high as possible while still accepting the correct
coins. If it is raised up too high, the good coins will be
rejected.

Coin Switch Adjustment (see diagram)
The normally open coin switch “C"” should click (close)
soon after the coin hits the operator wire. However,
there must be enough travel to allow the switch to
reset (open) once the coin has passed. Adjustment
should be made by bending the wire very close to its
attachment point.

Part # 8533-073-001 7/19



Key-  Description

1 Optical Coin Acceptor

Optical Coin Acceptor

Starting after serial# 515483

9021-016-001

9021-016-001

9021-016-001

9021-016-001

T-1450

2 Replacement Optical Sensor

9801-099-001

9801-099-001

9801-099-001

9801-099-001

* Screw, Highth Bar, 3mm

9545-039-002

9545-039-002

9545-039-002

9545-039-002

| el el R

&l

@ Part # 8533-073-001 7/19




Imonex Optical Coin Acceptor
Starting after serial# 515483

Key-  Description T-1450

Optical Coin Acceptor 9021-034-001

Part # 8533-073-001 7/19 @



Kit - Electronic Acceptor Conversion for WCAD
(USA and Canada)

Key Description

KIT - Electronic Acceptor
Conversion for WCAD (USA
and Canada)

Contact the Dexter Factory for
Other Countries

9732-285-007

9732-285-007

9732-285-007

T-1200
9732-285-007

T-1450
9732-285-007

Electronic Coin Acceptor (USA
and Canada)

9021-028-001

9021-028-001

9021-028-001

9021-028-001

9021-028-001

Harness for Electronic Coin
Acceptor

9627-845-001

9627-845-001

9627-845-001

9627-845-001

9627-845-001

Transformer 120/18VAC

8711-015-001

8711-015-001

8711-015-001

8711-015-001

8711-015-001

Wire Assembly - Blue

8220-001-338

8220-001-338

8220-001-338

8220-001-338

8220-001-338

Wire Assembly - Orange/
White

8220-001-235

8220-001-235

8220-001-235

8220-001-235

8220-001-235

Coin Chute for Electronic Drop

9119-028-001

9119-028-001

9119-028-001

9119-028-001

9119-028-001

Nut - Hex Elastic Stop

8640-424-002

8640-424-002

8640-424-002

8640-424-002

8640-424-002

Screw, Torx

9545-020-004

9545-020-004

9545-020-004

9545-020-004

9545-020-004

Screw, Hex

9545-045-001

9545-045-001

9545-045-001

9545-045-001

9545-045-001

Label, Informative

6102-017-001

6102-017-001

6102-017-001

6102-017-001

6102-017-001

Label, Warning

8502-730-001

8502-730-001

8502-730-001

8502-730-001

8502-730-001

Instructions, Installation

8507-367-001

8507-367-001

8507-367-001

8507-367-001

8507-367-001

Catch Spring (for Clean Out
Door)

9534-367-001

9534-367-001

9534-367-001

9534-367-001

9534-367-001

(ol B I (S S SN N

'S

@ Part # 8533-073-001 7/19




Notes

Part # 8533-073-001 7/19 @



Electronic Acceptor Coin Drop

Setting the electronic coin acceptor switches

Some washer models come equipped with an electronic coin acceptor. Follow the instructions below for

setting the switches for the desired country and currencies.

1. The electronic coin acceptor has switch settings depending on the coins and country. See the table
below for available values of the left and right coin inputs for the available countries.

WARNING: turn power off before and leave power off when changing the switches of the
electronic coin acceptor.

2. Turn power back on and test coins to ensure proper operation.

Acceptor

P/N Country Left Coin SWs 9-16
9021-028-001 Canada 25¢ Wl M1
Canada $1 I EE I Ny
Canada $2 R R
Wtetnl [aieeernd
UL [l
Wl il
U E RN
Wl [arniennd
Greenwald 118-1 Token M MUY
Greenwald 118-5 Token MM MMt
Uhsin 25¢ LTl el
U2 1 1AL (1111111
9021-011-001 Australia 10¢ Wil T
alizuglio 20¢ (NN A
Al $1 R RN
Al $2 MLl Uil
NEhiged | 104 I E N
New Zealand | 20¢ T [TUPTIPed
New Zealand $1 I RN
eey Zesline $2 MLl [l
Hong Kong |45 T E RN
Hong Kong $10 H U
Greenwald 118-1 Token MM MM
Greenwald 118-5 Token M1 MM

NOTE: Coins and tokens in the left coin column will result in one pulse to the left coin input.

NOTE: The $1, 500¥, 50NT, and $10 coins in the right coin column will result in one pulse to
the right coin input, while the $2 coins will result in two pulses to the right coin input.

Note: Acceptance of multiple coins per country and multiple tokens is allowed. Only the down/
off setting for each coin and token is required to accept that coin or token.

@ Part # 8533-073-001 7/19




Maintenance Instructions

Electronic Acceptor

1. Instructions to open the flap of the coin selector

Original situation Move spring downwards to free the catch.
NOTE:
¢ Do not lift the spring
* Do not over bend the spring in any direction.

Open the flap of the coin selector.

2. Assembly instructions to change a spring

Ry L, N : ——

Lift the right end of the spring by means of a screw  Pull the spring approximately 3 mm to the left.
driver.

Part # 8533-073-001 7/19 @



Electronic Acceptor

[

m

1

14

{

Rotate the spring clockwise for about 40 to 60 de- Lift off the spring with the attached plastic part.
grees until it becomes free of the protrusion.

3. Assembly of a new spring

Attach the plastic part to the new spring. Place the plastic part in its position (slot).

Push the spring below the protrusion by means of a
small screw driver.

SRS == —

Push the spring lateral to the right until its snaps
into its proper position.

@ Part # 8533-073-001 7/19



Electronic Acceptor

4. Close the coin selector

To shut the coin selector follow pictures 1 to 3 in
reverse order.

5. Cleaning the electronic coin selector

The EMP 500 v4 is an extraordinarily robust coin selector and operates relatively maintenance free.
However, it should be cleaned at regular intervals (minimum once a year) especially if it is operating in an
environment with high levels of dust, smoke or nicotine. The cleaning intervals are of course dependent on
the level of air borne contaminants.

Clean the coin path with a soft brush and wipe the  tina) remove it with an alcohol moistened cloth.
exposed surfaces. Use an alcohol moistened cloth.
If you find solid residues stuck to the coin rail (pa-

Optical sensors may be cleaned with a soft brush or  Location of the optical sensor within coin outlet.
very carefully with an air spray duster.

Part # 8533-073-001 7/19 @



Electronic Acceptor

6. Adding the bolt #4036
A bolt can be added to the EMP 500 v4 to reduce attempts of vandalism or to protect the unit from im-
proper use. Please note that some front plates/cashboxes might not allow mounting this additional device.

The bolt (part number 4036) should be mounted Screw the bolt onto the existing stud weld on top of
with the help of a screw driver. the nut which fixes the reject bracket.

Once the bolt is fixed, please verify the position of To open the selector move spring downwards to
the spring as indicated in the picture. free the catch.

@ Part # 8533-073-001 7/19



Notes

Part # 8533-073-001 7/19 @



50Lb. Express Coin Micro Switch Schematic 208-240V

208-240V-3PH OR 1PH-—-60HZ

ALTERNATE

'~ Treorm. — 1
| BREAKER |
Lo~ o
| ruse |
L1 BLK/RED L1 XRED , M\, 1RED, 1SVRED 115V
d 115V_RTN 115V_RTN
£ | 1SV
3 < |w
IBLK/BLU L2| 3|[E, |x2 |2
b =
CONTRIL DOOR LOCKED SWITCH
© | TRANSFORMER DOOR CLOSED
x |= SWITCH
a|.\.| RED - THERMOACTUATOR #1
X T DODR LOCKED |3 ORG/BLU )_.\_u<(QA BLU
DOOR LATCHED |§  SWITCH |7
A THERMOACTUATOR #2
SWITCH o P12 oresrep | UNLOCK
P17-3
(3 PH ONLY) —a ORG | ORG pys NN——1
YEL YEL pra P17-4 DOOR LOCK
YEL T SOLENOID
P17-5 WHT/RED ey BLU
ﬁmwz|_ WHT 3
ORG P4-6 pP21-1 P20-1
= WHT/RED p4-] pa1-4  BLK pao-4] HOT WATER
= n +EV W = > VALUE #2
L 11 L2 L3 o BLK _ p4-3 P19-1 RED/ORG e YEL
MOTOR 2 Pe-1 BRN/YEL ple-1| 3
DRIVE & pg-2  ORG/BLU _ple-2| g2 _ HOT WATER
Pg—3 ORG/RED _pl6-3 mm.lr_ VALUE #1
SYSTEM
BLK VARIABLE RED Pg—4 WHT/RED _Pi6-4 = RED/YEL ey YEL
T FREQUENCY PLy B7-1 _ = = COLD WATER
BLK T2 DRIVE ¢ 2.3V BLU P7-4 P8-6 m“u\nmm P16-6 P19-5 VALUE #2
BLK ¢ |le3v CcT YEL p7-5 P8-7 RED/YEL P16-7 WHT/BLU o YEL
13 Pg—8 _WHI/BLU _Pl6-8
2.3V RTN BLU p7-¢ P59 WHT/ORG Ple—o P17-1 COLD WATER
Bl B2 RJ-11 ¢ o4y RIN RED p7-p VALUE #1
L _ BLU B P11 WHT/BRN ey YEL
= = TRANSF ORMER
160 OHMS
100 WATTS P6-3 w_MﬂHF__‘m
T2(T1 |13 = L pe-4 |RJ-IL
= I
I ~ BRN/YEL @ BLU
EMERGENCY
o oS w<mmmn RED RED P1-1 Jﬂz
100 WATTS . Al
YL YEL GRN P2-4 pP3-1 WHT p7-1 =
P YEL— T "Pe=31 P3-2  WHI P7-2
GRN | I - BRN_ |~ T T F P2=2 | o P3-3 __ WHT P7-3| m
4 | S BRN _ | T T ¥ Pa-1] o P3-4 _ WHT P7-4| ©
= | _I_I o P3-5 ___WHT, p7-5| O
|||||| . _Pe3-7 | 5 P3-6 __ WHT P76 o -1 BLK
r I I GRN GRN P36 | = = o =
_ | = - P3-7 _ WHT p7-7|
| | —B23=5 | 3 P3-8 _ WHI P7-8 ADD
LEFT COIN RED _Pe3-4 | & P3-9 _ WHT P7-9 BLEACH
| SWITCH | RED Pp3-3 =
| | = LED
BLU pP32]| &
_P23-1 | (&) [ 7 T PRESSUIRE |
RIGHT COIN OPTO _COIN
_ SWITCH _l. _ SWITCH PS-8 & _ SWITCH |
| <oPTIONALY | 31 & | |
El —_
et - = |3 |
ALTERNATE ALTERNATE
2l prolORGPS—3] _ _ _ || @ _
RED P5-2 | | P/N 9506—126—001C
TELPOL < T ! | 55 OR 60 LB MICRO CONTROLLER — COIN

— DELTA VF DRIVE SYSTEM
|_| |||||| I_ WITH START AND STOP BUTTONS

SCHEMATIC — 208 — 240V, 3/1PH, 60HZ

@ Part # 8533-073-001 7/19



®

ZHO9—HdL/S—A0¥Z—80Z NVYOVIQ ONIYIM —— e —— — —

SNOLING dOLS ONV LNVIS HLM HOLIMS

INHO A “NIGO '090¥OM O SSVIM o H dOLS AONIONINI
0L00-£21-9056 N/d

HOLIMS /7 WO gg | HOLMS
S |NI0D OLdo, T Nog o |

WAH — ps | HOLMS [
~

g | NI0D L4371 |
)

1L

Fevd a3aTIHS

1
I
[
I

L

9id

O INSERT COINS
DISPLAY
O TIME REMAINING

930/Q34
SINIVA d3LVYM

YINJOISNVAL
NMOQ—d3ls

AVI3Y NIVA
—

B
i=l3
HaH
=
i[o]

HITIOYLINOD—CHOIN

Ld

Q¥v0g LINJYID Q3INNd s

I N Iy B
12d

Qyv08 LINOYID_Q3ININd
0Zd
1

m— )
—2ld
€id
¥id
—3Sld

PUSHBUTTONS

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

#--_—_—_-l_

ALTERNATE
1.5 AMP
CIRCUIT
BREAKER
—t

|

| 1

-----

==
aymr
=

BEEEL

ol T L— _I e _ V__ _
© Y
03g
T ol v~ =
Ll | e - §
IR ﬂ ) S
m o X IX = @m
M o
o ey 58
N v~z O
5 | | 5 [l4 ¢ %mmw
] — | | o &
o Hoisisay HoLSISTH J | | @mm
_ ONIXVYE OINVNAG  ONDIVHE OINVNAQ _ _
T/ | N _I_l|__ | L T _
= mmw - |

3IVYNY3LNY

3nNg  TEWE = —
AIN3NDINS A3+
TIaVvA r HONOYL TOHINOD  :NOILYOO1
= m N NN RN RN NN R e
=y
£LTLLL
NN S R R N |
_ _ 3 E _
2 — h
U™ ¥OLOW ﬂ- v —
£1—] i

MovE  ‘NOLLYOO1 — NOLLOg  :NOILYOOT

IIIIL SN DN SIS 8 "

QION310S
007 ¥00d

50Lb. Express Coin Micro Switch Diagram 208-240V

|

r——pF———————m ===

INO¥4 dOL  :NOILVOO1

Part # 8533-073-001 7/19




US coin 50Ib Express
WCAD50KCB-USSZ Schematic (Optical)

208-240V—-3PH OR 1PH-60HZ

__ _ALTERNATE
™™ "¢IRCUIT a

| BREAKER |
Lo o]
|
Lt BLK/RED L1 |RED, 115V RED 115V
11SV_RTN 115V RTN
BLK/BLU L2 b3 m
I
CONTROL DOOR LOCKED SWITCH
@ TRANSFORMER DOOR CLOSED
= SWITCH
__m|\.| RED - i q:mmznw_mmmﬁnm #
x % DOOR LOCKED |3 ORG/BLU BLU
> swITcH |2
DOOR LATCHED | & THERMOACTUATOR #2
SWITCH =] P12 oRG/Rep  UNLOCK BLU
G PH ONLY) —a— ORG | ORG py5 P17-3
YEL YEL P13 P17-5 WHT/RED e BLU
WWZI_ 3
_ - _
il TR b=t e g R HOT WATER
- + L L2 L3 EVY BLK P43 > VALUE #2
MOTOR i g p8-1 BRN/YEL _ple-1 m P19-] RED/ORG  po~~vy  YEL
DRIVE & pg-2 ORG/BLU ple-2| @ _ HOT WATER
SYSTEM P8-3 URG/RED _Ple-3 Emlm|_ RED/YEL veL
BLK VARIABLE b4y RED  p7q P8-4 WHT/RED Ple-4| = NN
T FREQUENCY = = COLD WATER
BLK 2 DRIVE 23V BLU Pp7-4 pg8-6 RED/ORG _Pl6-6| = |[pjo-s VALUE #2
BLK 23V CT_YEL p7-5 P8-7 RED/YEL P16-7 WHT/BLU o~y YEL
T3 Pg-8 WHT/BLU P16-8
23V RTN BLU pP7-6 —9 _ WHT/ORG - P17-1 COLD WATER
BL B2 Pg=3 P16=9 VALUE #1
RJ-11 LI 24V RTN RED p7-2 WHT/BRN YEL
- BLU - P11 P
] = lPg-11  BLU  P16-11 P11
2 = STEP-DOWN
160 OHMS TRANSFORMER
100 WATTS P6-3 @.Mﬁqm
T2t |13 @ _H_ pe—4 | RI-11
x
< ~ BRN/YEL @ BLU
EMERGENCY RED RED L2 | J\ BLL
STOP _l./|_|m_r_[
160 OHMS
160 DRS¢ SWITCH JGRN
GRN P2-4 =
-3
GRN GRN _ P2-2 3 m
-1 a &)
= a-
e 5 o
RED _P23-6 | = o -
OPTO COIN P35 = woD
SWITCH v pLeaDR
BLU e = z LED
PRESS =
SWITCH —p23-ly @
o
(a4
Q
=

P/N 9506—357—001A

50 LB MICRO CONTROLLER — COIN
DELTA VF DRIVE SYSTEM
WITH START AND STOP BUTTONS

SCHEMATIC — 208 — 240V, 3/1PH, 60HZ

@ Part # 8533-073-001 7/19



US coin 50Ib Express
WCAD5S0KCB-USSZ Diagram (Optical)

ZHOQ—HdL/C—A0¥Z—80Z NVHOVIA ONIYIM

SNOLING dOLS ANV L¥VLS HUM
3NNA JA NIOO ‘0SQVOM

v100—-85£—9056 N/d

HoLms
E dOLS AON39YING

1
!
!
1

L

ma
HOLIMS
i NIOD 01dO

N¥9

oid

O TIME REMAINING

O INSERT COINS
DISPLAY

SINTVA d3LVM

YINJOISNVHL
NMOA-d3ls

AV13d NIVA

@
3=l3

Lid

ayv08 LINJAID_ A3ININd
0zd

#--_—_—_-l

YITI0YLNOD—QHIIN

1=l3

Qyv08 LNJAID Q3ININd eeaeaw

o=l3

PUSHBUTTONS

HEY,

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

.....

PE
mmﬁlﬂm s S
: : | EHE e
== ——— = B ] e
213558 S B (e =
['4
[ UK
|1 )
%
| E s

q_

X IX

YINJOISNVHL
o~ |—| e TOYINOD
o
O — ma/ne ogz Aeoz
T
G )
O

_
| b———=— =1~
_

208V—240V—3/1PH-60HZ

YOLSISIY HOLSISTY
ONIIVEE OINVNAG  ONIDVEE DINWNAQ

2
|7|H_|_ mMm

,—-Il
L
3
2

FINAL

WASH WASH RINSE RINSE SPIN

INDICATORS

LED PRINTED CIRCUIT BOARD

NA NA NA NA NA A

POWER PRE-—
ON

QION310S
%007 ¥00a

NG TN —
AON3NO3ud A+
FEVIAVA — HONOYL TOHYINOD  :NOILYOOT
2 m N TN TN RN I R 8
Li-ry
€121 4
EEEEEN SN S SN SN |
_ = BE _
4] 3NVA ’
=1 yolow H- NIvia —
21— i

AOvE  NOILYOO

_ove nowwoor y ) T Wouos Nouwool |

|

r——F—-——————=m-—F

INO¥4 dOL  :NOILYOOT

®

Part # 8533-073-001 7/19




50Lb. Express Electronic Acceptor Schematic 208-240V

ALTERNATE

~N F™ TCreurr. 1
I | BREAKER |
3 LE=_=o_ ]
4 I ruse |
T L1 BLK/RED L1 XIRED, M\ e IRED, 1SV RED 115V ORG/WHT
- 3 115V _RTN 115V _RIN
o e, 3 115V
° BLK/BLUL2| ] X2BLK/BLU s B
9 T
T L3, BLK CONTROL. = |® DOOR LOCKED SWITCH
N 2
| TRANSFORMER DOOR CLOSED o
W 1_.|0,|_| SWITCH
N < < o | — RED THERMOACTUATOR #1
o
& GRN = |= o T ooor Locken|g ORG/BLY \_/.\mme BLU
[n]
b DOOR LATCHED | % SWITCH THERMOACTUATOR #2
SwireH S e ORG/RED UNLOCK
(3 PH ONLY) —— ORG | ORG 35 P17-3 AN
YEL YEL Pl e | SOLENGID
YEL YEL P13 P17-5 WHT/RED o~ BLU
w
ﬁsz|_ ORG pPa-g PR1-1  WHT pao-1| §
= provam WHT/RED P41 P21-4 _RIK P20-4 _/._\_wﬁc(m\ﬁmm
= LU L2 L3 2 BLK P4-3 W p19-1 RED/ORG ey YEL
_ _
MOTOR < B6-1 BRNJYEL Pie-1} ] HOT WATER
DRIVE g o™ P8-2 ORG/BLU _ Pl6-2| =2 5
SYSTEM © P8-3 ORG/RED _ Pi6-3 Ewlr_ VALUE #1
VARIABLE o b4 WHI/RED Flo—d| = RED/YEL ey YEL
BLK - FREQUENCY 24 RED _ p7-1 o = = COLD WATER
e T2 PRIVE ey B Pzl o P00 REBIORGHIG PIS=S whry NE R e
B 3 23V LT L P7S S [pgg WAI/BLU ot TOLD WATER
T2l |13 ¢, |23V RINBLU p7-¢ = P8-9 WHT/ORG _ P16-9 P17-1 VALUE #1
Bt B2 Ry ¢_l24av RINRED _p7p| & WHT/BRN YEL
- - — S pg-11  BLU P16-11 P11 300000
o mvs | £ STEP-DOWN _
TRANSFORMER
100 WATTS I DRAIN.
w S
& =
ey -
- pea | BRN/YEL  [o) BLU
P6-4
= 160 OHMS
100 WATTS IGRN
RED RED P1-2 P3-1 _ WH P7-1
EMERGENCY _l./.|_ RED RED PI-] P3-2__WH p7-2
Swiren P3-3 __WH P7-3| m
. P3-4 _ WHT P7-4| O
P3-5  WHT P7-5 o
RED P-4 P3-6 __WH P76 | o %
WHT —Po-3 P3-7 __WH P7=7] W =
WHT/RED __Pa2-2 P3-8 _ WH P7-8 ADD
RED/WHT P21 P3-9 W P75 BLEACH
RED , RED
PRESSURE
WHT . WHT SWITCH
ELECTRONIC ["whT > WHT/RED _P5-8 |
COIN [RED . RED/WHT
ACCEPTOR [ BLK , YEL — ORG/WHT
BLK . YEL
12v e P/N 9506—369—001A
BLU ELPA-1 50 LB EXPRESS MICRO CONTROLLER — COIN
STEP-DOWN _ DELTA VF DRIVE SYSTEM
TRANSFORMER WITH START AND STOP BUTTONS

SCHEMATIC — 1

OR 3

PH/60HZ/208 — 240V

@ Part # 8533-073-001 7/19



50Lb. Express Electronic Acceptor Diagram 208-240V

HOLIMS
SNOLLNG dOIS NV INVIS HLM L
INHQ N 'NIDD ‘SSTdX3 ‘OSQVOM S | OIS AON3OY

AOYZ — 80C/ZH09/Hd ¢ ¥O | WYHOVIA ONIEIM [ — == ===

LES)

¥100-0££-90G66 N/d

T3A
K

=N e
=N e

QINOYLO313

—— | — — — — — — 1

L

YINYOISNVL
NMOd d31S

1L

e || |2 2
X et |

O INSERT COINS
DISPLAY

HONOYL T04INOD  :NOILVOOT —

wd

i

2§

E " j&‘
r N

p I
|
2 I
| ,m__m i 3 g
] I | e o |
' 3
11 e 25 | g
SINHOISNVAIL % 2 EH i — ° —
NMOQ—d3lS ' g g
71 TR of | 1 H__H z H
3% 3 ] i & 3l=l3 _
g 1 U E =g ||
3 m— T I
24 — — &) — — m m“m W
e ' L | > 2 _
2 - 5
e ————— R | 3 HE|
2 W.hm I_ _ (e}e TAR — a —
BT o |
['4 g
IR LS oS | |
||||| 11
3 — o |
oS o N — 2l < \M_.x —
i i < (NE
| = =| (3
T e — — x ﬂ__._x — — g |OF: —
5 YOI o X &
o0 o= — — g 32
> — — g g —
& a0 of — S g O] wm
) | & 9
ov_o e w N — — g @mm 2 —
Hossis3y yoisis J — AL 38 —
W ONDIVYE DINVNAQ  ONIVHE JINVNAQ
3 b [ | | | | I
Jo N5t bt _ _
za 3 =]
. o FEF | :
I+

n=ry _ _

€121 1L
— _ = BE —
71— i — —
i souon I

IIII IIIIIII

®

Part # 8533-073-001 7/19




60Lb. Non-Express Coin Micro Switch Schematic

ALTERNATE

CIRCUIT
BREAKER
< o

—

L= & 1

FUSE

L1 BLK/RED L1 XRED| , N\, o IRED, USVRED 115V
11SV_RTN 115V_RIN
15V
£ |w
| |BLk/BLU LR X2BLK/BLU 3
CONTRIL DOOR LOCKED SWITCH
@ |2 TRANSFORMER DOOR CLOSED
5 |= SWITCH
.a|.\.| RED < THERMOACTUATOR #1
i 5 DR LOCKeD |3 ORG/BLU )..\_”_/\(QA BLU
DOOR LATCHED | & SWITCH P2 THERMOACTUATOR #2
SWITCH S o173 ora/rep | UNLOCK o
! PH ONLY) —m— ORG | ORG py5 AN A——BLU
YEL YEL pig P17-4 DOOR LOCK
VED YEL P13 SOLENDID
P17-5 WHT/RED  r~~vvm BLU
GRN WHT w
ORG___ p4-¢ p21-1 P20-1
= m WHT/RED pa-{ ppi—4 _ BLK poo-4] & a_wﬁ_._(m&mm
- + u ez EVi BLK P43 Z |prory RED/ORG e YEL
MOTOR 2 Pe-1 BRN/YEL pie-1]
DRIVE g pg-2 ORG/BLU P16-2| g . HOT WATER
SYSTEM Pg—3 ORG/RED _ple-3 Emlm|_ VALUE #1
VARIABLE RED Pg-4 _ WHT/RED _Pl6-4 = RED/YEL ey YEL
BLK - FREQUENCY 24V P7-1 < = COLD WATER
BLK T2 DRIVE ¢, | 23V BLU P7-4 Pg-¢ RED/ORG  pi6-6| = P19-5 VALUE #2
BLK ¢ |a3v CT YEL p7-5 Pg-7 RED/YEL P16-7 WHT/BLU e YEL
T3 ¢ P8-8 WHT/BLU _Pi6-8
123V RIN BLU__Pp7-6 P8=9 WHT/ORG _P16-9 P17-1 COLD WATER
B1 B2 RJ-11 ¢ |pav RTN RED  p7-2 VALUE #1
= = . Pg-11 _ BLU __ pl6-11 P11 WHT/BRN oo~y YEL
2 2 STEP-DOWN
160 OHMS TRANSFORMER
100 WATTS P6-3 w_wwﬁm_‘m
T2(T1|T3 _ah _Mﬂ_ P6-4 RJ-11
A
= ReD RED Pl-2 BRN/YEL @ BLU
EMERGENCY RED RED pi-|
P e
100 WATTS . B
o YEL YEL GRN P2-4 P3-1 WHT P7-1 =
[C Yl — T T TYEl_ T Pe-3] @ P3-2  WHT p7-2
GRN | [T BN - - - T T T T ImRN. T T T TPea ] o [P3=3__wHT P7-3| m
4 | P N a P3-4 __ WHT p7-4| ©
= | - [ o  [P3=5 WHT /5| A BLK
IIIIII ] P3-6  WHT P7-6 o g
“I —_TI | _I“ = P3-7  WHT p7-7| -2 WHT
. e} P3-8 _ WHT P7-8 ADD
LEFT COIN
| SWITCH _“. | e P3-9  WHT P7-9 BLEACH
= LED
_ _ S |~ mesEEe
RIGHT COIN OPTO _COIN
_ SWITCH _l. _ SWITCH & _ SWITCH |
| copTIONALY | & | |
B - = |1 !
ALTERNATE R _ B | ALTERNATE
- I_ | P/N 9506—126—001C
- - |_ 1 _ 55 OR 60 LB MICRO CONTROLLER — COIN

— DELTA VF DRIVE SYSTEM
|_| |||||| |_ WITH START AND STOP BUTTONS

SCHEMATIC — 208 — 240V, 3/1PH, 60HZ

@ Part # 8533-073-001 7/19



SNOLLNE dOLS GNV L¥VLIS HLM

ZHO9—HdL/S—A0¥Z—80C NVHOVId ONIHIM r————————=— === |

= /s | HoLms
3NN A 'NIOD ‘090YOM ¥O SSAVOM EN] dOLS AON3OY3IN3

2100-£Z+—9056 N/d

- HOLIMS T TR HOLIMS

- Hz_oo O._...._O\ e Jén._l s NIOD LH9INY _

<= —— 1 s [ Houms |
~N

.n>_ NIOD 1437 |
~

I

1
[
[

L

T
€ 3 >
i

o
El
&

O INSERT COINS
DISPLAY
O TIME REMAINING

940/034
SINTIVA Y3LVM

&
a9

das L (18

HINJOISNVAIL
NMOG—d3ls

it
I- “-I

AVI3d NIV

I
3=Ig
I8
=8

YITI08INOO—ONIIN % u

Qyvog LINDYID QLN
ozd
1
[ran]

PUSHBUTTONS

1.5 AMP

FUSE

;
#--_—_—_-l

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

_ [EH |
<
e - N oii I ile]
App——T— - ——s
A_I..|B|||IL— — @ L. - _ %_ |
RELS
g I =
L g 550 a
N 11 d g
m } 2
: Pl il s
T e X IX €
S 1 1 MINHOASNYAL -
4 1O & L e S._Qw_zoo e P
? O O~ —a:a a g m .3
T a0 G — a = 58
& 0 O 5 g &=
AHOLSISHY AHOLSISI J
ﬂ _ ‘Oz_vzs 0_§_ _Oz_v_(mm o_=<z>a_

,—'Il
g
9
a8
EE
—
N&S
na
EA/NEE

60Lb. Non-Express Coin Micro Switch Diagram

HONOYL T0YINOD  :NOILVOOT —

EEEEN  FEEEEN  REEDEN RN RN | .

! R 5e| |
TL— p

MI YOLOW H— ] v —

MovdE  :NOILYOO — NOLL08  ‘NOILYOOT

IIIIL L B

GERPALL QION310S
007 d000

ud
= g
- u
: 53
ﬁ
38V
r PN

/

INO¥4 dOL  :NOILVOOT

r——pF—-—-————=

®

Part # 8533-073-001 7/19




US coin 60lb Optical Acceptor
WCADG60KCB-US Schematic

60HZ

208-240V-3Pt

(3 PH ONLY)

ALTERNATE

SCHEMATIC

©~— TciRegmm. ~ 1
| BREAKER |
Lo <o 4
| ruse |
_K/RED L1 XRED| , " IRED, USVRED 115V
11SV_RTN 115V_RIN
15V
s mn _K/BLU L2 X2BLK/BLU < m
E
TR DOOR LOCKED SWITCH
@ |= TRANSFORMER DOOR CLOSED
3 = |x SWITCH
4 L &|.\.I cED = THERMOACTUATOR #1
GRN = I DOOR LOCKED [ ORG/BLU L0cK BLU
3 SWITCH < VNV
DOOR LATCHED | & 1o THERMOACTUATOR #2
swirer ° ara/Rep  UNROCK — py
- ORG | ORG py5 P17-3 AN BLU
YEL YEL E|_| DOOR LOCK
VEL e s SOLENDID
P13 P17-5 WHT/RED __ prvevmy BLU
[an}
ﬁmwz|_ ORG__ pa-g 211 WHT  ppo-1] & HOT WATER
= L o e Lz VY T S e A7 wides VALUE #2
MOTOR i £ et BRNAYEL pleet| [ |P19-1 RED/ORG _ perrey  YEL
DRIVE z pg—2 ORG/BLU _pie-2| & HOT WATER
SYSTEM Pg-3 ORG/RE P16-3 .WGNN|_ VALUE #1
VARIABLE RED Pg-4 WHT/RED _ Pl6-4 = RED/YEL Feasasal YEL
BLK 1 FREQUENCY 24 P71 = = COLD WATER
BLK s DRIVE $ | 23V BLU p7-4 Pg-6 RED/ORG Pl6=6] = |pjgs VALUE #2
BLK T3 23V CT_YEL p7-5 wm-m @mwwm_m_ Mm-m WHT/BLU e YEL
23V RTN BLU p7-6 - = P17-1 COLD WATER
P8—9 _WHT/ORG _pP16-9
Bl B2 RJ-11 24V RTN RED  p7-p VALUE #1
= = — Pg-1l _ BLU _ ple-11 P WHT/BRN __ poeeen YEL
2 2 STEP-DOWN
w%oo @uﬂwm TRANSFORMER P&-3 DRAIN
- VALUE
T2 |13 = _H_ pe-4 |RJ-11
vﬂ
=~ ReD RED P1-2 BRN/YEL D BLU
EMERGENCY RED RED P1-1
P - et
100 WATTS . L
___NEL YEL GRN P2-4 P3-1  WHT P7-1 =
[ YeL — YEL— T P3| P3-2  WHT P7-2
[T _ """ BRN_ [ """ P2 | o P3-3 _ WHT P7-3| m
[ BRN [~ ¥ pe-i | & P3-4 _ WHT P7-4| ©
= _ +_|_I_I o [P35 __whT P75 & sk
IIIIII _P23-7 | 5 P3-6 __ WHT P76 o =
r —_ T GRN GRN ~ee3=6l o [P37 wiT  pr7| W P T (X
| et com | o [ RED —B23=5 S [eag wr P7-8 ADD
| sl | aep —EREA = P3-9  WHT P7-9 BLEACH
| | BLU __ P23-2 S - e ~
—Pe3- 1] O PRESSURE
RIGHT COIN opTO _COIN
_ SWITCH _l. _ SWITCH ps-g n_u | SWITCH _
| «opTIONAD | = _ _
Bttt - = |1 _
ALTERNATE | a _ ALTERNATE
mmm PS5-2 - | | _U\Z 9506—126—-001C
Po-1 N Loy 55 OR 60 LB MICRO CONTROLLER — COIN
— DELTA VF DRIVE SYSTEM
i —— _ WITH START AND STOP BUTTONS

— 208 — 240V, 3/1PH, 60HZ

@ Part # 8533-073-001 7/19



ZHO9—HdL/S—A0¥Z—80Z WVHOVIA ONIFIM —— e —

SNOLLNG dOLS ANV L¥VLS HLM e /s HOLIMS
3AMA 4A ‘NIOD ‘09QVOM ¥O SSOVOM dOLS AON3OM3IN3

oL00-£Z1—90S6 N/d . a9r e == —
| w g |
| N ¥S | o Lam | —
— — — T INGELOY —
m : ‘HH—== e [
a3 M m z
I e S IHHEE
AT Y @ £ F
m — — 1] " _ | AN (S M o ] —
Az e 4
== 1t s - [T : : _
NMOQ—d3aLs A
Q0 3 B groi o= ||
S=y 11 AR ta 1 =] . : =i ||
A © 3 | 8 F E
—a wro-ll o =l | = =0 =1 N
(0] - 1 1 [sH{5] Py =L ¢ > z
O W pr————— il H ogo e I @m 5 He] I
2 D 21358 Tt o =™ — 4ﬁ °
82 B b v ™ | N\ _
O o _|1|B||||L— — U - 1 _ V_.,_ _
C @ | | | | T
o . 1] P, I = g [ d _
O 0 W NGO ﬂ,x_ 5] — m @mm —
= = LEeE
So L |1 S ) ‘Bek
cQ e g ISy _
m m ow M_ w W oA — — _m @ 3 m —
< [ < k-3
Y= 1758 _ I :OLE- OL '
D [ I w5 s | | | 1 | R |
F _ | | |
_l o a n al s 7 _/J._h_|_ mmﬂ— — — —
o w e I w— TN —
3NyQ T8N g
e HONOYL TONINOD  NOILYOOT _ _
i L e —_— | R |
£LTL L — 1 — I..I — Iml mll J — . —
— 1]
i oon M T _ L o | _
Yova  NOILYOO1 L — WOLLOS  :NOILVDO1 r — e e — — — — — I._.ZOWn_O._.I‘z%oO._
L___ BB I INESEEENN NN N REEEEN PSRN R e

®

Part # 8533-073-001 7/19




60Lb. Non- Express Electronic Acceptor Schematic 208-240V

ALTERNATE

~ r~ Treorr. ~ 1
I | wvm)»xmm |
% LC=_ &
I ruse |
W L1 BLK/RED |1 X1RED 8 \RED,. 115V _RED 115V ORG/WHT.
- 115V _RTN 115V _RTN
o L, 115V
° BLK/BLUL2 X2BLK/BLU s B
I
T L3, BLK cONTROL = |~ DOOR LOCKED SWITCH
M -
| TRANSFORMER DOOR CLOSED o
W |_||o,|_| SWITCH
3 L 1 w | — RED THERMOACTUATOR #1
) GRN il 7 m DOOR LOCKED |Q ORG/BLU \_/.Mwml BLU
[n]
3 DOOR LATCHED |3  SWITCH THERMOACTUATOR #2
SWITCH ) P12 UNLOCK
P17-3 ORG/RED BLU
(3 PH ONLY) —== ORG | ORG P15 a%%Y%
P17-4 DOOR LOCK
YEL YEL P14 SOLENDID
YEL YEL P13 P17-5 WHT/RED P asasal BLU
S
x_“mWZ|_ ORG P4-6 P21-1 WHT P20-1 ol HOT WATER
4 N rvEY WHT/RED __P4-1 Pel-4 BK  P20-4l VALUE 2
L U L2 L3 a BLK P4-3 = |poa RED/ORG e YEL
MOTOR S Pg-1 BRN/YEL  Plg-1
DRIVE z o [Pg2 ORG/BLU  Pl6=2] &  |pio-n nOT WATER
© —3 ORG/RED - VALUE #1
SYSTEM VARIABLE & Pg-3 Ple-3 RED/YEL YEL
BLK RED P8-4 WHT/RED Pl6-4 = £
T FREQUENCY 24 P7-1 a = = COLD WATER
BLK T2 DRIVE 23y BLU_p74; 3 P Dl PI9-5 WHT/BLU e R e
- -
BLK s 2av C1 YEL p7-5) o pgTg HI/BLU pia-g COLD WATER
tolr 13 51 R 23V RINBLU _ p7-¢ = P8-9 WHT/ORG _ P16-9 P17-1 VALUE #1
- — L | 24V RIN RED  p7-p 3 - BLU - P11 WHT/BRN e YEL
2 Z STEP-DOWN 9
160 OHMS TRANSFORMER o DRAIN
100 WATTS ©
5 VALUE
2 =
= P6-3 BRN/YEL D BLU
GRN i RJ-11
L P6-4
= 160 OHMS I
100 WATTS = LeeN
RED RED P1-2 P3-1 _ WHT P7-1 )
EMERGENCY FfL RED RED Pi-1 P32 WHT P7-2
i P3=3  WHT P7-3| o
. P3-4 _ WHT P7-4| ©
P3-5  WHT P7-5 a
RED Po-s p3e Wil fre] o Hhishuar
WHT P23 P3=7 __WHT P7=7| = =
WHT/RED __Pa-2 P3-g __ WHT p7-8 ADD
RED/WH P2-1 P3-9 WHT P7-9 wrmwmu
RED , RED
WHT - WHT
ELECTRONIC ["WHT * WHT/RED
COIN [RED_°_RED/WHT
ACCEPTOR [BLK , YEL — ORG/WHT
BLK . YEL
ORGPS5-
12v 115V REDPS-2 P/N 9506—140-0018
BLU YELPS-1 55 OR 60 LB MICRO CONTROLLER —
STEP-DOWN _ COIN, DELTA VF DRIVE SYSTEM
TRANSFORMER WITH START AND STOP BUTTONS

SCHEMATIC

— 1

OR

5

PH/B0HZ/208 — 240V

@ Part # 8533-073-001 7/19



60Lb. Non- Express Electronic Acceptor Diagram 208-240V

208V—-240V-3/1PH-60HZ

R ——

NOvC — 80¢/ZH09/Hd ¢ o0 |

SNOLLNE dOLS NV L¥VLS HLM
3AM0 4A ‘NIOO ‘09QYOM ¥O SSAVOM

g100-1¥1—9056 N/d

NVYHOVIA ONIGIM

S | dOLS AON39¥INI

HOLIMS

=N
A

i |

HINJOISNVAL
NMOQ d31S

T T T

=N
=N

il

QINO¥103 13

(w5
v A-lm /a3y
(
940/a3

S3IATVA ¥3LVM

i B
HINOISNVAL
NMOQ—d3lS

1.5 AMP
FUSE
g ;

ALTERNATE
+
I

=
|
[

#--_—_—_-l
I

L

BLU/WHT
na/me
TP

|

|
Lid

Na7IHR by 2
© B @
z

TIT — AT M

AVI3Y NIVN

Qavog LINJ3YI0_Q3INI¥d
ozd

i
ang M@M — « X
YINHOISNVAL
2o sl—"tH=m jouinoo
211 O O+ e/518 otz Asoz
10 G — — K
o O —
_ LI B B I J
ONDIVEE DIVNAG  SNOVH DIYNAT
; F | | | | |
_l B w . m
- = —= PER

L] N
AONINOIYS A+
TIBVINVA

)
eLazL

MovE  :NOILVOOT

—

HOLON

ﬂWIWIu

L
£1—

=

==

g

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

O INSERT COINS

DISPLAY

O TME

WARM
NORM
PUSHBUTTONS

HONOYL TOHINOD  “NOILYOOT —

Lo |

3AVA
NIvda

ﬁ
WOL108

‘NOILYOOT

all

ﬁJ

r——F—-—————-——=n=—F

QJION310S
X207 ¥00a

LED PRINTED CIRCUIT BOARD

INDICATORS

INO¥4 dOL  :NOILVOO1

®

Part # 8533-073-001 7/19




ALTERNATE

N ©— Tcreurt. 1
3 | BEAER
3 [ e T s
+ | ruse |
a L1 BLK/RED L1 XRED| , N\, o IRED USVRED usv
- 3 115V _RIN 115V RTN
x £ |11sv
o ¢ < |w
- BLK/BLU L2 ¢, |XeBLK/BLU s B
o TR Sl DOOR LOCKED SWITCH
i 2 |w TRANSFORMER DOOR CLOSED
2 % |= SWITCH
- 3 — RED < THERMOACTUATOR #1
O S ~ S DOIR LOCKED 2 ORG/BLU \_/.\n_<n/.wl BLU
- & DOOR LATCHED |2 SWITCH . THERMOACTUATOR #2
SwiTen ° orG/reD NROEK . By
W @) (3 PH ONLY) —a— ORG | ORG py5 P17-3
v .= EE|_. DOOR LOCK
i) Hmw «mw Pl4 SOLENDID
o M© P13 P17-5 WHT/RED ey BLU
= e S
O ﬁmwz|_ ORG___ p4-6 211 WHT _ pag-1 & HOT WATER
. — e = " eV W WHT/RED P4-1 P21-4 BLK P20-4 - VALUE #2
L 1 e L3 | BLK _p4-3
> C MOTOR : 2 Pe-1 BRNAYEL pie-y| 3 (A2 RED/ERG o veeR YL
z
O DRIVE z Pe—2 ORG/BLU P62 & |pigp N ALE
v SYSTEM Pe-3 [ORG/RED Ple-3 RED/YEL YEL
— BLK kmﬂ_whmwnw o4y RED  p7-y Pg—4 _WHT/RED _Pi6-4 Amn . 300800
m EEJ COLD WATER
o N BLK 2 DRIVE ¢ | 23V  BLU p7-4 Pg-6 RED/ORG  P16-6| = |pjo-5 VALUE #2
@) @) BLK t oy 0T YEL b7 P8-7 RED/YEL ple-7 WHT/BLU  prreeq YEL
T3 E Pg—g WHT/BLU Pple-g
t |23V RIN BLU _Pp7-6 =T /ORG = P17-1 COLD WATER
v U . P8-9 P16-9 VALUE #1
B B2 RJ-11 ¢, |24v RTN RED p7-p
W U = = — _ BLU _ P11 WHT/BRN [ YEL
OB 2 2 STEP-DOWN PesllSLEPle=ll —
ot 160 OHHS TRANSFORMER P63 DRAIN
o an T2 (T |13 w _H i pe-4 |RI-U VALUE
Y
X O = rED RED Pl-2 BRN/YEL D BLU
L V4 EMERGENCY RED RED Pi-1
&) 160 OHMS s _l.|/“ //w_ym\mz
0 O 100 WATTS R z
— - YEL YEL GRN P2-4 P3-1 WHT P7-1 =
o D P YEL_ T P23 P32 WHT P7-2
GRN | [T _ T BRN_ | T T 7P22| O [Pa=3 wHT P7-3| m
O < 4 I ——— T P2-1 | & [P3-4 _wHT P7-4| ©
= | _I_I o P3=5  WHT P75 o
cC @) r—————- 7 e i P3-6  WHT P76 o E. w_rﬂ
= _ | GRN GRN —Pe3-6 1 4 P3=7 __ WHT p7-7 | &l =
W | Lert com [ 2351 S [pe-8  wHT P7-8 ADD
8 | L | o L E (Rt i
L RED  P23-3 | =
| _ BLU BLU pPe32! &S |
—Pe3-1 | © [ PRESSURE |
OPTO COIN
(@p) | RIGHT oo _l. | ORTOco P58 s | SWITCH _
D | «oPTIONAL | & _ _
_l ||||||||| |_ _uxqmumm| = _ 3 _
ALTERNATE RRASRHRE LeotRers-t L2 | ALTERNATE
\mmu ps—2 | I_ | P/N 9506—126—001C
FLoo i N |_ 1 _ 55 OR 60 LB MICRO CONTROLLER — COIN
— DELTA VF DRIVE SYSTEM
|_| |||||| I_ WITH START AND STOP BUTTONS

SCHEMATIC — 208 — 240V, 3/1PH, 60HZ

@ Part # 8533-073-001 7/19



US coin 60Ib Express Coin Micro Switch

-USSZ Diagram

WCAD60KCB

ZHO9—Hdl/$—N0¥Z—80¢

SNOLING dOLS ANV L¥VIS HLM
3NYA A 'NIOD ‘090VOM MO SSAVOM

J100—-£21—-9056 N/d

NWVHOVId ONIHIM

HoLMS
W.Hl OIS AONIONING

1II

940/034
SIAIVA ¥3LYM

HINJOISNVAL
NMOJ—d3l1s

1.5 AMP
FUSE
E;

.5 AMP

ALTERNATE

#--_—_—_-l

2
¢ >
3 z

|
Lid

iid

5 |

3

i %@H [

M aNd

I 11| O O+ —

¢ 20 o

Y [0 & —

8 0 O

8 |
g

1@1,3”—._ _
s LA |

P |

X IX

YINYOISNVIL
a3y/>8
1N 1l
— 8 /> sz agoz
T
4

T0dINOD

JOLSISIH
ONIMVIE DINVNAT

JOISISIH
ONDIVIE DINVNAQ

1%

s
TN

|

—2id

£id

AOVE  NOILYOOT

—— i — ]

.

e
ANg  FENE Ip =
AONINOTHS A3+
FaviavA

-y m
£12 W
j L I

21—

1L—
c1—

—

YOLON

==

Pid

3 |
TaX
TaX
_.quﬂ”_ni

2
>

AVI3Y NIV

Qyv08 LINO¥ID_A3ININd
0zd
1

===

F1Ev0 Q30T3HS

= (vNoitdo) |

ps [HOLIMS /I gs | HOLMS |

NIOO 010z NIOD LHOIY |
_|AI L HOLIMS

NaO N Y ¥S | Nioo Lam |

) et _

O INSERT COINS
DISPLAY

[ond]

YITIONINOO—ONIIN |":'I .

WARM
NORM
PUSHBUTTONS

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

g

EINACEIN

HONOYL TOYINOD  NOILVOOT —

FINAL

WASH WASH RINSE RINSE SPIN

INDICATORS

LED PRINTED CIRCUIT BOARD

& [ o &

POWER PRE-—

ON

QION310S
%307 ¥00a

=il

d

3ATVA
Nivia

wolLodg

‘NOILVOO1

—
A J
i

/

INO¥4 4Ol *NOILVOO1

r——pF—-———————=m—=-

137

Part # 8533-073-001 7/19




ALITERNA L

~N M~ Tcwreurm. 1
T | BREAKER |
3 Lo o
P I ruse |
a u BLK/RED Lt XRED , N\, IRED, 1ISVRED sV
> - 15V RN 115V _RIN
o & tisv
£ |w
< < | |Bk/BLULR X2BLK/BLU e
A a CONTROL = DOOR LOCKED SWITCH
M
1 | @ |w TRANSFORMER DOOR CLOSED
(0 0] 3 ~ | SWITCH
o 3 e " e < THERMOACTUATOR #1
N b < S DOOR LOCKED [3 ORG/BLU  ARA.  BLU
I DOOR LATCHED |3~ SWITCH
~ A P12 THERMOACTUATOR #2
kS SWITCH o oiros oRG/Rep | UNLOCK
+J (3 PH ONLY) —m=— ORG | ORG pys5 ANN——EY
© YEL YEL p1a \_Eui DOOR LOCK
VEL YL bis SOLENOID
m P17-5 WHT/RED oy BLU
) @
ORG___ p4a-6 lpa1-1  WHT  pao-1f
= = WHT/RED P4 pe1—4  BLK poo-4] = HOT WATER
O Tl L o1 oe L3 EVY BLK P43 % ooy enymee VAE R
N e vy =l o i
DRIVE pg—2 OR P16-2 .
— SYSTEM ¥ P8-3 ORG/RED Ple-3| Ewlr_ VALUE #1
VARIABLE bo-a WHI/RED ple-a] = RED/YEL ooy YEL
O BLK i FREQUENCY — Mo 1 = E.mlj COLD WATER
fd BLK T2 DRIVE 2.3V BLU P7-4 Pg-6 RED/ORG P16-6 = P19-5 VALUE #2
o BLK 13 23V CT YEL p7-5 el R les WHT/BLU  peemq YEL
) 23V RIN BLU Pp7-6 P8-9 WHT/ORG _P16-9 P17-1 COLD WATER
Bl B2 RJ-11 24v RTN RED p7-2 VALUE #1
m = = i pg-11 _ BLU __ pie-11 P11 WHT/BRN __ poeey  YEL
2 2 STEP-DOWN
A 160 OHMS | © = TRANSFORMER
100 WATTS P6-3 DRAIN
—_— T2[11 |13 @ i H_ Po_4 |RI-11 VALUE
Py
C = RED RED P1-2 BRN/YEL 3 BLU
O EMERGENCY RED RED pi-|
) 160 OHMS SWITCH GRN
100 WATTS . A
o R N YEL_ GRN P2-4 P3-1  WHT p7-1 =
O 2 YEL— T Pe-3] P3-2  WHT p7-2
GRN | I BRN_ [ " TPe-2| O [P3=3 wHT P7=3| m
i | 3Ry - T BRN. [ % pa-1 | o P3-4 __ WHT p7-4| O
= = | _I_I o [P35 _wHT P75 ] o
@) F—————= + I _Pe3-7 1 P3-6  WHT P7-6 | o %
. — | GRN GRN —£e3-6 1 - P3-7  WHT p7-7 | =
- I Lert com I —B23=5 1 5 [p3g  whr P7-8 ADD
| &S 7 _ RED eep —HE3Al E [P0 war P7=9 BLEACH
L_RED  P23-3 | =
(0p) | | BLU BLU  Pe3-2 | [ S
—Pa23-1 1 O [ PRESSURE
OPTO_COIN
0 || RIGHT COIN _l. | ORIA.SE =y _ Swifer |
() | oPTIONAD | o=
m- L ] s 2 [ . _
PRESSURE _ |
ALTERNATE ALTERNATE
X SWITCH 2 oRGlORGPS-3] _ _ || 2 |
L REDPS-2 | | P/N 9506-126-001C
L0V AYELP5-1 1
//l - |_ _ 55 OR 60 LB MICRO CONTROLLER — COIN
N — DELTA VF DRIVE SYSTEM
e A== _ _ WITH START AND STOP BUTTONS
o SCHEMATIC — 208 — 240V, u\iUIv 60HZ

@ Part # 8533-073-001 7/19



ZHO9—HdL/E€=A0¥Z—80C WVHOVId ONIHIM —— e —— —
g Wo> wﬁo%omomom%n : E dO1S AON39¥IN3
e os |Houms |

NIOD LHOINY

Houms |
&Y 7S | Nico La31 |

e |

%”E :
ol

Foud
9 T
<

O INSERT COINS
DISPLAY
O TIME REMAINING

1

YINJOISNVHL
NMOQ-d3ls

:E

Lid

A3 NIVN

=5
HE
i3
B

Q¥vo8 LNJYI0_A3INIMd
ozd
1
[son]

PUSHBUTTONS

yy =Nt}

(]

| =g —aF e
| B
2
T

F—icid
TR %0
e
]

|

(28 IX

YINHOISNVHL
TOYINOD

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

FINAL

WASH WASH RINSE RINSE SPIN

LED PRINTED CIRCUIT BOARD
INDICATORS

\@\ ¢ Y~ Y~ U~ S~
A /:\ /:\ /:\ /:\ /:\

POWER PRE-—
ON

[e](e](e][@)
o999

208V—-240V—3/1PH—60HZ

ONIVNE OINVNAQ  ONDIVE DINVNAQ

I
_ T IL
_

—
£ 4
S
8

.
py Bl | w— IVNSELTY

3ANa El <) 2
'AONINO3MS A3+
TIaVIRvA r HONOYL TOYLINOO  :NOILYOO1 —
= m . — — — L] L] T
L-r
€120
— — — — — — J
B
| o 3 u
ur woon H EA |
<1— n

. INO¥4 401 :NOILYOOT
Move  :NOILYOO1 — NOL1109 _ZO_._.<OO|_— L

IIIIL NN EEDEN ST SRS 5

60Lb. Express U.S. Optical Acceptor Diagram 208-240V

®

Part # 8533-073-001 7/19




60Lb. Express Electronic Acceptor Schematic 208-240V

ALTERNATE

SCHEMATIC

— 1 OR 3

PH/60H

~N ©r— Tcreom. ]
B | BREAKER |
2 Lo >
I rFuse |
z L1 BLK/RED L1 XIRED| , (", , IRED, 1SV RED 1SV ORG/WHT
= 3 115V _RTN 115V _RIN
o e, 3 115V
°© BLK/BLUL2| ] X2BLK/BLU : |B
T L3, BLK CONTROL = |5 DOOR LOCKED SWITCH
M o)
| TRANSFORMER DOOR CLOSED ]
w |_||0,|_| SWITCH
I 1 L — THERMOACTUATOR #1
~ = S w |w w RED < LOcK
Q_u GRN m v_ln v_ln Wu. DOOR LOCKED nﬂ_a 0ORG/BLU AN BLU
[n]
Q DOOR LATCHED |3  SWITCH THERMOACTUATOR #2
SWITCH o P12 UNLOCK
P17-3 ORG/RED BLU
(3 PH ONLY) —m=— ORG | ORG p15 VY
T R
YEL YEL P13 P17-5 WHT/RED g BLU
GRN @
ORG Pa-6 P21-1 _ WHT pao-1| S
1 v WHT/RED _P4-1 P2l-4 RIK P20-4 N LA TER
< u L2 L3 A BLK P4-3 Z |proy RED/ORG e YEL
MOTOR g P8-1 BRN/YEL _ Ple-1| 3
& m P8—2 ORG/B Ple—p| HOT WATER
RIVE, w ©  [pg-3 ORG/RED pla-3| = Aam— VALUE #
BLK VARIABLE RED O |pg-4 WHT/RED plg-4| = RED/YEL premy
T1 FREQUENCY 24V P7-1 o = = COLD WATER
BLK T2 DRIVE ¢ 23V BLU  p7-4 = pP8-6 RED/ORG _ P16-6 = P19-5 VALUE #2
¢ VEL = [pB=7 RED/YEL _P16-7 WHT/BLU ey YEL
BLK ¢_|e3v cT P7-5 S - -
T3 ¢ &  |(B8-8 WHT/BLU Pie-g COLD WATER
e[ |3 B B (. |23v RINBLU _p7-6| =  [pB=0 WHT/ORG _Pl6-9 P17-1 VALUE 81
RJ-U L[ 3l1§, leav RINRED p7-2| & BLU P11 WHT/BRN e YEL
P8-11 P16-11
= 2 STEP-DOWN S
160 OHMS TRANSFORMER o DRAIN
100 WATTS == VALUE
w =
r =
= P&-3 BRN/YEL D BLU
GRN _/I_\_ P64 |RI-11
= 160 OHMS
100 WATTS = IGRN
RED RED P1-2 P3-1 _ WHT p7-1
EMERGENCY _l./.|_ RED RED PI-1 P3-2__ WHT p7-2
SWITCH P3-3  WHT P7-3| m
. P3-4 _ WHT p7-4| ©
P3-5  WHT P7-5| & K
RED P2-4 P3-6 _ WHT P7-6| o %
WHT __Po-3 P3-7 _ WHT p7=7] =
WHT/RED __P2—2 P3-8  WHT p7-8 ADD
RED/WHT Pa-1 P3-9  WHT P7-9 wrmwmu
RED , RED
WHT o WHT
ELECTRONIC [WAT * WHT/RED
COIN [RED S RED/WHT
ACCEPTOR [BLK , YEL o o1 ORG/WHT
BLK . YEL
ORG PS-
12V 115V REDPS 2 P/N 9506—140—0018B
oG By v PR 55 OR 60 LB MICRO CONTROLLER —
STEP-DOWN _ COIN, DELTA VF DRIVE SYSTEM
TRANSFORMER WITH START AND STOP BUTTONS

/208 — 240V

@ Part # 8533-073-001 7/19



60Lb. Express Electronic Acceptor Diagram 208-240V

ANO¥C — 80C/ZHO9/Hd ¢ dO | WVHOVId ONIYIM el ey A

s | Houms
= dO1S AON3DY

BT (=== RETY
RETY == RETS g

SNOLLNG dOLS GNV I¥VIS HLIM
3AMA A ‘NIOD ‘09QVOM HO SSAVOM

4100—1¥1-9056 N/d

=N
=N

QINOYL0313

= — g —— === =1

NMOd

YINHOISNVHL
d3ls

9id

DISPLAY

g
:
@
{kLE
¥0Ld300V NIOD

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

O INSERT COINS
O TME

i
HINFOISNVAL
NMOQ—d3LS

AVI3Y NIVA

Qyvo8 LNJYI0 J3LNI¥d
0zd
1
[P

PUSHBUTTONS

1.5 AMP
FUSE
g ;

ALTERNATE

FINAL

X IX

YINYOISNVHL
T0YINOD

1o a

WASH WASH RINSE RINSE SPIN

LED PRINTED CIRCUIT BOARD
INDICATORS

{ef (o] Lo} (0 O 1]

POWER PRE—
ON

208V—240V—3/1PH-60HZ

HOLSIS HOLSISIN
ozu_(xmo_ﬁsinozvtﬁo.i%

3AN0 Teva K -M.
AON3ND3S A3+
Fiaviava r HONOYL TOHINOD  ‘NOILVOOT
= m LI BB B e
-y
£L2ZL W
L e el B sl L] g
_ - 8 E _
2 — n N
| IAVA —
ol HOLOM _”- ] NIv§Q oor xomn
SYOLVNLOVONUIHL

; _ . INOY4 dOL  :NOILVOOT

IIIIL NN N SN S e

,—'ﬁ
3
bl
8
]
NS
L
oY/Nag
—

QION310S
X007 ¥00d

@

Part # 8533-073-001 7/19




Coin Micro Switch 80Lb. Non- Express Schematic

AL IERNAIE

~N r— TwrReurr. ~ 1
o | BREAKER |
3 I
+ I rFuse |
zE L1 BLK/REDL1 XIRED| , " IRED, USVRED 115V
- 3 |§ 115V _RTN 115V _RIN
x 3l |usv
(@] 3¢ £ |w
. BLk/BLUL2| 3][§, |X2BLK/BLU B
z = DOOR LOCKED SWITCH
g CONTROL
| @ |w TRANSFORMER DOOR CLOSED
z % |= SWITCH
3 .a|.\.| oD = THERMOACTUATOR #1
! = T DOOR LOCKED |3 orG/BLY___ FRCK BLU
8 5 switcH  |? VV\
Q L DOOR LATCHED |3 P12 THERMOACTUATOR #2
SWITCH o UNLOCK
orG | org P17-3 ORG/RED AN N BLU |
3 PHONLY j . EE|_ DOOR LOCK
YEL YEL =
YT T SOLENOID
P13 P17-5 WHT/RED e BLU
m S
= N +EV W ORG  P4-6 pai-1  WHT P20-1 HOT WATER
L U L2 L3 o WHTRED e pai—4 _ BLK poo-4] & VALUE #1
MOTOR g BLK P43 > RED/YEL prmemy  YEL |
DRIVE ] Pg-1  BRN/YEL ple-1| 3 (BL9=L
SYSTEM VARIABLE Pg-2 ORG/BLU P16=2| @& |pjgp HOT WATER
BLK FREQUENCY oy RED P8-3 ORG/RED _Pi6-3 censoRel VALUE #2 o
BLK T : P7-1 Pg-4 WHT/RED Ple-4| = faaaage!
T1 DRIVE ¢ 2.3V BLU P7-4 AMH P19-3
BLK 13 CToay o1 YEL pys -6 RED/ORG - P19-5 HOT WATER
3 BLU Pa—7 RED/YEL _P16-7 VALUE #3
Bl B2 RJ-11 b |23V RN P7-6 P8§=8 WHI/BLU _Pi6-8 RED/YELL ey YEL
= || ¢ |24V RTN RED p7-p P8-9 WHT/ORG _ P16-9 P17-1
&
Vay STEP-DOWN P8-11 BLU P16-11 P11
160 OHMS e
100 WATTS TRANSFORMER P6-3
T1 [T2|T3 2 __ Pg=4 R BLEACH OLD WATER
I LED wHT/BLU  VARUE ¥ v
= RED RED P1-2
160 OHMS EHERGE e _l./.meu RED P1-1 P3-1  WH P7-1 > COLD WATER
100 WATTS SWITCH P3-2  WH P7-2 m VALUE #2
. P3-3 WH P7-3 m 714 WHT/BRN ey YEL
YL - _ YEL_ GRN P2-4 P3-4  WH P7-4 &
GRN [ - YL — T T TYEL T Pe-3 o P3-5  WH P7-5| &
[[ RN - T T T T T T T IRN. T T T Tree ) P3=6 __ WH P76 | o
4 | [ 3R - T T T T T T TBRN. [T T Tpet] o P3-7 _ WH p7-7| COLD WATER
_I_I o [p38 __WH P78 | — VALUE #3
r—————- T_ _|_ E P3-9 Wi P/-9 WHT/BRN O YEL
—_ —
I Lert com I =
| SWITCH | = DRAIN
| | Z VALUE
| RIGHT COIN | OPTO CON Q [T PRESSIRE ] )
SWITCH SWITCH o | SWITCH | BRN/YEL BLU
| @pTIONAL | = _ _ /W
L _ = |3 _ Jorn
ALTERNATE _ 2 _ ALTERNATE §
—— I" 1 " _U\Z 9506—-128-001E
~—— 75 OR 80 LB MICRO CONTROLLER — COIN
i p——— _ DELTA VF DRIVE SYSTEM

SCHEMATIC

WITH START AND STOP BUTTONS

— 208 — 240V, 3/1PH, 60HZ

@ Part # 8533-073-001 7/19



Coin Micro Switch 80Lb. Non- Express Diagram

@

ZHO9—HdL/C—A0¥Z—80C WVHOVIA ONIYIM

SNOLLNE dOLS ONV L¥VIS HUM
3ARA JA 'NIOO ‘0BAVOM ¥O SLOVOM

QaL00—-62L—-90G6 N/d

HOLMS
NHI OIS AONIONIN3

SIAIVA_H3LVM

HONOYL TOYLNOD  :NOILYOOT

QION310S
X007 J00a

I & ] I L] —
| T : 1L
L i}
2= yolon ﬂ- o —
o7 d SHoINLOVORHL INOY4 dOL  INOILYOOT

—— — — —I — e — — —

— WO o5 | HOLMS | —
NIOD' 1H9IY
| [ vs | Houms || —
e e e I BN B S B N e e e _ NIOD L4317 _
r 1 Dty ol
— — — — T 3NEELY T —
L 1
: 3 Tt : . |
|1 1l 5 : ([
540/034 i — 1 13 H N m
i g 5|¢ [
— — | 3 3 ] H]
i | £ O o _
— — A B il | . =z m
11 11 | = o
SINIOISNVAIL HINE Mw i — Mm ° —
— — NMOG-daLS e ) | um — o4 £ "
o] z
— — FE MA m_H w_ _ ;\,HWH_H_ mw m mnm —
< 1 c »
= T 3 =] z
3 i | - wm £ =g g |
— — ] i 5 % 2 z z N W
S |=f s}y = © — — © 2 wm_m iy —
i [} [ ] _ E.v ey —LC] W a
e ————— B — - [ _ BB T S Ery =1L — — 3 mn
fsss 1 ipipd!| K = — ; _
m_mmmmrllll_ A | | Crereecs] AN I
S T — — 2 _ V_ [
3 — ™ |
o~ z
5 L1 E 1 - g &
: _ | |
T = _ _ il 5 |OF:
a e Zx IX — — g @ 4 —
< 5] 2
5 — e o
| 11O G~ ] — HOSy~ v
: — ! g e I
S n0 & 1 1™ s ooz m@mm
Y s[0 0 T _ g (lgZoe
5 [00 - | AAES 2 |
m _ m r NN RN DN RN . m
ES J =
HoISIS3Y HousiSa — A DB
ﬂ m ONIIVNE DINVNAG  ONDIVEE JINVNAG _
2 | e | | | | | |
o o
_l " w . = 7 [_|_x.ﬁ o WM — —
o o i m ] £ w— EEIR —
B
E I [

Part # 8533-073-001 7/19




US coin 80Ib
WCADSOKCB-US Schematic

AL IERNATE

~N = Tcwrcurr. 1
B | BREAKER |
3 I
+ I rFuse |
z L1 BLK/REDL1 XIRED| , " _, IRED, 1ISVRED 115V
- 3 115V _RTN 115V _RIN
x 3
- BLK/BLUL2| 3 < m
=
z coNTROL DOOR LOCKED SWITCH
| @ |w TRANSFORMER DOOR CLOSED
z 5 |= SWITCH
N — . - THERMOACTUATOR #1
LOCK
& = 5 DOOR LOCKED (3 ORG/BLU \<%( BLU
= L DOOR LATCHED |9 SWITCH o2 THERMOACTUATOR #2
orG | org P17-3 ORG/RED _._>z_.>n_>nx BLU |
G PHONLY e Pz | DOOR LOCK
TEL VEL P14 SOLENALD
YEL YEL P13 P17-5 WHT/RED ~ prremy BLU
m S
= N FEV W ORG  p4-6 p21-1  WHT P20-1 HOT WATER
= U L2 13 a WHT/RED pa-{ pai—4 _ BLK pao-4] - VALUE #1
MOTOR < BLK P43 % ooy RED/YEL YEL
DRIVE u Pg-1 BRN/YEL ple-1| 3
SYSTEM VARIABLE Pg-2 ORG/BLU P16=2| & |[pjg_p HOT WATER
BLK FREQUENCY RED P83 ORG/RED _Pl6-3 VALUE #2
o T2 24y P7-1 Pe-4 WHI/RED Pple—4| = RED/ORGL ooy YEL
LK T DRIVE ¢ | 23V BLU Pp7-4 RED/ORG = P19-3
¢ YEL = \P8-6 RED/ORG _P16-6] P19-5 HOT WATER
T3 e P Ps—7 RED/YEL _Ple—7 VALUE #3
B1 B2 RJ-11 b |23V RN P7-6 P8-8 WHT/BLU P16-8 RED/YEL YEL
= = || ¢ |24V RTN RED p7-p P8-9 WHT/ORG _ P16-9 P17-1
— —
R =~ STEP-DOWN pPg8-11 BLU P16-11 P11
160 OHMS o
100 WATTS TRANSFORMER P6-3
Tt [T2|T3 w __ Pe-4 |RJ-IL BLEACH COLD WATER
= I LED wHT/BLU  VARUE ¥ v
= RED RED P1-2
EMERGENCY
STOP _I;/¢|__~mﬁ_ RED Pi-1 P3-1 WH pP7-1 X COLD WATER
160 Drms SWITCH P3-2  WH P7-2 o VALUE #2
100 WATTS . P35 Wi 75l m fa WHT/BRN  VALZE #2 yvp
YL - _ YEL_ GRN P2-4 P3-4  WH P7-4 O
GRN [ - YL — T T T YL T P3| o P3-5  WH P7-5 | &
| [[CZmRN - - T T T T T T TERRN. T T TPeme &) P3-6___ WH P76 | o
1 [T 3N — — - " T T T T BN [T T Tpe-i] a P3-7 __ WH P7-7 [ COLD WATER
j L o  [p38__WH p78| — VALUE #3
IIIIII L R e 7o WHT/BRN vy YEL
[ _ | _|_ H__
I Lert com I 2
|~ SWITCH | = DRAIN
_ _ = VALUE
S | = — s
OPTO_COIN M PRESSIRE ]
| RIGHT CCIN _l. I Sswircn & | SWITCH | BRN/YEL @ BLU
| @PTIONAL | & _ |
L _ = |3 _ GRN
ALTERNATE _ B | ALTERNATE =
T I" 1 " _U\Z 9506—-128-001E
~—— 75 OR 80 LB MICRO CONTROLLER — COIN
i ——— _ DELTA VF DRIVE SYSTEM

SCHEMATIC

WITH START AND STOP BUTTONS

— 208 — 240V, 3/1PH, 60HZ

@ Part # 8533-073-001 7/19



US coin 80Ib
WCADS8OKCB-US Diagram

ZHO9—HdL/C—A0¥YZ—80C NVHOVIA ONIYIM

SNOLLNE dOLS ONV LVIS HUM
3ARA JA 'NIOO ‘0BQVOM ¥O SLOVOM

QaL00—-62L-90G6 N/d

¥3INLJ0S d700
SINIVA_H3LVM

HOLIMS

a3y

d01S AON3OY3N3

HOLIMS _
NIOD LHOIY

1III

S3NTIVA xu...«%co =

4

e

YINJOISNVAL
NMOQ—-d3ls

R
[

|M N
= © L
z

9¥0/03y —

L

3LYNY3LY

O TIME REMANING

O INSERT CONS
DISPLAY

AV13d NIVA

Ftid

Q¥vO8 LINDNIY_ Q3LNINd
0Zd
1

ALTERNATE
2.5 AMP
CIRCUIT
BREAKER
=t

I
L]

#--———— — e —

L

BLU/WHT
/58
- ©
%% 3
o
|
e

—32Zid

€id

Yid

T3 |
=2
=2
_Nau.”_o.n

i[e]

(=]
g
=4
g
mm S
ar ][ e
| o2 g 5
35 £ =3
c z 1%}
5 S z
s=f
I W o
S g =5 2
W a
5
o
v
[=]

EIV\CETN

Aave  NOILYDO1

_— ——

s n}
w ﬂm._
| =
x
T ane ex X
S MINNOISNVAL
7 nlo ok—H s
2 |0 O~ —
H £1[0 G
g 22 || b = ———
~N 7] ——
= oIS LSS J
ﬂ m ONDIVYE OINVNAQ  ONDIVY¥E JINVNAD
| 2 | | | _ I
_l S 28 x " 7 nd ] ﬂ M
N9 LI | | e =3 W
w0 g —
3n¥a TN n
eV | —l
L-ry ||ﬂ 1
£L UL ZL -

SN BN SN SN e | e

| T : I
11— i

MI HOLON ﬂ- | v —

—

HONOYL TO0YLINQD  :NOILYOOT —

FINAL

WASH WASH RINSE RINSE SPIN

LED PRINTED CIRCUIT BOARD
INDICATORS

2 NA A NA NA A

POWER PRE-

ON

WOL108  :NOILYOO1 —

/

e e s o] el

INOY4 dOL :NOILVOOT

®

Part # 8533-073-001 7/19




80Lb. Non- Express Electronic Acceptor Schematic 208-240V

ALIERNAITE

~N T~ Tcrcorr. 1
& | BREAKER |
m Lo &
I Fuse |
T L1 BLK/RED L1 XIRED, , ™\, +IRED, 1ISV RED 115V . ORG/WHT
- 115V RN 115V RN
o L2 1sv
° BLK/BLUL2 X2BLK/BLU s B
T
T L3, BLK CONTROL = = DOOR LOCKED SWITCH
M A
| TRANSFORMER DOOR CLOSED o
W |_||o,|_| SWITCH
3 il L o | — “ED THERMOACTUATOR #1
& GRN = |= 2 £ pomR LockeD |g ORG/BLY )..\nﬁ BLU
=
S DODR LATCHED |3 SWITCH 1@ THERMOACTUATOR #2
SWITCH o P12 ore/rep UNLOCK
ORG [ ORG p15 Pl7=3 AN
(3 PH ONLY) —m— y -
VEL YEL pia P17-4 DOOR LOCK
ver ver SOLENDID
RN P13 P17-5 WHT/RED  ~~ny BLU
jgm -
= L ORG p4-6 P2l-1  WHT P2g-1 HOT WATER
+ u o L3 EVY WHT/RED pa-i o [Pel4 mK ool - VALUE #1
MOTOR < BLK P4-3 m > P1o-1 RED/YEL p~~—  YEL
DRIVE & Pe-1 BRN/YEL Ple-1] 3
SYSTEM o [Pg8—2 ORG/BLU _ ple—2 HOT WATER
VARIABLE i & |pi9-2
BLK _ ' [P8—3 ORG/RED _ p16-3 VALUE #2
T2 FREQUENCY <~ 24V RED Pp7-1 = [pg-4 WHI/RED ple-4] = RED/ORG e YEL
BLK T DRIVE ¢ | 23V BLU p7-4 = = [P19-3
BLK 23V CT YEL _ p7-5 = |ps-6 RED/ORG P16-6| = |pjos HOT WATER
T3 23V RINBLU _ P7-g 3 Pg-7 RED/YEL _ P16-7 VALUE #3
11 [T2|T3 B B2 RJ-11 - S P8-8 WHT/BLU _ P16-8 RED/YEL L o~y YEL
| 24V RINRED _ p7-2 ] P8-9 WHT/ORG _ P16-9 P17-1
=] [=<] o
= 2 STEP-DOWN & _ BLU _ P11
160 OHMS | = TRANSFORMER O S Ble=1L
100 WATTS =
w P6-3 COLD WATER
= L 6-4 | RI-1L ADD wHT/BLU VALUE #1 g\
GRN Y — BLEACH £
= LED COLD WATER
= 160 OHMS VALUE #2
100 WATTS > WHT/BRN ¥ mee S YEL
RED RED P1-2 A
EMERGENCY =
ENCY _I./L RED RED P11
SWITCH RED P-4 COLD WATER
WHT __Po-3 VALUE #3
WHT/RED _p2-2 P3-1 _ WHT P7-1 YEL
RED/WHT __Pa-1 P3-2 __ WHT p7-2
P3-3  WHT P73| m
P3-4  WHI p7-4| O
BRI o RID PRESSURE P3-5 _WHT P75 ] O DRAIN.
ELECTRONIC [T wir SWITCH™  _ps-g Pie waT  Pral| o
WHT . WHT/RED P3-7 _ WHT p7=7|
COIN [[RED , RED/WHT - m|w|mhml P3-8 WHT pP7-8 wmz}m_.@ BLU
ACCEPTOR |.BLK , YEL ool URG/WHT [OReoo—g P3-9  WHI BZ=9
BLK . VEL 21,0RG{ ORGp5—3 GRN
12V 115V ﬁ RED PS5—2 =
ECP5-1
BLU
STEP-DOWN P/N 9506—142—-001C
TRANSFORMER 75 OR 80 LB MICRO CONTROLLER —
COIN, DELTA VF DRIVE SYSTEM

SCHEMATIC

— 1

OR

WITH START AND STOP BUTTONS

3 PH/60HZ/208 — 240V

@ Part # 8533-073-001 7/19



ANOYC — 80¢/09/Hd ¢ o0 |

(Gow)

SNOLLNE dOLS NV L¥VIS HUM
3ANMQ 4A ‘NIDD ‘08QVOM ¥O SLQVOM

0L00—¢%1—90G6 N/d

I |

NVHOVIA ONIGIM

o HOLIMS
o LS | OIS AONIOYINI

REN
A

T3A REN e
X =N g

1IIIIIIIl

NMOd d3ls

_ YINYOISNVAL

6id

s

HINYOISNVIL
NMOA—d3ls

l

— Y]

—2id
—tid
¥id
—sid

AVI3Y NIVN

ayvod LINJAID G3INRd

9id

- 1

JINO¥10313

O INSERT COINS
DISPLAY

O TINE

o —— — — L | -
%%%4
¥OLd33JV NIOO

YITI0YINOD—OHOIN

ayvo8 _LINJAIO A3INRId

PUSHBUTTONS

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

HOLUMS
34Nss3¥d

80Lb. Non- Express Electronic Acceptor Diagram 208-240V

1ova

*NOILYOO

g

y |
T
S
n.w =
1 |
T o ex X
y YINHOSSNVHL
| nlo o |—| e T0M8INOD
3 1111
2 a1 0 O+ — — ria/sg nogz A0z
Y =0 6 T
® O O -
b m ONOVRE DIVNAG  ONDIVSE SIAWNAQ
5 i S — L]
a @ on
1 e | S = 21
NHO R | | ne W
e | —
3Awa - FEVE
ANNOR AT+ [
F1GVRIVA — —
H=ry lﬂ |
£L U 2L -

—————-

HONOYL TOHINOD

‘NOILVOOT

FINAL

WASH WASH RINSE RINSE SPIN

INDICATORS

LED PRINTED CIRCUIT BOARD

(e} (o) o S 0 &

POWER PRE—
ON

QION310S
%001 ¥oea

LL—
ET soon
£1— O

NOL1L08

‘NOILVOO —
— e e e e e E———

| —
m 2 - anl 1IOH — ¢H
< X089 d¥0S 1OH — 2ZH

h anl 1OH — IH

anlL g100 - £2

3NTVA — X0g8 dv0§ 4109 — 79
Nvya Y3INL40S 0100 — 10

F——pF——————— ==

INOY4 dOL  :NOILYOOT

L)

Part # 8533-073-001 7/19




208—-240V—-3PH OR 1PH-60HZ

90Lb. Express Immonex Acceptor Schematic 208-240V

ALTERNATE

F~ Tcreurr. 1
_ BREAKER |
£
L= = ]
| fuse |
L1 BLK/RED L1 XIRED M\ LRED 115V RED 115V
115V _RTN 115V_RTN
Leg, 15V
BLK/BLU L2 X2BLK/BLU s B
L3 _ BLK 1 T =
L3, BLK CONTROL DOOR LOCKED SWITCH
@ | TRANSFORMER DOOR CLOSED
\_r|o|\_r X |r SWITCH
£ 1 o T e Z THERMOACTUATOR #1
GRN K T DOOR LOCKED |3 ORG/BLU \_/.\_”/_ma BLU
DOOR LATCHED |2 switeH (<
S R P12 THERMOACTUATOR #2
o
ORG | ORG P17-3 ORG/RED _wﬂ‘\_./w_mxl BLU
(3 PH ONLY) —m=— I P15 S
YEL YEL pya P17-4 DOOR LOCK
VED VED SOLENOID
GRN/YEL P13 P17-5 WHT/RED ey BLU
RN m
ORG  p4-¢ pp1-1  WHT pao-1| & HOT WATER
<= < WHT/RED _Pp4-1 p21-4  BLK P20-4 VALUE #3
MOTOR <+ LI L2 L3 BLK  p4-3 Z lpioy RED YEL |
DRIVE pem JYEL Ps-1 BRN/YEL ple-1| 3
SYSTEM pg-2 _ORG/BLU _pie-p| & HOT WATER
DCM T Pe-3 [ORG/RED ple—3| =  [R19=2 VALUE #2
BLK - VARIABLE MI6 < RED P8-4 WHT/RED Pl6-4 = ORG ey YEL
BLK 1o FREQUENCY MIS w  |Z 24V P7-1 = |p1e-3
BLK DRIVE ITNQ - 23V BLU p7-4 Pg—6¢ RED/ORG _ Ple-6| = P19-5 HOT WATER
T3 MCM 23v CT_YEL p7-5 pPg—7 RED/YEL _P16-7 VALUE #1
GRN/YEL Pg—8 WHT/BLU p16-8 RED YEL
@ Mo1 23V RIN BLU P7-6 P8-9 WHT/ORG _P16-9 P17-1
AN—"BL B2 RJ-11 L 24V RTN RED p7-2
! Pg-11 BLU P16-11 [Pl
= = w w STEP-DOWN
TRANSFORMER
160 OHMS | = P6-3 w_.mwwm nn..um(»wmm
100 WATTS I pe—4 |RI-11 VALUE #
T1|T2| T3 m < LED WHT/BRN e YEL
= ¥
EMERGENCY RED RED £1-2 2 COLD WATER
160 OHMS e _l./|_ {a WHT/BLU VALUE #2 o
100 WATTS . RN
GRN P2-4 P3-1 WHT P7-1
P2-3 @ P32 WHT P7-2 m\ﬂ_._.wm(\numm
GRN pa-2 o P3-3  WHT P7-3| m WHT/BRN YEL
GRN ORG P2-1 a P3-4  WHT p7-4| O SUGAAAS
= ORG o P3-5  WHT P7-5 o
COIN —P23-7 | () P3-6  WHT P7-6 o
RED —P23-6 | =] P3-7 _ WHT P7-7 [
ACCEPTOR —P235 | 5 [patg whT p7=g| — DRAIN
BLU mmuE & P3-9  WHT P7-9 VALUE
=
| B peazn] S | -
_P23-1 | P_u _| 1mmmmmmm |_ BRN/YEL BLU
Begl o _ |
ORG PS-6 o _ _ AGRN
_P5-5 | = _ 3 | .
ORG PS-4 ALTERNATE
ORGJORGPS-3 | _ _ __ || 2 |
RED P5-2 [ | P/N 9506—488—001PR
YEL PS-1 <=1 1 | 90 LB EXPRESS MICRO CONTROLLER — COIN
~ _ DELTA VF DRIVE SYSTEM
e ——— _ WITH START AND STOP BUTTONS

SCHEMATIC — 208 — 240V, 3/1PH, 60HZ

Part # 8533-073-001 7/19

®



90Lb. Express Immonex Acceptor Diagram 208-240V

ZHO09—Hd L /¢ —A0¥Z—80¢

SNOLLNG dOLS ANV LM¥VIS HLIM
3AIMA A 'NIOD ‘SSIUdX3 ‘06AVOM

dd100—-88+—9056 N/d

NWYHOVIA ONILIM

HOLIMS
M__WNMH dOIS AONIOHIN3

r—-=—T~—=—=—=—/—=—/—=—/=—/=—=717

318v0 Q3a13HS _dum

¥OLd300V NIOD

T3A/NEE

YINYOISNVIL
NMOQd—d3ls

Na/TR _ - o
@ )
TTe/IAw | S ©

M18/940

q3/5%0 |}

1/ THM

Mg/ IHM

D¥0/IHM

ama —

ALTERNATE

HINYOISNVIL
T0Y¥INOD

1o a
N0ST  ABOT

T
—d

HOLSISIH HOLSISIY

ONDIVEE JINVNAQ  ONIMVHE OINVNAQ

T3A/N¥9)
(TR}

il

[ | |
N_J=t—

(]
T3A/NEE

-

g
A o B
v 3
M 3 MN
)
T/NEE L om
o%
2= \
o N z
c Sl |l =
5
3
>
F=id 2
[S)
ierp==EdT]
=k
Tk —¥vid
_lgv\”n—m

N
T
o
©
|
T
o
> O O~
d O G-
g 0 Cm _
q S)e)
>
g I
o
2
i
b
E kK R B
._um\zzo—
9o a n | &
b=y |_|
L m
8+ S aE] -
e ol LA™
4 Woa
TEVVA g | “
€121 1L _

T130/N¥9 —

Aove

£l—
‘NOILYOO1 —
L L

= -

£d

HITI0YLNOD—OMIIN

Qyvod _LINJ¥ID A3LNINd

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

DISPLAY
QO TIME REMAINING

O INSERT COINS

PUSHBUTTONS

=
_m_u
T<
[
_

HOLIMS
INSSHId

1
| =R} | |
_ Vo e
_ <) T
| o |
_ HOLIMS _

FYNSSIAd
- 1
ETL\NEIRY —
HONOYL TOYINOD  :NOILVYOOT

L

TI87IAN

L

2| ¥oLOW

3NVA
NIvya

WOL1108

‘NOILYO01

—
] -
e

i)

gnl 1OH —
X08 d¥0S 1OH —
gnl _LOH —
anl giog -

X0d dvos 4109
d3INL40S 100 -

SIATVA FIIVM

a3/9480

%0071 HOOINN
‘SHOLVNLOVONNIHL

QION310S
X007 ¥00a

LED PRINTED CIRCUIT BOARD

@
A

N~
A
FINAL

RINSE RINSE SPIN

¢
A

N,
2

¢
A

O}

AP

POWER PRE—

ON WASH  WASH
INDICATORS

¢
A

N,
b

INOY¥4 dOL  “NOILVOOT

®

Part # 8533-073-001 7/19




Notes

@ Part # 8533-073-001 7/19



Section :10

EasyCard
Interface




Integrated Easy Card Control Panel

Key Description

Panel Assembly (panel only)

Part # by Model

9989-504-001

9989-504-001

T-1200
9989-504-001

T-1450

NA

Screw, Hxwshrhdundct #10Bx
1/211

9545-008-026

9545-008-026

9545-008-026

Front Panel

9454-810-002

9454-810-002

9454-810-002

Post Locator Top

9467-024-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

Locator Panel

9355-001-001

9355-001-001

9355-001-001

Screw FillHDCR 10Bx1/2"

9545-008-023

9545-008-023

9545-008-023

Spacer Pushbutton (Micro)

9538-178-001

9538-178-001

9538-178-001

Retainer Pushbutton (Micro)

9486-150-001

9486-150-001

9486-150-001

Nut Hexelasticstop #6-32

8640-411-003

8640-411-003

8640-411-003

Pushbutton Control (coin)

9035-060-003

9035-060-003

9035-060-003

PCB assembly Control /Display
STOP

9473-009-002

9473-009-002

9473-009-002

IR, INIP,IRININININ =

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

Nut Elasticstop #6-32

8640-411-002

8640-411-002

8640-411-002

Harness LEDPCB

9627-797-001

9627-797-001

9627-797-001

Harness Doorlock

9627-791-003

9627-791-003

9627-791-003

PCB assembly Mode lights

9473-005-001

9473-005-001

9473-005-001

XN D

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

*

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

Light, LED,ADD BLEACH As-
sembly

9794-001-001

9794-001-001

9794-001-001

HININ]|R]PR,l,lO]O0

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

N

Nut Hexeps #6-32

8640-411-003

8640-411-003

8640-411-003

Nameplate,Control Panel (one
piece)

9412-144-001

9412-158-001

9412-146-001

10

Switch Assembly Emergency
Stop

9732-223-001

9732-223-001

9732-223-001

11

Solenoid Ass'y, Door Locking
(see Door Lock Group for parts
breakdown)

9922-011-001

9922-011-001

9922-011-001

16

Hex Nuts (mounting solenoid
assy. to control panel)

8640-412-005

8640-412-005

8640-412-005

12

Battery

8612-001-001

8612-001-001

8612-001-001

13

Harness V-reader ALL MODELS

9627-827-001

9627-827-001

9627-827-001

14

Card Reader Assembly Complete

9797-007-003

9797-007-003

9797-007-003

15

Cable Assembly 4 twisted pair
12’ shild/unshld reader to rear of
machine

9806-013-002

9806-013-002

9806-013-002

= i i

Mounting plate for card reader

9982-337-001

9982-337-001

9982-337-001

@ Part # 8533-073-001 7/19




Reader Wire Address Switch

Harness
Connection

Funds

14 10

Part # 8533-073-001 7/19 @



Converted Easy Card 50Lb. Express

208-240 Volt Wiring Schematic

ALTERNATE

N M~ Trearr. 1
o | BREAKER |
3 Lo o
i | rFuse |
T L1 BLK/RED L1 XRED| , . IRED 1ISVRED 115V
= 115V _RIN 115V _RIN
o L2 15V
° Le X2BLK/BLU s B
BLK/BLU £ (B
T L3, BLK CONTREL N DOOR LOCKED SWITCH
M
| @ | TRANSFORMER DOOR CLOSED
3 ~ = SWITCH
g 1 L .a|.\.| oED z THERMOACTUATOR #1
- GRN - 5 DOOR LOCKED 2 ORG/BLU \_/.\_@um BLU
Q DOOR LATCHED (& SWITCH THERMOACTUATOR #2
SwITCH ° P oRG/RED  NOCK 5y
(3 PH ONLY) —m— ORG .n_mm PIS P17-3
YEL YEL pia e | SOLENGID
YEL YEL P13 P17-5 WHT/RED vy BLU
ﬁsz|_ WHT 3
ORG___ P4-g lp21-1  WHT  ppg-]
L v WHT/RED p4-] Pal-4 BLK __ ppg-4| N JEIER
L L1 L2 L3 o BLK P43 x - RED/ORG YEL
MOTOR g pg-1 BRN/YEL ple-1| 5  (R19-l Faaaeas’
DRIVE ] pg—2 ORG/BLU plg-p| &2 P1o-p HOT WATER
SYSTEM Pg-3 ORG/RED _Pl6-3 ] VALUE #1
VARIABLE Pot WHI/RED Pled] = RED/YEL  pemeny  YEL
BLK T FREQUENCY 24 RED P7-1 = = COLD WATER
BLK > IRIVE 23V BLU Pp7-4 pg-6 RED/ORG  P16-6| =  |[pjo-5 VALUE #2
BLK T 23V CT_YEL p7-5 pPg-7 RED/YEL Pl6-7 WHT/BLU oy YEL
3 B0 Pg-8 WHT/BLU _Pl6-8 COLD WATER
2.3V RTN P7-6 P8-9 WHT/ORG _P16-9 P17-1
Bl B2 RJ-11 24V RIN RED p7-2 VALUE #1
L ~ BLU ~ P11 WHT/BRN ey YEL
2 2 STEP-DOWN
160 OHMS |7 = TRANSFORMER DRAIN
100 WATTS ~ Pé-3 VALUE
Te(r (T3 w P pe-4 |RJ-11
= T
160 OHMS = BRN/YEL @ BLU
100 WATTS RED RED P1-2
EMERGENCY _I./mea RED pi-1 o Con
SWITCH ~ & P31 wHT p7-1 =
RN ° -Pes=7p P3-2 __ WHT p7-2
asy  |4-5 ORG G pez-s| o BE—al P
= Carp  [4=3 YEL YEL_P23-4] = [P35 T p75] o
J4-4 RED RED _P23-3 = = _1 BLK
READER &  [P3=6 __WHT P76| o
eoy 4=l BLU BLU P32l £ 53wt ran -
e L2315 [Pzt wHT p7g| — ADD
PR [&] P3-9  WHT P79 BLEACH
_ ! LED
oy P58 o
[a's
P5-6 (&)
BRESSURE CRGES- =
SWITCH
2 URGORG P5-3 TO EASYCARD
fl.E2-C NETWORK SYSTEM

D)

P/N 9506-367-001PR

50 LB EXPRESS MICRO CONTROLLER —
EASYCARD, DELTA VF DRIVE SYSTEM

.|||_C

SCHEMATIC — 208 — 240V, 3/1PH, 60HZ

@ Part # 8533-073-001 7/19



Converted Easy Card 50Lb. Express

208-240 Volt Wiring Diagram

ZHO9—Hdl/¢€—=A0¥C—80C WNVHOVIA ONIHFIM

3d100—-89£-9056 N/d _ —
Ty z
W3LSAS MYOMIIN €
QdvOASY3 OL ErerR T (] Fiavo ad s : H_» G hsva
1IIIIIIIIIIIIIJ " F168V0 G3TAHS uﬂ
N8/ IR k] B w
: H_e : I 2 g ¢
- [HAC| 8 . M
] E |2 | &
: 218 |8
1l ] o )

ALTERNATE

208V—240V—-3/1PH-60HZ

3NNA 4A ‘OYVOASY3 ‘SSINAX3 '0SAYOM

HOLIMS
E dOLS AON3OY3IN3

HINJOASNVYL
NMOQ—d3lS

m— Y

1.5 AMP
FUSE
E| ;

#--_—_—_-l
| I P

e |
135Y¢ +H &
gil [
_|1|B||||L—

ey =—=L1%]

- — Eﬁoﬂﬂﬂmoz%&
J— 1111
21| O G+
a0 G —
O O

X LX

—"
§ .,
b
8
i_--
éE
[
TIA/NEE

e =13F]

— =

AV13d NIVN

Qyvog LINJYHID_J3LINRNd

1L

a=}

Lined]

_.Ea.”_nz

YITIOYLNOO—ONHIIN

1=t

Qyv08 LINOYID Q3INNd =t

PUSHBUTTONS

sl

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

INNg O3 =
AONINDZS A3+
TIEVIEVA
=ry m
€121

=l

LI ___ I sl
L
L

£1— N

MOovE  :NOILYDO1

]

HONOXL TOHINOD  :NOILVOO1 —

[
|
L e e, el

o~z
g ()5
4 7]
S

o
5| XXKEE
Bet
o XX &
a

= F)
FORE
x| s e
o <
YN LE L
o ol
Y A AE: Z
@mm

JION310S
%0071 ¥00Q

—
5 J
p

3NVA
NIvia

NolLog

‘NOILYOO1

3 e — — _ _roucs wow

INO¥4 d0OL  *NOILYOO1

©

Part # 8533-073-001 7/19




Converted Easy Card 60Lb. Non-Express
208-240 Volt Wiring Schematic

ALTERNATE

N F— TCRregm. ]
x | AR
3 Lo &
i | fuse |
o L1 BLK/RED L1 XRED, , M\, IRED, 1ISVRED 1sv
- 3 115V _RIN 115V _RIN
o L2 3 1sv
© el 3 X2BLK/BLU < B
BLK/BLU 3 < B
T L3, BLK CONTROL ElE DOOR LOCKED SWITCH
M
| @ | TRANSFORMER DOOR CLOSED
3 = SWITCH
3 1 L a|.\.| QED = THERMOACTUATOR #1
o GRN = T DOOR LOCKED |B ORG/BLU )..\_”_%/_A\J BLU
o > SWITCH |
I DOOR LATCHED |7 THERMOACTUATOR #2
SWITCH S P12
P17-3 mRG/RED KUKy
(3 PH ONLY) —a=— ORG | ORG py5 AAA e |
YEL YEL - DOOR LOCK
VEL VEL e SOLENDID
P13 P17-5 WHT/RED __ prmem BLU
ﬁmwz|_ WHT S
ORG__ P4-6 lP21-1  WHT  poo-1]
L WHT/RED P41 pal—4 __ BLK pao-4] = HOT WATER
= N eV W o VALUE #2
= U L2 L3 = BLK  P4-3 P19-1 RED/ORG  preeen  YEL
MOTOR 2 pg-1 BRN/YEL plg-1| 9
DRIVE, PS—3 ORG/RED _Pl6-3
BLK VARIABLE oav RED P71 Pg—4  WHI/RED _ Pl6-4 = ~ RED/YEL e YEL
T FREQUENCY = COLD WATER
BLK 1o DRIVE 23V BLU P7-4 P8-6 RED/ORG _ P16-6 P19-5 VALUE #2
BLK 23V CT YEL p7-5 P8—7 RED/YEL _Pi6-7 WHT/BLU e YEL
T3 PS-8 _WHT/BLU _Pi6-8
2.3V RTN BLU _pP7-6 P17-1 COLD WATER
PS-9 WHT/ORG _P16-9
B! B2 RJ-11 24V RTN RED p7-p VALUE #1
= o= — _ BLU _ P11 WHT/BRN o YEL
2 2 STEP-DOWN Pe-ll BLU_Ple-ly —
160 OHMS  |© = TRANSFORMER
100 WATTS P6-3 DRAIN
T2|T1 | T3] _.m I pg—4 |RI-1L VALUE
Py
160 OHMS H BRN/YEL @ BLU
100 WATTS RED RED P1-2
EMERGENCY RED RED P1-1 m GRN
STOP = L
SWITCH a P3-1  WHT P7-1 =
¢ o P3-2  WHT P7-2
GRN J4-5 ORG 0 P3-3 _ WHT P7-3| m
EASY = 3 P3-4  WHT p7-4| ©O
= CaRp  [H4=3 YEL P3-5  WHT P75] o©
—4 RED = -1 BLK
READER  pd4=d EE3 &  [p3-e wHT P76 | o g
RJ-11 = P3-7 WHT P7-7 E =
T Y S P3-8  WHT P7-8 ADD
[eRen Q P3-9 __ WHT P7-9 BLEACH
9 & LED
(o'
=
=
PRE
SW1
TO EASYCARD
NETWORK SYSTEM
P/N 9506—112—001B
55 OR 60LB MICRO CONTROLLER —
M EASYCARD, DELTA VF DRIVE SYSTEM

SCHEMATIC — 208 — 240V, 3/1PH, 60HZ

@ Part # 8533-073-001 7/19



Converted Easy Card 60Lb. Non-Express
208-240 Volt Wiring Diagram

ZHO9—HdJL/C—A0¥Z—80C WVHOVIA ONIMIM

3AYA JA ‘QHVOASY3 ‘090VOM ¥O SSAVOM
8L00—£11—9056 N/d

QYYOASY3 OL 318V Q3G TIHS

®

HoLmMS
E d0LS AONIONIN3

e

¥3av3ay

P
z
c
v
s

QYvO ASY3

r-r-——=—=—=—=—=—==""1

] 2
e @
nig, M

i

8ld

O INSERT COINS
DISPLAY
O TIME REMAINING

AY134 NIVA

1L

1=

m— )

Qxv08 LINDYIO_G3ININd
02d
1
[ioed]

[ I P

#--_—_—_-l_

ALTERNATE
1.5 AMP
CIRCUIT
BREAKER
=t

|

| |

L
ﬂa;
|
<FE

X 1X

HINJOISNYIL
T04INOD

[ S A

208V—240V-3/1PH—60HZ

,—-II-.
§ 4
9
pe)
2
=

|

¥OLSISIN
ONDIVYE JINVNAG  ONIMVNE DINVNAQ

HOLSISIY

erg=—X"]

—EF=

3NVA

HOLON NIvia

0

Xova  :NOILYOO

—— e —

=]
WOL10d

==

Ee =TT

_Naa.”_ni

YITIOULINOO—0NIIN

1=l

12d
Q4vOo8 _LINJHID a3LNINd 1 e nw

PUSHBUTTONS

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

i[o]

gid

HONOYL T0¥INOD  :NOILYOO —

FINAL

LED PRINTED CIRCUIT BOARD

N~ /@@\ ¢ S~
/Q C\ ANA A /:\ /:\

POWER PRE—
ON WASH WASH RINSE RINSE SPIN
INDICATORS

QION3T0S
%007 ¥00d

Y I
i

*NOILYOO1

/

INOY4 dOL  :NOILYOO1

Part # 8533-073-001 7/19




Converted Easy Card 60Lb. Express
208-240 Volt Schematic

ALTERNATE

~N M~ cReum. — 1
I _ BREAKER _
3 Lo = |
1 | rFuse |
a u BLK/RED L1 XRED| , " . IRED HSVRED 115V
- 115V _RIN 15V _RIN
14 1sv
o < |w
BLK/BLU L2 X2BLK/BLU s B
T T =
T coNTROL DOOR LOCKED SWITCH
M
| @ | TRANSFORMER DOOR CLOSED
2 5 |= SWITCH
g = ReD < THERMOACTUATOR #1
3 = S oooR Lockep |2 ORG/BLU )..\_@u/_A\J BLU
I DOOR LATCHED |73 SWITCH THERMOACTUATOR #2
SwiTeH ° e ora/RED  NROCK miy
(3 PH ONLY) —— ORG . ORG pis5 P17-3
YEL YEL pig s | SOLENGID
YEL YEL P13 P17-5 WHT/RED _ prreen BLU
ﬁmf WHT S
ORG__ p4-6 lP21-1  WHT  p2g-1]
L " WHT/RED pa—{ P2i-4 _BLK ___ppg-4] - AT
i L+ u e w3 EVy BL - >
= = P4-3 M P19-1 RED/ORG e YEL
MOTOR s BO-L BROIEL Rle-l) HOT WATER
DRIVE & £8-2_RO/BL—Fle-2) o plese VALUE #1
SYSTEM VARIABLE QED Pg—4 WHI/RED Pple-4] = RED/YEL  po~e  YEL
BLK - FREQUENCY e 2l = = COLD WATER
BLK T2 DRIVE < 2.3V BLU P7-4 P8-6 RED/ORG  P16-6 P19-5 VALUE #2
BLK s ¢ |ogy o YEL  po-s Pa=7 RED/YEL Ple=7 WHT/BLU  preen YEL
.23V RTN BLU P76 P e WHT/DRG ple—g P17-1 COLD WATER
B B2 RJ-1L ¢, |24v RIN RED p7-p VALUE #1
L = _ BLU _ P11 WHT/BRN ey YEL
w w —_—
2 2 STEP-DOWN e
160 OHMS  |© = TRANSFORMER DRAIN
100 WATTS Pe-3 VALUE
T2 1 |13 w i o4 |RI-11
= T
160 OHMS = BRN/YEL @ BLU
100 WATTS RED RED P1-2
EMERGENCY RED RED P1-1 m GRN
SwiTcH € leat  wir ey =
o y £es=74 _ [P3=2 __wHT p7-2
asy  |4=3 ORG mRe_pea-s| B ML F7 @
= J4-3 YEL YEL Po3-4] = = &
CARD  PA=2ors ie—eY S [P3ts T P7-5 BLK
READER 2=y = = P3-6  WHT P7-6 | o g
RU-11 BLU Pez-2l & P3-7  WHT p7=7| B
T it S [P3-8 wHT p7-8 ADD
(DR Q P3=9  WHT P7-9 BLEACH
g & LED
[a'
<=
=
TO EASYCARD
NETWORK SYSTEM

P/N 9506—112—-001B

55 OR 60LB MICRO CONTROLLER —
M EASYCARD, DELTA VF DRIVE SYSTEM

SCHEMATIC — 208 — 240V, 3/1PH, 60HZ

@ Part # 8533-073-001 7/19



Converted Easy Card 60Lb. Express
208-240 Volt Diagram

ZHO9—Hd L /C—A0¥Z—80Z WVHOVIA ONIMIM

3AI¥A JA ‘QYVOASYI ‘09QVOM MO SSAYOM
B8L00—¢1L—90S6 N/d

W3LSAS MYOMLIN

== o]

QYVOASY3 OL FBYO 03013HS

z
©
v
s

r-r--——======""""1

N

8ld

=i

O INSERT COINS

i

YINYOISNVIL
NMOQ—d3ls

EE

it
I_ “‘I

AY13d NIVA

tid
—2id
€id
Pid

(=)

X

S

Fisid
AW 550
e
]
ma |

Q¥v08 LINDHIO_G3ININd
0zd
1

1.5 AMP
FUSE
;

- s e e e e E——

ALTERNATE
5 AMP
CIRCUIT
BREAKER
=t
|
| I

Y3 TI0YLINOD—ONIIN I:I o

Qyv08 _LINJ¥I0 Q3LNIdd

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

®

Part # 8533-073-001 7/19

DISPLAY

O TIME REMAINING

"

z n}
3 =
| =

1 il
S ano ox X
> HINYOISNVAL
> o ®||—| T08INOD
3 oA
2 21| O G osz Aoz

| 110 G

>

2 O O

~N

¥OLSISIY HOLSISIN
ONDIVYE DINVNAG  ONDIVHE JINVNAQ

e

,—'ﬁ
L
bl
8
=
N5
e
TI/NEE

FINAL

LED PRINTED CIRCUIT BOARD

A A ANA N ANA A

POWER PRE—
ON WASH WASH RINSE RINSE SPIN
INDICATORS

EC L] = —
AONINOINY A3+
T 4 L. HONOYL TOMINOD  NOLLYOOT _
= m N ST TN I S e
-ry
slzl U
EEEEEN NN S EEDE SR |
_ 1 ) m m J
zL— 0
H=1 yolow H— i —
£1— o

MovE  :NOILYOOT L — NOLLOE  :NOILYOOT

INOY4 dOL  :NOILYOOT

PUSHBUTTONS




Converted Easy Card 80Lb. non-Express

208-240 Volt Schematic

AL IERNAITE

~N G
B | BREAKER |
m Lo o
T I ruse |
z Lt BLK/REDLL XIRED| , ~_  IRED, USVRED 115V
- 115V _RTN 115V _RIN
a L2
o R a— < |
BLK/BLUL2 <R
T L3, BLK CONTROL Bl DOOR LOCKED SWITCH
%
| @ (= TRANSFORMER DOOR CLOSED
W |_||o,|_| = |r SWITCH
g 1 L a|.\.| RED - THERMOACTUATOR #1
& GRN & 5 pok Locke |3 ORG/BLU )_.Mwm BLU
Q L DOOR LATCHED | SWITCH THERMOACTUATOR #2
SWITCH o P12 UNLOCK
S — P17-3 ORG/RED A AN BLU |
(3 PH ONLY) —a— b=t 210 b1z
YeL YEL pia SELENGID
G YEL YEL P13 P17-5 WHT/RED __ prreery BLU
._” WHT S
= N BV W ORG___ p4-¢ p21-1 P20-1 HOT WATER
= L L2 L3 a WHT/RED pa—1 Pei-4 _ BLK poo-4 - VALUE #1
MOTOR < BLK___ p4-3 > RED/YEL YEL
DRIVE b Pg-1 BRN/YEL plg-| 5 (R19=l
N VARLABLE RED Po-z DROPLU Flezl & |pio-o ARS
T2 FREQUENCY 24 P7-1 IRy T B ReD/oRG VARYE *2 veL
BLK T DRIVE 2.3V BLU pP7-4 = P19-3
BLK 3 23V CT_YEL p7-5 -6 RED/ORG - = s HOT WATER
2av RIN BLU_ P7-¢ e BT ot ReDYELL foreny YEL
Bl B2 RU-11 Pg-g Pl6-8
= - 24V RTN RED P7-p P8-9 WHT/ORG _P16-9 P17-1
= STEP-DOWN
160 OHMS ~ TRANSFORMER pg=11  BLU  Pl6=ll P
100 WATTS beos
- _
TL|re|T3 = = RU-11 COLD WATER
~ Pé-4 VALUE #1
160 OHMS H WHT/BLU ey YEL
100 VATTS ) COLD WATER
RED RED P1-2 o ADD VALUE #2
EMERGENCY _l./.l_mmu RED P1-1 S BLEACH WHT/BRN ey YEL
STOP a LED
GRN SWITCH _P23-7| o o
-
COLD WATER
= = ORG P23-5| 2
Easy A3 URC YEL _pp3- S VALUE #3
CARD J4-4 RED RED P23-3 [ WHT/BRN o~y YEL
READER =
Ro-u  pAsLEL Z [Bs-L wHT  p7y
T S [Be2_WHT _ p72
B 1 P3-3  WHT pP7-3 m DRAIN
o P3-4  WHT p7-4 O VALUE
5 P3=5 _ WHT P7-5 o @
L [P WHT __P76] BRN/YEL
= P3-7  WHT p7-7| Ly
P38 WHT ___Pp7-8
P3-9 WHT P7-9 GRN
TO EASYCARD
NETWORK SYSTEM
P/N 9506—114-001C
~ 75 OR 80 LB MICRO CONTROLLER —
—+ EASYCARD, DELTA VF DRIVE SYSTEM

SCHEMATIC — 208 — 240V, 3/1PH, 60HZ

@ Part # 8533-073-001 7/19



208-240 Volt Diagram

208V—240V—-3/1PH—60HZ

Converted Easy Card 80Lb. non-Express

ZHO9—Hd L /S—N0¥Z—80Z WVHOVIA ONIMIM

e /s HOLIMS
3AHA JA ‘ONVOASY3 ‘02GYOM ¥O SLOVOM x@mzﬁmm mu_w on dOLS AON3OY3IN3
J100-S11—9056 N/d
WILSAS MHOMLIN it
£
Q¥vOASY3 OL Ton e 1 : OB Asva
1IIIIIIIIIIIIIJ " uﬂ
I .
= | I
_ _ @ — 74 a " H
a3 M Wl
| : e x|
* ELVGGER] < m % w
L ZA 8 £|°|&
| P o
i L] . . i 3
171 2 ah. - , 3 g
e 2= | =3 8
— — TI/NEE Gm o4 5 w
o o &
2 [ I aaE 2z s 1=l3
1| I =E m
g
. | 25 e =
3 i ol 3 2 5
| | CHG] Sy z : z z s 2
i 5o wmae © g =l g
1 1 [v]={* aey=—E] @HH—M Y a
3
g T 7 8 i[e]
-
m_mwm +4 —. _ —°® °
ln 22 1L .
EEEE:S

-----

EEE

LX

YINYOISNVHL
T0¥INOD

1o a

LED PRINTED CIRCUIT BOARD

INDICATORS

HOLSISIY HOLSISIY

ONDIVYE DINVNAQ ONIIVHE JINVNAQ
_ | |
| 5 £

=i

ECSNEOETS

—
&
© 1
b
8

I
m
“
I
|
i
_
wﬁ i ey _
e mmw ~ _
1
I
I
_
I
I
_
I

|
r HONOYL TOYINOD  :NOILYOO

o LB I B B BN )
_ . Y1

1L— p
MI HOLON H- | v —

Mova  NOILYOOT L — NOLLOE  :NOILYOO

QION310S

|

INOY4 d0L  :NOILYOO1 —

®

Part # 8533-073-001 7/19




Notes

@ Part # 8533-073-001 7/19



Section :11
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

Part # 8533-073-001 7/19 @



Transformer, Electrical Filter and
Coin Handling -59 models

Key component

Circuit Breaker

5198-211-002

5198-211-002

5198-211-002

Wire Assembly Black
/ Red

8220-001-232

8220-001-232

8220-061-003

Wire Assembly Black
/ Blue

8220-001-233

8220-001-233

8220-061-004

Wire Assembly Red

8220-001-282

8220-001-282

8220-001-282

Wire Assembly Black
/ Blue

8220-065-007

8220-065-007

8220-065-007

Wire Assembly Red

8220-065-011

8220-065-011

8220-065-011

Instructions, Trans-
former Connect

8507-230-003

8507-230-003

8507-230-003

Owners Booklet

8514-116-001

8514-116-001

8514-120-001

Nut #8-32 8640-412-005 8640-412-005 8640-412-005 13
Nut #10-32 8640-413-002 8640-413-002 8640-413-002 28
Lockwasher - Extooth | 8641-582-005 8641-582-005 8641-582-005 2
#6

Controls Transformer | 8711-008-002 8711-008-002 8711-008-002 1
Transformer 8711-009-003 8711-009-003 8711-009-003 1
Coin Acceptor - Elec- | 9021-011-001 9021-011-001 9021-011-001 1
tronic

Harness - Electronic 9627-845-001 9627-845-001 9627-845-001 1
Coin Acceptor

Bracket Terminal/Fil- | 9029-188-001 9029-188-001 9029-170-001 1
ter Mounting

Standoff, Twistloc 9527-002-002 6

Rear Channel 18Ib
OPL

9081-132-002

9081-132-002

EMI Line Filter

9183-030-003

9183-030-003

EMI Filter 1 ph, 20
Amp

9183-040-001

9183-040-001

9183-040-001

2
—

~—

@ Part # 8533-073-001 7/19




Key

Component

Water Valve

Water Valve, Drain Valve and

Door Locking

9379-183-007

9379-183-007

-59 models

9379-183-007

Drain Valve 2" inch

9379-177-008

9379-177-008

Drain Valve 3" inch

9379-187-003

1
2
3
*

Filter Mounting Plate

9452-758-001

9452-758-001

9452-747-001

*

Wiring Label , Sche-
matic

9506-263-001

9506-265-001

9506-271-001

RlRrl=]l=]N

Wiring Label , Diagram

9506-264-001

9506-266-001

9506-272-001

Solenoid, Door Lock

9536-082-001

9536-082-001

9536-082-001

Screw #10B-32 X
1/2

9545-008-026

9545-008-026

52

Screw #10-32TT
X1/2

9545-008-027

9545-008-027

9545-008-027

Screw #8-32 X3/8

9545-010-006

9545-010-006

9545-010-006

Screw Hex 8B X1/4

9545-045-001

9545-045-001

9545-045-001

Terminal Strip Marker

9558-029-004

9558-029-004

Thermoactuator, 24V

9586-001-003

9586-001-003

9586-001-003

Wiring Harness, Power
Terminal Block

9627-865-001

9627-865-001

9627-865-002

=IN[=]MIN

Controls Assembly -
Trough,

9857-150-005

9857-150-005

9857-151-009

Door Lock Solenoid
Assembly

9922-011-005

9922-011-005

9922-011-005

Filter Mounting Plate
Assembly

9982-359-001

9982-359-001

9982-349-001

Nut #6-32

EMI Filter 1 ph, 20
Amp

9183-040-001

9183-040-001

9183-040-001

Filter Mounting Plate
Assembly

9982-359-001

9982-359-001

9982-349-001

Nut #6-32

/1
/6

Part # 8533-073-001 7/19 @



-21 Models

QTY T-750 T-1200 T-1450

Transformers and Coin Handling

Part Description

* | Wire Assembly -Orange/ 1 | 8220-001-235 | 8220-001-235 8220-001-235
White
* | Wire Assembly -Blue 8220-001-338 | 8220-001-338 8220-001-338
* | Label-Warning, Electronic 1 | 8502-730-001 | 8502-730-001 8502-730-001
Coinacceptor
* | Lockwasher-Exttooth, #6 4 | 8641-582-005 | 8641-582-005 8641-582-005
1 | Transformer-120/18vac 1 |8711-015-001 | 8711-015-001 8711-015-001
2 | Transformer, Control 1 8711-004-002 | 8711-004-002 8711-004-002
3 | Transformer, Secondary 1 8711-009-002 | 8711-009-002 8711-009-002
4 | Acceptor-Coin,Electronic 1 9021-011-001 | 9021-011-001 9021-011-001
5 | Chute-Coin 1 ]9119-030-001 | 9119-030-001 9119-030-001
* | Wiringlabel-Schematic 1 |9506-132-001 [ 9506-242-001 9506-158-001
* | Wiringlabel-Diagram 1 ]9506-133-001 [ 9506-243-001 9506-159-001
* | Screw-Hx 10bx1/4 7 | 9545-008-001 | 9545-008-001 9545-008-001
* | Screw-Hx ,8bx1/4 6 | 9545-045-001 | 9545-045-001 9545-045-001
6 | Harness-Electronic Coin Ac- 1 | 9627-845-001 | 9627-845-001 9627-845-001
ceptor
* | Controlsassembly -Trough 1 9857-150-003 | 9857-157-006 9857-151-008
3

@ Part # 8533-073-001 7/19



Notes

Part # 8533-073-001 7/19 @



WCADS50KCB -21CNSZ 230/50/1 Voltage Schematic

230V—1PH-50HZ

ALTERNATE

r— Tcwrecorr. ]
_ BREAKER _
Lo >=o_
I ruse |
Lt BLK/RED L1 XIRED /M\_j—eIRED, 115V RED 115V
115V _RIN 115V _RIN
R 3 115V
< |=
BLK/BLUL2| 3 X2BLK/BLU e
. CoNTROL DOOR LOCKED SWITCH -
N BLK TRANSFORMER DOOR CLOSED o
N, Bk ¢ SWITCH
o o — QED THERMOACTUATOR #1
gy 2 £ Dok Locken|g ORG/BLU A% | BLU
= = [}
GRN DOOR LATCHED | SwITCH THERMOACTUATOR #2
SWITCH n P12
o ORG/RED  UNLOCK g
ORG | ORG_piS P73 AN~
VEL YEL bla P17-4 DOOR LOCK
SOLENDID
YEL YEL P13 P17-5 WHT/RED ~ e, BLU
w@l_ S
OBG P45 PRI-1  WHT P01 & T WATER
1 " (P21-4 RIK  P20-4 VALUE #2
L+ ou e w EVE BLK P4-3 W plo—1 ORG e YEL
MOTOR < P8-1 BRN/YEL P16-1
DRIVE ] fany Pg-2 DRG/BLU _ Ple-2| =2 |pigp HOT WATER
SYSTEM &  [P8=3 DRG/RED _ P16-3 T |rep VALUE #1
o VARIABLE RED Pg-4 WHT/RED _ Pl6-4] = £y
1 FREQUENCY 24 P7-1 a = = COLD WATER
e T2 PRIVE 2av_ B P-4 4 (EB-6 REIRE Plos F12=3 vy R e
_‘mw_._A T3 23V CT_fE-P7=5) O lbag WHI/BLU pie-f on_éqmm
Te Tt |13 Bt B2 RU-11 23V RTNBLU P7-6 m P8-9 WHT/ORG P16-9 P17-1 VALUE #1
- — L | 24V RTN RED  p7-p S pa— BLU P16~ P11 WHT/BRN (o~ YEL
= g STEP-DOWN _
160 OHMS TRANSFORMER ) DRAIN
100 WATTS &
) VALUE
2 =
- = P6-3 BRNAYEL (o) BLU
_H_ pe_q |RU-11 S0HZ
= 160 OHMS
100 WATTS = LGRN
RED RED P1-2 P3-1 _ WHT p7-1 )
EMERGENCY _I/L RED RED Pi-| P3-2__ WHT p7-2
SWITCH P3-3 WHT P73 m
. P3-4 _ WHT p7-4| ©
P3-5  WH P7-5 a-
01 o 01 o Be 5 2 %
15k Qlul Lol p3-7 P7=7 =
2 1 Lo [ s il
D LEFT COIN = = BLEACH
10 <R VAN LED

COIN PULSE WIDTH
MUST BE BETWEEN
50mSec AND 200mSec

MICROPROCESSOR

REDPS-2
YEL PS-1

50 LB EXPRESS MICRO CONTROLLER — COIN
DELTA VF DRIVE SYSTEM, NO COIN ACCEPTOR

SCHEMATIC — 1PH/50HZ/230V

P/N 9506—427—-001PR

WITH START AND STOP BUTTONS

@ Part # 8533-073-001 7/19



AOCZ/ZHOS/Hd L WYHOVIA ONIMIM

_ —_—— — —

SNOLLNG dOLS ONV LyVIS HLM

a3y HOLIMS —_— — —
TV Py i g i |
e 8
| w00 3 =or 7 |
1 NN EEINE EEDS SIS BEDIE SIS BEDDE BEDIE DD BEDEE  EEDEE D J \\
= [ s s [
- .
.© : I “ e : g 8 5 m —
= ol g & | w
() | ] e : g w ° | _
= ~ o
v 171 %M 3= 1Rk . \D/a\v . g
®)] HINHOISNVEL MM ' — a«o@ H_u/ PB s mm m —
8 1 B B M= 890
S 11 PRIt IS
= . . g8 — & =EE ]
— WE — — Fd M — %H_l M z s B
) 5m_H=|_||Tﬂ__ I ool | 2 =i 2 —
o 2 1 ol @ s z
LN pr————— S b (] — — 1_ _\ % <] _
=3 T e _ —— &
M EleE St ekl B T4 B I ey \ I
N T — — m _ n M /Z —
3 I S Ll P e
2 R = _ o !
C NN 2 X — — m @ m —
by 3 1| O O+ “ _ (e mm.ﬂ“w_n.v_.h-_‘m%u.ué — a Y
oN 1 non oA | m IOF: B _
N ) | s | Ll | oo
3 _ Mo =z A <@
K ONOVRE DINAT  ONDNRE- DIAMNAT — ~hee —
B ¢ 1 A e e B R _
ERGEEG I — —
) _nz = g N — -
A T ﬁsﬁ H | e — — — —
@) o i L HONOYL TOMINOD  :NOILYOOT L I aONT0S
W L-ry ] m - ——_——-—-—- — %207 ¥00a —
oL — il — —
MH HOLOW H— | v — — e
2ove NOWvodT L — NOLLO8  NOILYOO1 r — m&o“riﬁm _— o e e I._.ZOH&O._.IHZEUOJ

®

Part # 8533-073-001 7/19




WCADS0KCB -59CNSZ  230/50/1 Voltage Schematic

230V—-1PH-50HZ

MUST BE BETWEEN
50mSec AND 200mSec

_ _ALIERNAIE
™™ "cIrRcuIT 1
| BREAKER |
L= &2
| fFuse |
Ll _BK/RD— — BLK/RED 250V H3 XLRED, M\ —«LRED, 24V _RED 24V
_ _ 220viHe] 3¢ 24V _RTN 24V _RIN
Lz, i | I EDY
s _mrr_umw_ pksBlu  Ht| 3] |6, |xe BLK/BLU TR
. covTRDL DOOR LOCKED SWITCH .
N _ _ TRANSF ORMER DOOR CLOSED g
SWITCH
BK/BU— w|w
I THERMOACTUATOR #1
i RED < o ORG/BLU LOCK gy
i I DOOR LOCKED |Q ANA—
= = @
GRN | DOOR LATCHED |% SWITCH THERMOACTUATOR #2
m.l out or Swirer S P2 ORG/RED UNLOCK g
GRNAYEL, pre BALANCE ORG | ORG P15 P17 AN
O AR YEL YEL pia P17-4 DOOR LOCK
= YEL YEL P13 SOLENDID
T P17-5 WHT/RED ~ oy  BLU
A r o < o
= = X LB o
il N P2l-1 _ WHT P20-1
SEEEEEE Bl [ AR F BLE
. 2 P4-1 b RED/ORG YEL
www/_wm m BLK_P4-3 Pa-1 BRN/YEL  Ple-1| 3 P19-1 A
SYSTEM P8-2 ORG/BLU P16—2 % p19-2 HOT WATER
VARIABLE 20 RED  P7-1 P8-3 ORG/RED  P16-3 T Repvel VPRER e
BLK 1 FREQUENCY gy Pe=¢ WHT/RED Ple=a] Z ~ ot
BLK : BLU P7-4 COLD WATER
BLK T2 DRIVE 23V CT_YEL P7-5 P8-6 RED/ORG  Ple-6| =  |pj9-5 VALUE #2
T3 5y RIN - PE=7 RED/YEL_ Plg=7 WHT /BLU ey YEL
T2 (11 (T3 P8-8 WHT/BLU _Ple-8 cOLD WATER
Bl B2  RU-11 | 20V RTN RED P7-2 P8-9 WHT/ORG __P16-9 P17-1 VALUE #1
2 2 STEP-DOWN P81l BLU  ple-11 P11 WHT/BRN g YEL
160 OHMs = = TRANSFORMER
100 WATTS P6-3
= _H_ P64 |RJ-11 VALUE
ey
GRN ] 3 %%ﬁwﬁ@ BLU
= 160 OHMS RED RED _Pl-2
100 WATTS EMERGENC Y RED RED P1-1 fats GRN
STOP i
SwITeH = P3-1  WHT p7-1 -
£ [P3—2_wHT p7-2
= P3-3 __WHT P7-3]| m
3 P3-4 __ WHT P7-4| O
S P3-5 __ WHT P7-5 o
_ P3=6 _ WHT P76 | o [BILBLK
T0 RED AN um-w m P3-7  WHT P7-7 L
CUSTOMER 47 K 2-2 o P3-8  WHT P7-8 ADD
PAYMENT 47 K MICROPROCESSOR P2-1 = P3-9  WHT P7-9 BLEACH
DEVICE LED
REDPS-2 P/N 9506—-429—-001PR
COIN PULSE WIDTH SE B 50 LB EXPRESS MICRO CONTROLLER — COIN

DELTA VF DRIVE SYSTEM, NO COIN ACCEPTOR
WITH START AND STOP BUTTONS

SCHEMATIC — 1PH/50HZ/230V

@

Part # 8533-066-001 5/11

@ Part # 8533-073-001 7/19



WCADS50KCB -59CNSZ 230/50/1 Voltage Diagram

R ———

ANOSZ/7HOS/Hd L

SNOLLNG dOLS ONV L¥VIS HUM

¥OLd3IO0V NIOO ON ‘ARG A *NIOD 'SSFUdX3 ‘0SAVOM

4d100-0£¥-9056 N/d

WVHOVId ONIGIM

935WNOZ 0L 99SWQg
38 LSNW HLAIM 3SInd NIOD

o HOLIMS
o LS | dois AONIOUING,

—

r— — —

a7 T hi 2
S >

L

£

a/IAM
ga

JINYOISNVAL
NMOQ—-d3ls

5

=
I
I
I
I
I
i

7 AMP
CIRCUIT
BREAKER
gl
|
| I

ALTERNATE

*--_—__l

L

:

DISPLAY
O TIME REMANING

S
il=l3

IX Zx
MINHOASNVYL
— — TOHINGD

) SH ZH IH
= NOSZ  AOTZT

N _ T

| I

In O o “ & B2 -

T 00 431 _

g 00 | N

~ N O O :..m\xdﬁ N m

ISEINIE] J

aNM

€S n OND

HOLSIS3N HOLSISIH
g_v?xmﬂsgaoz{xmo;z»n

'8 5E

J

e
OI/NSE

-
|
I
ah B \
3 zZ
dx
B Om —
z=< R
e iy
5
© |
<}
=T % —
o
=1
st
— e —
_.@.”_m_n
|

ARG VN =
AONINO3NS A3+
F1aVRIVA ts}
Y o
b=ry m
€Lzl

Move

‘NOILYOOT

=l

r—=—

YITIONINOO—O¥OIN =

i=l2

4
E
LT 1
lzd
Qy¥v08_LINJID_Q3LNINd

PUSHBUTTONS

s=l3

HEY,

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

HONOYL TOHINOD  :NOILVOO1

FINAL

WASH WASH RINSE RINSE SPIN

LED PRINTED CIRCUIT BOARD
INDICATORS

A NANA A NA N

POWER PRE—
ON

QION3T0S
%007 ¥00a

T

3INTVA
NIv¥a

WolLo8

‘NOLLYOOT _
—_— e e e e e

INO¥4 dOL  :NOILVOO1

Part # 8533-073-001 7/19

@ Part # 8533-066-001 5/11



230V—-1PH-50HZ

WCAD60KCB -21CN 230/50/1 Voltage Schematic

@

__ _ALTERNATE
r CIRCUIT 1
| Bk
Lo _&o_ ]
| fuse |
L1 BLK/RED | | X1RED Y |RED, 115V _RED 115V
3llf LI5V _RTN 15V _RIN
. 3[E |usv
PARIS < |w
BLk/BLUL2| 3||¢._[xeBLK/BLU = =
. CoNTROL DOOR LOCKED SWITCH i
N BLK TRANSFORMER DOOR CLOSED i
. 1 SWITCH
w | — RED THERMOACTUATOR #1
w
= |= o m DOOR LOCKED (3 ORG/BLUY ».\_”/_\(QA BLU
= = o
GRN DOCOR LATCHED (3 SWITCH THERMOACTUATOR #2
SWITCH m P12
e ORG/RED UNLOCK g
ORG | ORG_ P15 P17-3 AN
VEL YEL pia P17-4 DOOR LOCK
SOLENDID
YEL YEL P13 P17-5 WHT/RED (e BLU
w
WWEJ ORG Pa-g P21-1  WHT P20-1
L m WHT/RED —pa-1 P2l-4 BIK pag-4| = L LATER
i + L1 L2 L3 BV 3 BLK P4-3 >
= m M P19-1 ORG ~r  YEL
MOTOR g Pg-1 BRN/YEL Ple-1| 3
DRIVE a PS—2 ORG/BLU _ P16-2 - HOT WATER
o 2 VALUE #1
SYSTEM P8-3 ORG/RED _ Pl6-3 Eu.|_ RED VEL
K VARIABLE RED P8-4 WHT/RED _ P16-4| = 1 30ANe"
T1 FREQUENCY 24V P7-1 =< P19-3 COLD WATER
BLK T2 DRIVE LSay Bl g wm-w mww“mmm Mm-w = |pes WHT/BLU <>?§3_.cm ¥ e
BLK T3 (. 123V CT YEL p7-5 Pg8—8 WHT/BLU _Ple-8 COLD WATER
Telr |3 - B2 Ryl t, |23V RINBLU p7-¢ P8-9 WHT/ORG _ P16-9 P17-1 VaLUE #1
- - L |  [24v RINRED p7-2 pa-11 BLU P16-11 P11 WHT/BRN e YEL
e 2 STEP-DOWN
160 OHMS TRANSFORMER DRAIN
100 WATTS P6-3 VALUE
_nm [ P6-4 RJ-11
. X T BRNAYEL () BLU
S0HZ
= 160 OHMS EMERGENCY RED RED P2 S
160 vaTTs ENCY _l./|_ RED RED _P1-1 & Lory
SWITCH | 65 |p3-1 wHT p7-1 )
- P3-2 _ WHT P7-2
> P3-3  WHT pP7-3 m
& P3-4  WHT P72 O
P3-95 P7-5
15k QW ol o Z  [p36 wHT 76| o E
._. ._.5.4 CON S P3-7  WHT p7=7] W =2 WHT
VAN g P3-8 _ WHT p7-8 ADD
MICROPROCESSOR & [ WHT B7-9 BLEACH
&
=
REDPS5-2 P/N 9506—431—001PR
CON PULSE WIDTH TELPI=L 60 LB MICRO CONTROLLER — COIN
MUST BE BETWEEN DELTA VF DRIVE SYSTEM, NO COIN ACCEPTOR
50mSec AND 200mSec WITH START AND STOP BUTTONS

SCHEMATIC — 1PH/50HZ/230V

@

Part # 8533-066-001 5/11

Part # 8533-073-001 7/19




WCAD60KCB -21CN 230/50/1 Voltage Diagram

| e 230V-1PH-50HZ ATERATE " | ;
X g _ M5 awp 1 1.5 AWP 3
I g ul ) z -2 | creur | FUSE i ) I %
e gty o ololo|o| © | BREAKER | o vz
& £ olojo|e ! ! Sof
| & I aiaw " ' ! | ?ud
Nz
S ™ | lEl Qog
L g 33 | L _|_Jx J Jjg’%
L | L __ | | L] | L1 | ] _]_T L __ | | L | | L | | L ___ | | 8%;
| it
FI6vo [T §§|7‘
L 11 3 8 - =
| | mER E 3 L~ | o
g 2l L <
AR L 1L - | N
i L& L1285 ) BLU/WHT g g
1 < | Wrs e BT g 3 B | T
gl 1% g2 ;E I ) a3
&) o = [0l b
K I #]1o Es S £ I s
|8 - | - 1 § g 3 I o
ow i | =
Iy 23 ne e
IS &S zuoci TREE J I
= —r — —
g r {7 =
c | =
|§ I <
2 I O
E 2| o
: iz ] =
E T
. ZE g
E S
'Z_E I Be
I9 Eg
| z¢
L g5
L] | L | | L | L] L | L L | L | | L] | L | L ___ | ] L | J f
1
r — — —— — L____ | — — — — L____ | - L____ | —

LOCK

“THERMOACTUATORS

UNLOCK

DOOR LOCK
SOLENQID

LED PRINTED CIRCUIT BOARD

ANA NA NA NA NA NA
PO\

WER
ON

PRE— FINAL
WASH WASH RINSE RINSE SPIN
INDICATORS

ORG

RED

‘N -
| | |
T 65 4 T

Q¥VO8 LINOYID Q3NN LLECELLTd
¥3ITIONLNOO—ONOIN ]

©
a EL
RE
D
£D
BRN/YEL
E SHIELDED CABLE

[E—

L
1

[—
—

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

O INSERT COINS
DISPLAY
START HoT WARM COLD
n “ m O TIME REMAINING
HEAVY  NORM DELICATE
PUSHBUTTONS

@ Part # 8533-066-001 5/11

Part # 8533-073-001 7/19 @



WCADG60KCB -59CN 230/50/1 Voltage Schematic

230V—-1PH-50HZ

MUST BE BETWEEN
50mSec AND 200mSec

_ _ALTERNATE__
I ™ "CIrRcuIT 1
| BEMER |
LC=*_ =]
| rFuse |
L1 BK/RD— — BLK/RED 250V H3 X1RED, /\_—1RED, 24V _RED 24v
_ _ 220viH2] 3||§ 24V RTN 24V _RTN
Le, o | I "
L3 e BLK/BLU | 3||€,_|xe BLK/BLU < 2
° (e CONTROL - DOOR LOCKED SWITCH
N _ _ TRANSFORMER DOOR CLOSED m
BK/BU— — |w|w SWITCH
= — THERMOACTUATOR #1
i a RED < LOcK
= X T DOOR LOCKED (3 ORG/BLU Ao BLU
TGN DOOR LATCHED |3 SWITCH & THERMOACTUATOR #2
_ SWITCH o pi2 UNLOCK
orG | orRG P17-3 ORG/RED )\/\(J BLU
GRN/YEL, une ! P15
1 A | VEL YEL pla pr7-a | DOOR LOCK
= SOLENOID
i Ta YEL YEL P13 P17-5 WHT/RED ey BLU
A r
P ET .
= ORG P4-6 P2l-1  WHT P20-1
N + L e L3 EVY WHT/RED _pa-1 P2l-4 _BIK poo-4] - a_wq_.c(m\»umm
MOTOR g BLK  P4-3 = |poy ORG ey YEL
DRIVE g pPg8-1 BRN/YEL  P16-1 ]
= - HOT WATER
SYSTEM \P8-2 ORG/BLU P16-2] A  |pjg-p
VARIABLE 20V RED P7-1 P8-3 ORG/RED  P16-3 |_ RED VALUE #1 YEL
BLK T FREQUENCY vy P84 WHI/RED ple-4] Z |0 . o
BLK DRIVE : BLU P74 Z COLD WATER
BLK re 23V CT YEL P7-S Pa-6 RED/ORG Pla-6 P19-5 VALUE #2
T3 23V RIN_B P7-6 Pg8-7 RED/YEL  P16-7 WHT/BLU ey YEL
T2l |13 (P8-8 WHT/BLU _ Ple-8 COLD WATER
Bl B2 RU-11 || 20V RTN RED P7-2 P8-9 WHT/ORG __P16-9 P17-1 VALUE #1
e = STEP-DOWN ~ _ P11 WHT/BRN e YEL
160 DHMs |= = TRANSFORMER [Pl BLU  PI&=11 —
100 WATTS P6-3 DRAIN
2 - pe-4 |RJ-11 VALUE
GRN " I BRNYEL (1)
. & S0HZ P
= 160 OHMS
RED RED Pl-2 a
100 WATTS EMERGENCY _I./.|_ RED AeD—i=r o N
5 voe 5 Ve SwITeH | S ezt wer P7-1 N
) P3—2___ WHT P7-2
& P3-3 _ WHT P7-3| m
= P3-4 _ WHT p7-4| ©
15Kk Qluwl Lo S P3-5  WHT P75 | - BLK
) 50 V 50 V o P3-6 _ WHT P7-6 | o E. ThT
10 Alwm_.V .o AR LEFT COIN _| n_v P3-7 WHT P7-7 E —
CUSTOMER < ¥HL 47K & P3-8  WHT P7-8 ADD
PAYMENT 47K MICROPROCESSOR &) P3-9 __WHT P7=9 BLEACH
DEVICE =
REDPS5-2 _u\Z 9506—-433—-001PR
COIN PULSE WIDTH HELESL 60 LB MICRO CONTROLLER — COIN

DELTA VF DRIVE SYSTEM, NO COIN ACCEPTOR
WITH START AND STOP BUTTONS

SCHEMATIC — 1PH/50HZ/230V

@

Part # 8533-066-001 5/11

@ Part # 8533-073-001 7/19



WCAD60KCB -59CN 230/50/1 Voltage Diagram

AOSZ/ZHOS/HdL  AVHOVIA ONIMIM

INO¥4 dOL :NOILYOOT

¥YOLd3J0V z_owzw._v.._.:.w>_m¢nny_.—wu>n-.‘-“\__w—oﬁ«.%o§ Q@WEDDN O._. meEDm
¥d100-+£4—9066 N/d 38 1SN HLAIM 35Ind NIod |~
1 L] L___ | — L] - L] L] - L] - L] J \\\\\\ _
_ - Wiy .k 5 |
| < ﬁm 2 2 y o[ ¢ _
% ol — - 550,039 m g 3 m —
— 3 /I8 s S E| g y
| | ‘L‘".“, ] 2 8 =5
YIWYOISNVHL - _ e -~ H .W ° o —
— NMOQ—daLS L 3= 1 - /] uv 3= m
oI S RHI s AT |
_ o 1] o L ¢ ;
L FoEn it IS
B . |_ | m ' | vW,H_H_ mm m w-m m _
e L ] o
G b = 1| CED el
L_® L @H 5 *
“ “ e | N NI
m_mxzmoh_mzéwx — — g / —
— — T04INOD I . B /Z,
= ot ' | o g 1= i |
L] a
M ano — r ——— m 2 — — m @mm —
%: O G “ 578 LS w — m N unm
T [0 O dean| ] | § ¢ I
N O G ma7E L J | — g @ =0 z —
o N, 7
EHlC L - - 1omel
LI
_ T B | _ | B |
= _ | | |
a oo o0 n“ . m 7 _/|w_._u|_ m mm— — — —
i, _ . I I
e m L} oo Jounco, nouvoor ] i e Jonzos. I
=ry
L j - — - — IOI T _ g g _
_ = BE I—
— i)
F NI gL |
r SUOLYNLOVONNIHL

MOovd  :NOILVOO1 WOLLO8  NOILYOO1

v mowwon y | . ougs now

@

Part # 8533-073-001 7/19

@ Part # 8533-066-001 5/11



WCADG60KCB -21CNSX 230/50/1 Voltage Schematic

230V—1PH-50HZ

__ _ALTERNATE
r CIRCUIT 1
| SR
Lo _ =]
| rFuse |
L1 BLK/RED | | XIRED) M\_—eLRED 115V _RED 1SV
3|f 115V _RIN 115V _RIN
. e [usv
3¢ < |w
BLk/BLUL2| 3||f,_|x2BLK/BLU =3
. CONTROL DOOR LOCKED SWITCH .
N BLK TRANSFORMER DOOR CLOSED m
N, Bk ¢ SWITCH
o o — QED THERMOACTUATOR #1
= |= 2 m DOOR LOCKED Q2 ORG/BLU ».\_”/_\(QA BLU
= = (9]
= RN DOOR LATCHED |3  SWITCH THERMOACTUATOR #2
SWITCH m P12
E ORG/RED UNLOCK g
ORG | ORG_py5 PI7=3 AN\~
YEL .<m_. bra P17-4 DOOR LOCK
SOLENDID
YEL YEL P13 P17-5 WHT/RED ey BLU
GRN Q
ORG P4-¢ PP1-1  WHT P20-1
L " WHT/RED P4-1 P21-4 BIK P20-4 a- Gw._._.c,‘m\@mm
) L L1 L2 L3 EVY BL P4-3 % ORG YEL
= m M P19-1 feannas
MOTOR P Pg-1 BRN/YEL Pie=1| )
DRIVE m _ ORG/BLU _ & P19_2 HOT WATER
SYSTEM Pg-3 ORG/RED _P16-3 o Red VALUE #1
BLK VARIABLE RED P8-4 WHT/RED Pl6-4| = £
T FREQUENCY — 24V P7-1 = =2 COLD WATER
2K T2 DRIVE Py AT P25 whT/BLU  VALUE R e
o T3 22V CT_JEL P75 Pg-§ WHT/BLU Pl6-g COLD WATER
T2[r |73 B B2 Ru-n 23V RINBU _p7-6 Pg-9 WHT/ORG P16-9 Rk VALUE #1
_ t, |24V RIN RED p7-p WHT/BRN YEL
- - — Pg-11  BLU P16-11 P11 £m
e 2 STEP-DOWN
160 OHMS TRANSFORMER DRAIN
100 WATTS P6-3 VALUE
_...m [ P6-4 RJ-11
. & T BRN/YEL () BLU
S0HZ
= 160 OHMS EMERGENCY RED RED P1-2 S
100 WATTS STOP _Iu/‘l_ RED RED Pi1-1 o HD_NZ
SWITCH | e P31 WHT P7-1
-5 yDC - P3=2 __ WHT P7-2
> P3-3  WHT P7-3 m
SR
K% aﬂ._. ._.cm.w v Z  [p36 whi el o B BLK
O P3=7 __ WHT P7-7 %Wﬁ_. XX
WA LEFT CON J [eace p7g| — ADD
MICROPROCESSOR > P3-9 __WHT P7-9 BLEACH
&)
PRESSURE =
Vi =
ORGPS—
REDPS-2 P/N 9506—431-001PR
Ol PULSE WDTH TELPS-1 60 LB MICRO CONTROLLER — COIN

MUST BE BETWEEN
50mSec AND 200mSec

DELTA VF DRIVE SYSTEM, NO COIN ACCEPTO
WITH START AND STOP BUTTONS

SCHEMATIC — 1PH/50HZ/230V

@

Part # 8533-066-001 5/11

Part # 8533-073-001 7/19

@



AOSZ,/7ZHOS/Hd !

SNOLLNG dOLS ANV LMVIS HlM
¥O1d300¥ NIDD ON ‘IAMA 4A ‘NICO '09QYOM

d4d100—-2¢+—9056 N/d

WVYHOVIA ONIGIM

935WQ0¢ QL 99sWQg
38 LSNN HLOIM 3SINd NIOD

r==—=TT—=—=—=—=—/=/=—/=—/7=7=17

- —

Bid
Sid

DISPLAY

Q INSERT COINS

QO TIME REMAINING

AVI3d NIVA

02d

Qavog LINJYID_J3LNI¥d

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

=3
18
o=
HE

|
|
1T
YINYOISNVYL
— — NMOQ—d3ls
2 E
11
mwﬁ_ﬂ_lﬂ_ _ _ oo
° 'l s
_...:|PIRIIII|__ _|__ (]
3 = R €
b1 i N 0 R o8
cTT o 171 Il
2
| B 1
I

ZX IX

YINYOISNVHL
ey e TI0Y1INOD
1o a
S nosz AooT
O I_J
O e —

230V—1PH-50HZ

_ | | |
7 g B

—"
g 5
bl
Y
L ]

FINAL

WASH WASH RINSE RINSE SPIN

INDICATORS

LED PRINTED CIRCUIT BOARD

NA NA NA ANA NMANA

POWER PRE-

ON

a3y,
N [
_ r MEEEEN NN DN RN e
HOLSISIH HOLSISIH -
— ONIVHE OIAVNAG  ONINVIE DINVNAQ

)
TI/NEE

WCADG60KCB -21CNSX 230/50/1 Voltage Diagram

HONOYL TOYINOD

NN IS S B S | .
— — e (g
a7 ANTVA
L= yolow H- NIV3Q
£1— u

XOove  NOILVYOOT L — NOLLOd  :NOILVOO1

r——-pF—-———————=np-—r

INOY¥4 dOL :NOILYOOT

Part # 8533-073-001 7/19

PUSHBUTTONS

@ Part # 8533-066-001 5/11



MUST BE BETWEEN
50mSec AND 200mSec

__AuERNAE
™ "circurt 1
| BREAKER |
Lo o
I rFuse |
N L1 BK/RD— — BLK/RED 250V H3 X1RED, 2V |RED, 24V _RED 24V
3 _ _ 220VIH2 ¢ 24V RTN 24y RN
[ e | ¢ |24V
& 5 _n__.numm»_ BLK/BLU H1 ¢, |x2 BLK/BLU m 2
o 77 coNTROL DOOR LOCKED SWITCH .
D 3. [ TRANSFORMER DOOR CLOSED u
O D “mm-— SWITCH
N |o\o|
THERMOACTUATOR #1
_.Iol._ @ RED < LOcK
(D] m I DOOR LOCKED (2 ORG/BLU AN ——EEY
h TGRN DOOR LATCHED |3 SWITCH & THERMOACTUATOR #2
_ SWITCH o pL2 UNLOCK
Q P17-3 ORG/RED BLU
0] GRN/YEL, une ORG [ ORG_pis5 AN
1 e YEL YEL pia \__UQL DOOR LOCK
) N YEL YEL P13 SOLENDID
g W Tw P17-5 WHT/RED ey BLU
[40) \_“mwzl, z |= m
-+ = ORG pP4-6 pP21-1  WHT P20-1 S
) - L U e Lz EVY WHT/RED _Pa-{ P2l-4 _ BLK Po0—4 HOT WATER
L MOTOR z BLK P4-3 BRN/YEL W P19-1 ORG e YEL
DRIVE ] e e HOT WATER
Pg—2 ORG/BLU _ Pl6—2
— SYSTEM VARIABLE ooy RED P71 P8-3 DORG/RED _ Ple-3| Ba— VALUE #1
~ BLK 1 FREQUENCY C T ooy Pg-4 WHT/RED pie-4| = _ £
o BLK DRIVE : : BLU P74 = COLD WATER
rg) BLK T2 ¢, 123V CT_ YEL P7-S wm-w mmw“ mmm Mm-w P19-5 whT/pLy  VALUE #2
T3 ¢ - = = { v
= S ¢, 2.3V RTN BLU P7-6 Pg-8 WHT/BLU _pl6-8 COLD VATER
o Bl B2 RU-11 || ¢, |20V RTN _RED P7-2 P8-9 WHT/ORG _ P16-9 P17-1 VALUE #1
o™ w @ STEP-DOWN _ BLU B P11 WHT/BRN ey YEL
N 160 OHMs = = TRANSFORMER [Fe=u BLU  Ple-i —
< 100 WATTS P6-3 DRAIN
@ 1 _4 |RU-11 VALUE
@) ~ 7 et
= GRN = o %Z\M_.QIND BLU
= 160 OHMS
(@) RED RED P1-2 a
3 100 WATTS mz%mmamw _I/L RED RED P1-1 o GRN
L =
LN SWITCH | = |p3-1  WHT p7-1
] 75 \0C -5 \0C S  [P3=2_wHT P7-2
& [B3-3  WHT P7-3] m
m = P34 _whT p7a| O
Q 15K Ol 0.1 uf = P3-5  WHT P7-5| &
P2 S VT TS0V O [P3-6  WHT P76 | o =1 BLK
X 10 o LEFT CON _| & [B3=7 whT P7=7] HMHW_. WHT [0
o CUSTOMER ha" & |3 Wi p7g ADD
1 O PAYMENT 47 K MICROPROCESSOR [} P3-9  WHT P7-9 BLEACH
DEVICE A = LED
) STRRHRE
<C P38
) s
ORGPS—
W | ORGpP5-4
21 [ORG | ORGPS-3
@mmww-m P/N 9506-433-001PR
COIN PULSE WIDTH 60 LB MICRO CONTROLLER — COIN

DELTA VF DRIVE SYSTEM, NO COIN ACCEPTOR
WITH START AND STOP BUTTONS

SCHEMATIC — 1PH/50HZ/230V

@

Part # 8533-066-001 5/11

@ Part # 8533-073-001 7/19



AOSZ,/ZHOS/Hd L

SNOLLNE dOLS ANV 1¥VLIS HLM
¥OLdIIOV NIOD ON ‘3AING 4A ‘NIDD ‘090VOM

dd100—¥$¥—9056 N/d

WVYHOVIA ONIHIM

995W(0¢ 0L 98SWQG
38 ISNN HLAIM 3SInd NIOD

-~ —— =
— ’//

IN3WAY

r—-=—=IT=—=—=—=—=—=—==_=7

— —

, uo_ao/ _
= .Ezomav
e O

Bk

e

YINYOISNVIL

b 2
i 3 e
©

O INSERT COINS
DISPLAY
O TINE REMAINING

L
BLU/WHT

AVI3d NIVA

=4
3=l3

Qyvo8 LINJHI0_O3INIdd
0zd

1X ZX
HINHOASNVAL
— JOMINOD
. €H ZH IH
= AOSZ AOZZT
-Wh _ r LI | !
S aN9 |
g |
|
Fn| 0 G “ G/ LN
T [0 0O NEIR[E
4 O
g [00O | EN
N O O :.Ex.ﬁn HJ m
— -
VM _ LI
2
¥OISISIN J
fa — ONDIVE JINYNAQ o:.x«xn 0!225

YITIONINOO—ONIIN 5=

=
4
S
z

e
Iy
1zd

0¥v08 _LINONID_G3ININd

PUSHBUTTONS

sl

HEY

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

Part # 8533-073-001 7/19

WCADG60KCB -59CNSX 230/50/1 Voltage Diagram

HONOY¥L TOHINOD  :NOILYOOT

3L
o z
= g (=8
AOA NA
-BoF:
z
5 NA&
_ g 4
o} z
I g o~
r O
g ()28
¥ g =
Y1z S \Dm
o wy 5
_ RO LEE
o
[ OF*

AION310S
%3071 ¥ood

Movd  :NOILVOO1

NOLLOE  NOILYOOT

e — — _ nouos o

LI B I e e
g EIE _
| . d
21— h
3NVA
L= yolow H- NIviQ —
£1— O

INO¥4 dOL :NOILYOOT

@ Part # 8533-066-001 5/11



WCADS8OKCB -21CN 230/50/1 Voltage Schematic

COIN PULSE WIDTH
MUST BE BETWEEN
50mSec AND 200mSec

__ _ALTERNATE _
r CIRCULT 1
| BREAKER |
S
I o v |
~ NN
N L1 BLK/RED L1 XIRED M\_—eLRED 115V RED 1SV
= 3 115V _RTN 115V _RIN
| 3 1sv
T BLK/BLUL2| 3 X2BLK/BLU < m
i CONTRL = DOOR LOCKED SWITCH
P TRANSFORMER DOOR CLOSED m
" SWITCH
o — THERMOACTUATOR #1
2 w RED < LOCK
= o I DOOR LOCKED (2 ORG/BLU | AA A~ BEY
(0]
DOOR LATCHED |3 SWITCH THERMOACTUATOR #2
SWITCH G P12 UNLOCK
ORG | ORG_p15 Pl7-2 ORG/RED _, AAN—~—BEY
YEL YEL pi4 EE|_ DOOR LOCK
SOLENOID
YEL YEL P13 P17-5 WHT/RED " vy BLU
m S
= L ORG P4-6 PR1-1  WHT P20-1 HOT WATER
+ u o s BV WHT/RED _ P4-1 Pel-4 BIK peo-a] & VALUE #1
MOTOR M BLK P4-3 > P19-1 RED o~ YEL
DRIVE z PS-1 BRN/YEL  P16-1 m
SYSTEM |IP8-2 ORG/BLU  P16-2| HOT WATER
VARIABLE [0z P19-2
~ P8-3 ORG/RED _ P16-3 VALUE #2
BLK T2 FREQUENCY 24y RED Pp7-| Pos WHI/RED Ple-d] = ORG e YEL
BLK T DRIVE 23V BLU _p7-4 = [P9-3
BLK 3 23v CT YEL  p7-s P8-6 RED/ORG _ Pl6-6| = P19-5 HOT WATER
= -
_ 23V RINBLU _ p7-6 =7 R-DAE. 2167 QED VALUE #3
T1 [T2|T3 BL B2 RJ-11 P8-8 P16-8 Weaaaast
L | 24V RTNRED _p7-2 P89 WHT/ORG _ P16-9 P17-1
e w
i Z STEP-DOWN Pg-11 P16-11 P11
160 OHMS |© ~ TRANSFORMER BLU —
100 WATTS P6-3
= [ pe-4 |RJ-11 COLD WATER
. = I . SLeiDD wHT/BLU VALYE #1 yvg
i (&)
LED
= 160 OHMS RED RED  Pl-p o ww....w%ﬂ%
100 WATTS EMERGENCY RED RED  PI-1 m X WHT/BRN ‘e YEL
STOP _l./.|_ = "
—
SVITCH | =
= ! COLD WATER
= VALUE #3
W P3-1 WHT P7-1 YEL
E 7 P3-2  WHT P7-2
o ol ] Tere [ i
CUSTOMER 47k 550 BRESRURE S P3-5  WHT P75 | & VALUE
PAYMENT 47K MICROPROCESSOR SWITCH ~ ps-s | = P3-6 ___ WHT P76 | o
DEVICE P3-7 WHT P7-7 L @
_PS5-6 | P3-8 WHT p7-8 BRN/YEL BLU
umm PS= F3-9 __WHT F7-9 SOHZ
21 nmmTu|Wmmm PS—3 GRN
— REDPS-2 =
ECF5-1

P/N 9506-435-001PR

80 LB MICRO CONTROLLER — COIN
DELTA VF DRIVE SYSTEM, NO COIN ACCEPTOR

SCHEMATIC — 1PH/50HZ/230V

@

Part # 8533-066-001 5/11

@ Part # 8533-073-001 7/19



WCADS8OKCB -21CN 230/50/1 Voltage Diagram

NO

SNOLLNG dOLS ONV L¥VIS HLIM

¥OL4300V NIOO ON ‘3N¥Q 4A ‘NIOO ‘08QVOM

Yd100—9¢+—9056 N/d

¢¢/0S/HdL

NWVYHOVIA ONIFIM

J8gwW00C QL eSwOS
38 ISNN HIQIM 3STnd NIOD

1III

il

230V-1PH-50HZ

£

YINJOISNVHL
NMOQ—d3ls

5

il

|| o

n1a/IAR M

I
I
I
|
I
I
|
i
il

_J

[«][»
—][~][=][~

BLU/WHT

S N

O O nnona
A0S AOOZ

00 I T

X IX

—
g 4

38Y0 Q3q13IHS

ma/ne
r FEEEE I . .

HOLSISIA YOLSISIY
ONIIVYE DINVNAG  ONIVEE DINVNAG

N_[oed—

A %

e
“BA/NSE

3
°

Lid

tid
—2id

£id

rid
—6id

AVI3Y NIV

Qyvog LINOYID A3INRId

2
@

0%d

L

BEEEE

EEREE

-

]
SLUL oz -

MOvE  NOILYOO1

—— ]

r
MH woon =l
o1 i

—

WoL1109

W—s
AOS
IR

Q4v08 LINJ¥I0 O3LINRd
AITI0HLNOO—OHIIN

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

O INSERT COINS

DISPLAY

O TIME REMAINING

=)
i=l8
s=3
i[¢]

PUSHBUTTONS

HONOYL TOYINOD

‘NOILYOOT

-

‘NOILVOO1

gnL 1oH — ¢H

LED PRINTED CIRCUIT BOARD

POWER PRE—
ON

QION310S
%007 y00d

FINAL

WASH WASH RINSE RINSE SPIN

INDICATORS

®

Part # 8533-073-001 9/14




-59CN 230/50/1 Voltage Schematic

WCADBSOKCB

230V—1PH—-50HZ

AL TERNAIE

F— Tcrcurm. 1
| BREARER |
L= =1
| Fuse |
L1 BK/RD— — BLK/RED 250V H3 XIRED, \/.\ \RED. 24V _RED 24V
m m 220viHz| 3 24V RN .
Le o | | 3 24V .
L3 ) BLK/BLU Hi| 3 X2BLK/BLU B
. [FLTER] coNTROL = DOOR LOCKED SWITCH
N [ TRANSFORMER DOOR CLOSED 8
SWITCH
— RED THERMOACTUATOR #1
w < Lock
[ I DOOR LOCKED |2 ORG/BLU BLU
~ 3 switen & AN
DOOR LATCHED |3 THERMOACTUATOR #2
Swired S s ORG/RED UNLOCK 5y
GRN/YEL, une ORG [ ORG p15 PL7=3 AN~
L FILTER \__UQL DOOR LOCK
= YEL YEL P14 SOLENDOID
W Tw YEL YEL P13 p17-5 WHT/RED -~y BLU
e FF
S
= ] ORG P4-6 P21-1  WHT P20-1 HOT WATER
+ u e s BV3 WHT/RED _ p4-1 P21-4 RIK peo-4] VALUE #1
MOTOR < BLK P4-3 = P19-1 RED
DRIVE & -1 BRN/YEL 4] 2
SYS 20 RED P7-1 pg-2 ORG/BLU  P16-2 HOT WATER
VARIABLE oe P19-2
Pg-3 ORG/RED _ P16-3 VALUE #2
BLK T2 FREQUENCY ¢ 2.3V BLU P7-4 P-4 WHT/RED Pl6—4 = ORG e YEL
BLK T DRIVE ¢, |23V CT YEL pP7-5 = |p19-3
BLK 13 ¢ |23V RTN BLU P7-6 P8-6 RED/ORG P16-6 = P19-5 HOT WATER
ooy RIN _RED _P7-? P8-7 RED/YEL _ P16-7 VALUE #3
T1[T2|T3 B B2 RU-11 L P8-8 WHT/BLU _ Pl6-8 RED YEL
STEP-DOWN P8-9 WHT/ORG _ P16-9 P17-1
[ w TRANSFORMER
[ e _ _ P11
160 OHNS |5 = P6-3 P8=11  BLU _ Pl6=11| —
100 WATTS i pg-4 |RI-11
@ Y o COLD WATER
g N ADD WHT/BLY VALUE #1 v
GRN & m_.mmmu
- c
= 160 OHMS EMERGENCY mmw mmw M-m e <_w__..wm<nwmm
100 WATTS STOP _l./.|_ = x WHT/BRN VSt S YEL
SWITCH = =
.
-5 V0C =
= D COLD WATER
S VALUE #3
0.1 uF 0.1 WF P3-1  WHT P7-1 YEL
15K = I
0V ._. 0V _| © [P3=2 _wHT  p7-p
AR LEFT COIN = P3-3  WHT P7-3| m
= P3-4 _ WHT p7-4 | O DRAIN
MICROPROCESSOR = P3-5  WHT P7-5 o UALUE
_P5-8 | P3-6  WHT 2
P3-7 _ WHT P7-7
_P5-6 | P3-8  WHT p7g| — BRN/YEL @ BLU
ORGPS— P3-9 _ WHT P7-9 SOHZ
ORG PS-4
RGP5-3 GRN
EDpP5-2 =
ECP5-1

COIN PULSE WIDTH
MUST BE BETWEEN
50mSec AND 200mSec

SCHEMATIC

P/N 9506—437—-001PR
80 LB MICRO CONTROLLER — COIN
DELTA VF DRIVE SYSTEM, NO COIN ACCEPTOR
WITH START AND STOP BUTTONS

1PH/50HZ/230V

@ Part # 8533-073-001 9/14



NO%

SNOLLNE dOLS ONV LYVIS HLIM
HO01d300V NIOO ON ‘3ARA 4A ‘NIOD ‘08QYOM

dd100-8SY—9056 N/d

S|

fGour)

¢/0S/Hdl

NWVYHOVIA O

NI IM

095W00¢ 0L 98SWOgG
38 LSN HIOIM 3S7nd NIOD

1III

I
I
I
I
I
I
I
I
I
I
)

i

YINYOISNVAL
NMOQ—-d3l1sS

@
%

M8/ ITHM
/Wmmﬁ-

it
S
¥

H

Bgh
(<]
-]

9
S
14
€
2
T

;
%.
€
vl
-]
TR
me
|
o]
] |
™a/na Y

X

TT0YINOD

AOSZ  AOZZ

[23
YINHOISNVYL
¢H ZTH IH

6Ld
9ld

Lid

AVI3Y NIVN

Q¥v08 LINO¥ID_Q3ININ
0zd
1
Losd]

—id
—2id
—cid
—7id
—Sid

¥4
O
EN! _

230V—1PH-50HZ

HOLSISIH

2
HOLSISIY
m ONDIVYE OINWNAG  ONIIVNE JINVNAQ

N

|

Ng
e
EA/NEE

WCADS8OKCB -59CN 230/50/1 Voltage Diagram

e '

8 g “

o I
JONINORS A3+ [—3r

TIEVIIVA —

€14

MOovE  :NOLLYOO1

_—

=l

JOLOW

—

==

HONOYL TTOHYINOD

|
|
] E
K o » 2
GEE 2 H
B g1,
F— : e ¢l1|8
: o g |8 |8
_ - - "“,.iu _W o O
550 |NAW uv MM m
r=i=d knk
1 - o3 z ¥
e | igr 9,
5 o
| ™ 2y E =8 2
= M z g -
° g =3 &
\H@mlu_u < g
<z 5 i3]
=)

‘NOILYOO1

A
1

LED PRINTED CIRCUIT BOARD

\@\ /\@\ I e RN
% \@/ \@@@

POWER PRE-—
ON

FINAL

WASH WASH RINSE RINSE SPIN

INDICATORS

JIONIT0S
%001 ¥00a

P 1T

i

3AVA
NIV3Q

N

NOL109

‘NOLLYOO1 —
N SN S O e e

anl 10H £H
X08 dYQS 10H ZH
H MI

gnl 10l 1

anl 4102
X08 dv0S d100 — T
Y3INLIOS d700 L

SIATVA _FIIVM

o}
o}
o}

INOY¥4 dOL  ‘NOILYOO1 —

®

Part # 8533-073-001 9/14




Notes

@ Part # 8533-073-001 7/19



